Cuoca

2006
DS Golf Car
lllustrated Parts List

Manual Number 102907601
Edition Code 0306H0408G






USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2006 DS golf cars.

The manual is divided into sections. Note that there are two or three flags on the outside edge of each page.
The first flag contains the section number of which that page is a part. The other flag (or flags) contains the
letter G or E, signifying that the page pertains to the electric or gasoline vehicles only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest authorized Club Car dealer or distributor by
visiting our web site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free
Service Parts and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3887.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2006 Club Car, Inc.

Club Car and ArmorFlex

are registered trademarks of Club Car, Inc.
This manual effective July 25, 2005.

2006 DS Golf Cars lllustrated Parts List



CONTENTS

SECTION 1 -BODY AND TRIM

L 10 01020 To | PSSR 1-3
[RyCT= T = TeTo |V I o [T P UT TP PPPPPRPPURIN 1-5
DaSh COMPONENLS ... ..ttt e oo e ettt e e e e e e e e e e s e st bt e ae et eeaaeaeesassaanbbbbbeeeeaaee s nnns 1-7
TNV =T = Vo TN (o] (o =T PSSR 1-9
Seat BOOM @NG AMMIESES ....uiiiiiiiiieiieie ittt e ettt e e e e e e e s e e et aabbe e e eeeaaaaeeeaansnnbenbeaaaaaeeas 1-11
Rear Body and Fender — Gasoling VENICIE ........oooiiiiiiii e 1-13
Rear Body and Fender — EIECHIIC VENICIE ........coooiiiiiieeeee et e e e e e 1-15
Seat Back and Bag HOOP .....ueuiiiiiiiiiiiaieii ettt e e e e e ettt e e e e e e e e e e e b b e breeaaaaeeas 1-17
LOF=T o T0] o )V AT TP TP P PP 1-19
REAI ACCESS DOOI ...ttt e e s e e s e s e e 1-21
Scuff Guard and Bagwell ProteCtor KitS ...........eceiiiii it a e 1-23

SECTION 2 - WHEELS AND TIRES

VT S TETE ETE= Y [0 R I (T 2-3

SECTION 3 - DECALS

DeECAIS — GASOINE VERNICIE ...t e et et e e et e e e et e s e e s e s s eabaeeesaanseeeen 3-3
(D L<Tor= | e [=Tox (g TV = ] 3-5

SECTION 4 - BRAKES, PEDAL, AND CABLE ASSEMBLIES

Brake ASSEMDIY ... e —r e e e e e e s e s e e eaeeeannann 4-3
2] I =0 b= U AN T Y= 1 1] o] SRR 4-5
Brake Cable, Equalizer, and EQUAlIZEr RO .........ooiiuiiiiiiiieiiee et 4-7
Accelerator Pedal Assembly — Gasoling VERICIE .........ueeviiiiiiiiiiiie e 4-9
Accelerator Pedal Assembly — EIECtric VENICIE ........uvveiiiieeiiii e 4-11
Accelerator Rod — GasoliNg VERNICIE ..........oiiiiiiiii e 4-13

SECTION 5 — STEERING, FRONT AND REAR SUSPENSION

Y (1= ¢ o Vol @fo ][] 1 4 o T PP 5-3
R (== T T AV T PSSP 5-5
Steering Gear ASSEMDIY ...... . et e a e e e e e e e e e 5-7
Front SUSPENSION, UPPET ...ceiiiiiieiiiiiit ettt ettt ettt e e e e e e e s e e e bbbt et e eeaaaeeeesassanbbbbbeseeeees e nnes 5-9
FroNt SUSPENSION, LOWET ...eeiiiiieeeiiiieecititie et e et e e e s e e st e e e e e ae e e s s s ssst st eeeeeeeeeaeesansnsennteneeeeeesannnnn 5-11
Front SpINAIES @and HUDS ......oooiiiiiiii e e e e e e e e e s e s s a e e e e ae e e e nnns 5-13
Rear Suspension — Gasoling VENICIE .........ooiiiiiiii e 5-15
Rear Suspension — EIECHIC VENICIE .......ueveieiiiiei et r e e e e e e 5-17

2006 DS Golf Cars lllustrated Parts List Page 1



CONTENTS

SECTION 6 — ELECTRICAL SYSTEM — GASOLINE VEHICLE

L7714V P 6-5
Electrical COMPONENT BOX .....cooueiiiiiieiiieie ettt ettt et e e e e e e s e e e anb bbb e e e e eaaeeaeesaannnnbeerees 6-7
Electrical Components, FrONt BOAY .........cooiiiiiiiiiiiiiii et e e e e e e e e ee e 6-9
Starter/Generator ASSEIMDIY ... a e e e e e e —ra e e e e e anrrrrans 6-11
Starter/Generator MOUNTING .......ooieeiiiiie ittt e e e e e e ettt e e ae e e e e e s e e aanbbbbbeeeeeaaaaeeaanreneees 6-13
B A B Y ..ttt ettt et b e e e oo oo e eeeeeeeeeeee ettt eeabebebe e eeenbnnbnnn s 6-15
SECTION 7 — FE290 ENGINE
Y a1 10 To = T o I =T = Tt () £ 7-3
Ignition Components and FIYWHEEI ... e e e eee e 7-5
(]| A1 (o101 F= 11 o] o T 7-7
1031 10To [T g [T To TR 7-9
Crankcase, Camshaft, anNd Ol SENSOF .......ccovuuuiiiiiiiiee e e e e e e e e e s e e eran e e easennns 7-11
Crankcase and CranKSNATt ...........iiiiii et e e e et e et e e e e et eseeat e e s saa e aeateaaeanaees 7-13
(=g Lo 1LY, (o101 a1 1] Vo TP 7-15
SECTION 8 — FUEL, INTAKE, AND GOVERNOR SYSTEMS
L= IS} £ (= o SR 8-3
(O T oW1 1= 1o ) g 2N 1= 1 1] o] | PP 8-5
(0= 11 o0 (=Y (o T T g 1) F=1 | F= L (o o T 8-7
Governor and ACCEIEratOr CABIES ..........uiiiiiiiiiiie et e e e e e e e e s e et s e e s e resaaaaeeaeees 8-9
AIr BOX QN0 INEAKE HOSE ..covveiiiiieee ettt e e et e e e e e e e e e e e e e s e e e s eebaa e e eaeeeeebanaes 8-11
INEAKE SYSTEIM ...ttt et e e oo e oo e ettt e e e e e e e e s e e e bbbt be et e e e e aaeeeesa s abbbneeeeaaaaaaens 8-13
SECTION 9 — EXHAUST SYSTEM
[ E= LU RS AT (=] o o TSRO 9-3
SECTION 10 - TORQUE CONVERTER
(D1 SI O 11 (] o T 10-3
[ LYY == | 10-5
(D T\ L=] o T O [ (o o 10-7
SECTION 11 - TRANSAXLE — GASOLINE VEHICLE
Transaxle — Gear Cases And BraCKELS .........oiiiuuiiiiiiiiiiiie et e et e e e st e e et s essa s s st e ssaaa e ssanessres 11-3
Transaxle — Transmission and Gear REAUCTION ..........vivuuiiiiiiiiii et e e e e s e e eaaas 11-5
Transaxle — Differential @nd AXIES .......ooiieeiiiii e e e e e e e e e e s et eeeeeeaaaas 11-7

Page 2 2006 DS Golf Cars lllustrated Parts List



CONTENTS

Forward/Reverse Shifter ASSEMDIY ........ it a e e e e e e 11-9
Forward/Reverse Shifter Cable ... 11-11
SECTION 12 - ELECTRICAL SYSTEM - ELECTRIC VEHICLE
LY7o SO 12-5
Electrical Components, FrONt BOAY ..........uuiiiiiieoiiiiiiiiiieieee e e ee s s ss s st e e s e e ae e e s e s snnnnrneeeeeeeeaeesannnnnns 12-7
Motor Controller Output Regulator (MCOR) .....ooiiiiiiieee et e e e e e e 12-9
Forward/Reverse Switch, TOW/RUN SWICH ........ciiiiiiiiiiiiiiiie et 12-11
Battery Charger RECEPIACIE ......coooiiiiiiiiieii et er e e e e e e e e s ereeeesennnes 12-13
S Fo (=] (=TSSR 12-15
Computer, Controller, and Solenoid — Electric VERNICIE ..........coevvieeiiiiiiiee e 12-17
SECTION 13 — ELECTRIC MOTOR
Motor (Model SBCEOAIBSE365) ....cccceeiiiiiiieieiieeees e e siiestteeteee e e eee e e s s s sssesareeeeeeaeeeeessassnnssenaenreeeeeeesannns 13-3
Motor (Model 5BC59JBS6365A) — Electric Vehicle (Later VErsion) .......ccccccceeeveeiiieiiivvneineeeeeeeesnnnenns 13-5
MOLOr (MOAEI EJA-A00L) ...eeeiieiieeeeeiieeette ettt ettt et e e e e e e e s e e e bbbttt et e e eaaeaeeesasnsbenbeeeeaaeeeaaannns 13-7
SECTION 14 — TRANSAXLE - ELECTRIC VEHICLE
TranSaxle — EArlier VEISION ......cocooiiiiiiiiee et s e e e e e e e e e e et e e et e e ee e e et ettt e e e e e s e s e e eaaaaeas 14-3
TranSaXxIE — LALEr VEISION .......vviiiiiiiiiiie ettt ettt sttt e e e sttt e e e st b et e e s e sabe e e e e s snbbbeeeenrbeeeeeean 14-5
SECTION 15 - BATTERY CHARGER
PowerDrive 3 Battery Charger, DOMESLHIC .......ccooiiiiiiiiiiiiiiiee e s e e e e e e s e e s e e e e e e e e e e e anns 15-3
PowerDrive 2 Battery Charger (Model 22110), DOMESHIC ...ccceeiiiiiiiiiiiiiiieit e 15-5
PowerDrive Battery Charger (Model 17930), DOMESHIC ..ccceveeriiiiiiiiiiieiieeee et 15-7
PowerDrive Battery Charger (Model 18780), EXPOIT ....uoeiiivieiieiiiiiiiiiiiieeeeeeee e e s s ssinieeeneeneesae e e 15-9
PowerDrive Battery Charger (Model 20310), EUrOPEAN .....ccoiiiiiiiiiiiiiiiiiiie e e 15-11
SECTION 16 — MAINTENANCE AND SERVICE TOOLS
Maintenance and SEIVICE TOOIS ....cciiiiiii i e e e e e e e e e e e e e e e e e e et e e e ae e a e b er e aanraanas 16-3
Maintenance and Service ToOIS, CONtINUE ........ccooiiiiiiiiiiiiieie e 16-5
Maintenance and Service TOOIS, CONtINUE ........ccoiiiiiiiiiiiieie e 16-7
Maintenance and Service T0oOoIS, CONLINUE ...........oooiiiiiiiiiii i e e e e e e e ee e 16-9
Maintenance and Service T0oOoIS, CONLINUE ...........oooiiiiiiiiiii e e e e e e e e e e 16-11

SECTION i — INDEX

2006 DS Golf Cars lllustrated Parts List

Page 3






BODY AND TRIM E



o]

Page 1-2

2006 DS Golf Cars lllustrated Parts List

000249-002



FRONT BODY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010435 | Bolt, Carriage, 5/16-18 X 1.00 .....ccccciiiieiiiiiieeeiiieee e e siriee e sire e e sire e e snnrae e e 2
2 1012014 | THIM, COWI ettt e e e e sab e e e e s snb e e e e e snbeee e e 1
3 1011017 | SCrew, #8-32 X 0.375 ...ttt e e 6
4 1011394 | T-Nut Package (Set Of 4) ..oooiiiiiiiiiei et 1
5 1015075 | Washer, 5/16 FIat TYPE A ..ooooiii it e e e e e e sarare e e e e e e e e e e e e nnnes 2
6 101692501 (010 )11Y N I = O T = 7= T SRS 1
7 101692502 | COoWI, TPO, WHITE .iiiiiiiiiei ittt et e e e e e et bae e e s e entbe e e e e enenbee e e e ennnes 1
8 101692504 (070117 N I oo o | - | S 1
9 101692506 | COWI, TPO, REA ..oooiiiiiiiiiiiiiieie ettt ettt eb e e e 1
10 101692509 Cowl, TPO, Pacific Blue (Royal BIUE) ............uueeiiiiiiiiiiiiiiieee e 1
11 101692510 | Cowl, TPO, DArk GIEEN ......cveiiiiiiiiiiie ittt e eeb e e 1
12 101692511 COWL, TPO, BIACK ..eeiiiiiiiiiiie ettt et et s 1
13 101692512 Cowl, TPO, CIassiC BlUE (NAVY) ...ccooeiiiiiiiiiiie ettt 1
14 101692513 (070117 I I =@ T =W [ (o [ o | S 1
15 101692514 (000 )1Y I I = O T B 7 T Q1 - | 1
16 101692515 | Cowl, TPO, Safety YEIIOW ......ooviiiiiiiiieiiiiiiite st eeee e re e et e e sae e 1
17 101693901 Cowl with Headlight Opening, TPO, BEIGE .....cvvviviiiieeeieiiiiieiee e e 1
18 101693902 Cowl with Headlight Opening, TPO, WhIte .......cccccvvieeiiiiiieeee e 1
19 101693904 Cowl with Headlight Opening, TPO, Gray ..........cceeieaaaiiiiiiiiiiiieeieea e e e e eeiieeeeeens 1
20 101693906 Cowl with Headlight Opening, TPO, REd .........cuueviieeeiiiiiiiiiiiieeeee e 1
21 101693908 Cowl with Headlight Opening, TPO, Pacific Blue (Royal Blue) ............ccccuvvveerennnn. 1
22 101693909 Cowl with Headlight Opening, TPO, Dark Green ...........occcuuveieieeieeeeeeieiiiieeieen 1
23 101693910 Cowl with Headlight Opening, TPO, BlackK ........cccccceveiiiiiiiiiiiieeeee e, 1
24 101693911 Cowl with Headlight Opening, TPO, Classic Blue (Navy) .......cccccccciivviivnriennnennnn. 1
25 101693912 Cowl with Headlight Opening, TPO, BUrQUNAY ..........coooiiiiiiiiiiiiiieeee e 1
26 101693913 Cowl with Headlight Opening, TPO, Dark Gray ........ccccceeccvvvvrerrereeeeeessssisneennenenns 1
27 101693914 Cowl with Headlight Opening, TPO, Safety Yellow ..........cccccveeeeveeeie i 1
28 1017080 Kit, Front Bumper (includes items 29 through 32) ..., 1
29 1016868 [ 0T =0 0 0 1
30 1016967 BliNd RIVEt, PUSH TYPE ..vviiiiiiiie ettt e e e e 2
31 7251 Screw, 5/16-18 X 1.0 Truss-Head ..o 2
32 7473 Locknut, 5/16-18 NYION INSEIT ... e e 2
33 1241 | Washer, 5/16 TYPE A FIAl ....oooveieieiie et e e e e e e e e 2
34 7251 Screw, 5/16-18 X 1.0 TruSS-Head .......cooooiiiiii e 2
35 7473 Locknut, 5/16-18 NYION INSEIT .....ccoeiiiieeee e e e 2

2006 DS Golf Cars lllustrated Parts List Page 1-3



~fo]u




REAR BODY TRIM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013983 BUMPET, SIAE THIM oot e e e e e e e r e e e e aae s 2
2 1017079 Kit, Rear Bumper (includes items 3 through 8) ........cccovviieieiieeiiee e 1
3 1011697 WaASHEN, 5/16 FIAL ....eeeiiiiiiiiiiiiee e e 6
4 1016379 BUMPEL, REAI ...t e e e 1
5 1016874 Plate, Bumper Mounting, Short ..........cuvviieiiiiei e 2
6 1016875 Plate, Bumper Mounting, LONG .....ccccvviiiiiieeeeee e e e e s srnreeeneeee e e 1
7 1016876 BOIt, 3/8 SNOUIAET ....eeiiiiiiieie e e 4
8 7473 Locknut, 5/16-18 NYION INSEIT ..o e e 4
9 102221201 | WA PAU ..ooiiiiiiiiiiieiiiieie ettt ettt sttt e e s sttt e e s sttt e e e nnbn b e e e neeas 2
10 102310701 Screw, #8-18 x 0.375, Hex-Head WaShEr ............oovvviiiiiiiiiiiiiiii e, 8

Note: Item 5 not used in this application.

2006 DS Golf Cars lllustrated Parts List

Page 1-5




~fo]u




DASH COMPONENTS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013343 Dash Component, Passenger-Side, BIack ... 1
2 1013344 Dash Component, DIVEI-SIAE ........cooiiiiiiiiiiiiiriece e ee e 1
3 1014645 Snap Washer Kit, Black (includes items 4 through 7) ......cccccvviiieeiiniiieeeeeee, 2
4 1011019 NUL, SPEEU ...ttt e e e et e e e st be e e e e s tbeae e e s e nnbeeeeeannes 1
5 N/A Washer, #10 Pan-HEad SCrEW .........ccceiiiiiiiiiieiiiie et 1
6 1013494 CoVEr, SCrEW HEAM ......eviiiiiiiiiii et ee e 1
7 1620 Screw, #10-16 X 0.75 Pan-Head Tap .......ccccuveeiiiiiaaiaiiiiiiiieeeeee e 1
8 N/A (o To] 0 0 =1 R EP PP PPPR 1
9 101660404 Dash Panel, BlaCK CENLET ........uiiiiiiiiei ittt 1
10 7973 Rivet, 3/16 X .400 BliNG .....covvviiiiiiiiie e ie e st e e e ae e e 5

2006 DS Golf Cars lllustrated Parts List

Page 1-7




o]

Page 1-8

2006 DS Golf Cars lllustrated Parts List




BEVERAGE HOLDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101708301 Drink Holder Kit (includes items 2 through 5) .......ooooiiiiiiiiee 2
2 N/A Holder, Dual Cup (includes items 3 and 4) .........ooovcciiieieeee e 1
3 1016952 U-NUL, 174520 ottt 2
4 N/A CUp HOlder, DUAL ... 1
5 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ....ccccoevrreieeeeeeiis e e 2

2006 DS Golf Cars lllustrated Parts List Page 1-9



Page 1-10 2006 DS Golf Cars lllustrated Parts List



SEAT BOTTOM AND ARMRESTS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010543 L IST =T ¢ VAV To Lo PP T TP 4
2 1011652 L LT TSN = - = PP 2
3 1016916 Screw, 1/4-20 X 1.50 Hex-Head Cap ......cccccvreririieee et 8
4 101954301 Screw, 1/4-20 X 0.75 Hex-Head Cap ......cccuuiiiiiiiiiaee i 4
5 101985502 | Armrest, Passenger (MGL) .....ocooiiiiiiiiiieee e e e e e e e e 1
6 101987602 | Armrest, DIiVEr (IEft) ..uuueeiiiiie i e e 1
7 102174201 Seat Bottom Assembly, Buff (includes items 8 through 11) .......ccccccoeiiiiiiiiiinnenn.n. 1
8 N/A YAV (oo T 7 SR 1
9 101998211 Seat DOtEOM COVET oo e 1
10 N/A FOAM, SEAL ..o a e e 1
11 101998501 GASKEL, SEAL ....uveiiiie it e e e 2
12 102174202 Seat Bottom Assembly, White (includes items 13 through 16) ...........ccccccvvveveennnn. 1
13 N/A PIYWOOT ASSY ...ttt ettt e et e e e e e e e e e e e e abb e e e e e aaaaa s 1
14 101998212 Vinyl Cover, Seat Bottom, WhIte ..........cceviieiiiiiiiiiiiiiiiece e e e 1
15 N/A FOAM, SEAL ... 1
16 101998501 GASKEL, SEAL ....uvviiie ettt a e arreeaaean 2
17 102174204 Seat Bottom Assembly, Black (includes items 18 through 21) ...........cccccvvvveenennnn. 1
18 N/A PIYWOOO ASSY ..ottt e st e e e e e e e e s s e e e e e e e e e s e e n e rrreeaeaeees 1
19 101998214 Vinyl Cover, Seat Bottom, BIAcCK ... 1
20 N/A FOAM, SEAL ... 1
21 101998501 GASKEL, SEAL ....uveeiieiiieiie e e e 2
22 102174205 Seat Bottom Assembly, Gray (includes items 23 through 26) ............cocccvuvvieeeennn. 1
23 N/A YAV (oo T A7 PR 1
24 101998215 Vinyl Cover, Seat BOttoM, GIay ......ccccceeeeieeeeeiiiiiiiienieeereeseesissssnsnnneesseeessnesnnns 1
25 N/A FOAM, SEAL ..o e e a e e e e 1
26 101998501 GaASKEL, SEAL ....uvveiii it e e 2
27 332 | Washer, 1/4 Type A Narrow Flat .........ccoocciiiiiiiiiiee e 8
Note: Sub-components contained in items 12, 17, and 22 are the same
as those shown for item 7, except for the vinyl seat covers.

2006 DS Golf Cars lllustrated Parts List Page 1-11



000450-001

Page 1-12 2006 DS Golf Cars lllustrated Parts List



REAR BODY AND FENDER — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1010993 BOdy KIiCK PIALE ..o 1
2 1012047 Screw, #8-32 X .375 Self TAP .uuvriiiiiiiiei et 2
3 1012412 2 T0To |V 1T T Lo = = P 2
4 1014306 | Washer, 1/4" TYPe B FIAL ....ccoooiiiiiee e 2
5 N I (o To 1 1 4 = AP OPPPPR 1
6 101692601 Body, BeIgE, TPO, REAI ....uuuiiiiiiieeeeei ittt et e e e s s s s st e e e e e e e e e e e s nnnaeneeeeaeaae s 1
7 101692602 Body, WhiIte, TPO, REAT .....c.evviiiiiiiiiie ettt tre et e e et ae e e 1
8 101692604 Body, Gray, TPO, REAI ......uuiiiiiiieieiiieiieiie e e e e e e e s ss s e e e e e e e e e e e s snneaeneeeraeaeee s 1
9 101692606 Body, Red, TPO, REAI ......uuviiiiiiieiieii it eie et e e e e e e s s s s seeee e e e e e e e e e s e s nannnanaeeeeaeaeees 1
10 101692609 Body, Pacific Blue (Royal Blue), TPO, REAr ........cooiiiiiiiiiiiiiiieeie e 1
11 101692610 Body, Dark Green, TPO, REAI ......cccouiiiiiiiiieie et e e ee e e 1
12 101692611 Body, Black, TPO, REAI ......cciiiiiieiii it e s e e e s e ree e e e e e e 1
13 101692612 Body, Classic Blue, (Navy) TPO, REAI .......ccuiiiiiiiiiiiiiiiiiieee e 1
14 101692613 Body, BUrgundy, TPO, REAI .......ccceeiiiiiiiieiiieeeee e e e s s se e e e e e e e e e e s snnnan e eeaeae e 1
15 101696208 Body with Tail Light Hole, Beige, REAI .........cvvveeeiiiiiiiiiieece e 1
16 101696209 Body with Tail Light Hole, White, Rear .........ccccciiiiiiiiii e 1
17 101696211 Body with Tail Light Hole, Gray, REAI ..........ccveeeeiiiiiiiiieieieee e 1
18 101696213 Body with Tail Light Hole, Red, REAr .........ceuviviieiiiiiiiiieeceeee e 1
19 101696215 Body with Tail Light Hole, Pacific Blue (Royal Blue), Rear ...........cccouviieeeeiiennnnne 1
20 101696216 Body with Tail Light Hole, Dark Green, REar ..........ccccovvveeieiieeiiisiiiiiieeeeeee e e e 1
21 101696219 Body with Tail Light Hole, Black, REaAr .........ccccccceviiiiiiiiiiiiiee e ee e 1
22 101696220 Body with Tail Light Hole, Classic Blue, Rear ..o 1
23 101696221 Body with Tail Light Hole, Burgundy, REAr ............cccccviiiieiieiie e eee e 1
24 1017141 2 T0T0 VAR TU o] oL o = o] | AN PEPR 1
25 1017748 Lo Lo VA NC=T=] o1 O o U PP PPPI 2
26 1017936 (=T 0o (=T A [ o o= S PR RPN 2
27 102221201 | WEAK PAU ...oeiiiiiiiiieiiiiiie ettt ettt e e sttt e e et e e a e 2
28 332 | Washer, 1/4 Type A Narrow FIat ... 10
29 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ......cccccvreririiee e 4
30 8233 Locknut, 1/4-20 NYION INSEIT ....cceeeiiiiiiiie e err e e e e e e 12
31 8251 Screw, 1/4-20 X 1.0 Truss-Head Maching .........ccccccoiiiiiiiiiiiiiiiei 8

2006 DS Golf Cars lllustrated Parts List Page 1-13



Golf Cars lllustrated Parts List



REAR BODY AND FENDER — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1010993 BOdy KIiCK PIALE ..o 1
2 1012047 Screw, #8-32 X .375 Self TAP .uuvriiiiiiiiei et 2
3 1012159 Bolt, 1/4-20 X 2.75 HEX-HEA ........evviiiiiiiiiiie e 2
4 1012412 Body, HINGE PIALE ...t 2
5 1014306 | Washer, 1/4" Type B FIAt .....ccooii ittt e e e e e e 2
6 N I (o To 1 1 4 = A PSP PPPR 1
7 101693301 Body, Beige, TPO, REAI ......uuiiiiiiiiiei ittt a e e e 1
8 101693302 Body, White, TPO, REATI .....uuiiiiiiieeeei ittt e e e e e s ss s s see e e e e e e e e s s e nnnnaaeeeeeaaeaee s 1
9 101693304 Body, Gray, TPO, REAI ......uuiiiiiiieie it eee e e e e s s ss s e e e e e e e e s e s snnnaerreeeaeaeee s 1
10 101693306 | Body, Red, TPO, REAI .....ccccuviiiiiiiiiiii et ee sttt e e e e sitre e e s s entae e e e nnneae e e e nnees 1
11 101693309 Body, Pacific Blue (Royal Blue), TPO, REAr .........ccoevuvvviiiiiiee e e e 1
12 101693310 Body, Dark Green, TPO, REAI ......cccoviiiiiiiiiiiiieeeee et e e snreee e 1
13 101693311 Body, Black, TPO, REAI .....c..uuviiiiiiiiie it ettt see et e e snnae e e e 1
14 101693312 Body, Classic Blue, TPO, REAN ........cccuuiiiiiiiiiee e e et ee e e e e s s s srennaneeeee e e e e e 1
15 101693313 Body, BUrgundy, TPO, REAI .......ccceeiiiiiiiiiiieeie e e e e e s s s e e e e e e e e e e snnnan e eeae e e 1
16 101696201 Body with Tail Light Hole, Beige, REar ... 1
17 101696202 Body with Tail Light Hole, White, REAr .........ccceeeiiiiiiiiiiiieeiie e 1
18 101696204 Body with Tail Light Hole, Gray, REAI .........c.civeeeiiiiiiiiieieieie e ee e 1
19 101696206 Body with Tail Light Hole, Red, REAr ... 1
20 101696217 Body, Rear WH/ilt -ele Pacific Blue (Royal BIUE) .........cccuvvveeieiieeiiiiiiiiieeeceeee e 1
21 101696218 Body with Tail Light Hole, Dark Green, REar ..........cccccvvveeieiieeiiiiciciiieeeeeeee e e 1
22 101696222 Body with Tail Light Hole, Black, REAr ... 1
23 101696223 Body with Tail Light Hole, Classic Blue, Rear ..........cccoccveveiieeii i 1
24 101696224 Body with Tail Light Hole, Burgundy, REAr ............cccccuiviieiieiie e eee e 1
25 1017141 BOAY SUPPOI FIONT ...ttt e e e e e e e e ae s e e e aeaaeeas 1
26 1017748 2 L0 |V NC=T=T o L= O o TSP 2
27 1017814 0= Lo g 08 < T U] o SR 2
28 1017815 SPACET, 0.5-INCN oo a e 2
29 1017936 (=T 0o (=T P [ o o= S PP RP 2
30 102221201 | WEAK PAU ...ooiiiiiiiiie ittt sttt ettt e sttt e e e sttt e e b e nae s 2
31 332 | Washer, 1/4 Type A Narrow FIat ... 10
32 7479 Screw, 1/4-20 X 1.25 Hex-Head Cap ......cccocvvrereiiiee st 2
33 8233 Locknut, 1/4-20 NYION INSEIT ....coeveieiiiiiee e e e e e e e 12
34 8251 Screw, 1/4-20 X 1.0 Truss-Head Maching .........cccccociiiiiiiiiiiiiiei 8

2006 DS Golf Cars lllustrated Parts List Page 1-15



~fo]u

EEEE

bosn,

()
O=m?
®)

000453-001

2006 DS Golf Cars lllustrated Parts List

Page 1-16



SEAT BACK AND BAG HOOP

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010921 | Screw, 5/16-18 X 2.50 HEX CAP ...coccvvieeiiiiiiieeiiitieee e e siireeeestree e e sieee e e e steaea e e nnenes 2
2 1013935 Bag Hoop W/buckle & Strap Asm (includes items 3 through 6) .........ccccccevveeinnnns 1
3 1010413 Bag Strap ASSEMDIY .....eeiiiiiiiiiie e —————————————— 1
4 1010434 Barrel - PIASHIC ... 2
5 1013656 1V/1] o [=To I 2 7= To I = (o o] o PR 1
6 1013754 0o LT 2 - To T = | R 2
7 1014482 SPACET, NYION ..ttt e e e e e e e e b e e ee e e e e e e e e aaanes 1
8 1015075 | Washer, 5/16 FIat TYPE A oot e e e e s e st arr e e e e e e e e e e ennnnes 8
9 1017774 2 L0 VS 0= Lo T PR 4
10 101910401 | Screw, 5/16-18 X 1.25 Thrd FIM ......oviiiiiiiiie e 4
11 102076701 Screw, 1/4-20 X 1.75 HEX SEMS ....ovviiiiiiiiiiie ettt 4
12 102236601 YU o] o Lo a VA= [o | 0= o | SO 2
13 102236703 Sweater Basket, BIACK .........c.uuiiiiiiiiiiiiiee e 1
14 102238301 Kit, Seat Back, Buff (includes items 15 and 16) ..........ccccccvevrreeireiiiiiiiiinreeee e e 1
15 102060511 Skin Seat Back, BEIGE ....ccuvviiiiiiiie e 1
16 102237001 Cap - SEAL BACK ...cceiiiii e 1
17 102238302 Kit, Seat Back, White (includes items 18 and 19) .......ccccccccvvveeiiiiiicciiiiireece e 1
18 102060512 Skin Seat Back, WHIE .......ocuiiiiiiiiiiie e 1
19 102237001 Cap - SEAL BACK ...cceiiiie e 1
20 102238304 Kit, Seat Back, Black (includes items 21 and 22) ........ccccccevveeeiiiiiiceiieeeeeee e 1
21 102060514 Skin Seat Back, BIACK ........ccuuiiiiiiiiiiiie et e 1
22 102237001 Cap - SEAL BACK ...coeiiiii e 1
23 102238305 Kit, Seat Back, Gray (includes items 24 and 25) ........cccccccevvveeeii i 1
24 102060515 SKin Seat Back, Gray .......ccccviiiiiiieie s e e 1
25 102237001 Cap - SEAL BACK ...cceiiiii e 1
26 102242401 N U N Y (o] T [ Y= AT o o SRS 1
27 1028 NUL, 1/4-20 HEX woeeiieiiiiiiie sttt sttt e ettt e e et e e e s nnbbbe e e e anees 2
28 1241 | Washer, 5/16 TYPE A FIAt ...t 6
29 7473 Locknut, 5/16-18 NYION INSEIT .....ccoeiiiieeeee e e 4
30 7479 Screw, 1/4-20 X 1.25 Hex-Head Cap ......cccccviereiiieeee e ceeeee e 2
31 7818 Bolt, Carriage, 5/16-18 X 1.5 it 2
32 8418 Screw, 1/4-20 X 1.50 Phillips Truss-Head ........cccccveeeeiiiiiiiiiiiiecee e 1

2006 DS Golf Cars lllustrated Parts List Page 1-17






CANOPY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 102061301 CanNOPY-SUN-WHILE ...cciiiiiii ittt e e e e e e e e e s aannbeeeees 1
2 102061302 (0= Ta 0] o) ST U Lo T 21 T [ S 1
3 102099101 Screw, 5/16-18 X 1.00 HEX SEMS .....coiiiiiiiiieeiiiiie ettt 2
4 102155501 Canopy Kit Struts (includes items 5 through 12) ..., 1
5 101835601 Locknut, 1/4-20 HEX WHIZ ......ooiiiiiiieiiiiice e 8
6 102063901 Weldment - Windshield Frame ..o 1
7 102064601 Support, Rear Canopy, Right-Hand .............ccccciiiiiiiiiie e, 1
8 102065501 Support, Rear Canopy Left-Hand ... 1
9 102076701 Screw, 1/4-20 X 1.75 HEX SEMS ....vviiiiiiiiiiee ittt iee et siaee e e 8
10 324 Screw, 1/4-20 X 2.50 HX HA Cap ..vvvveeiiiiiieeiiiiiie ettt siaaee e snaee e 4
11 332 Washer, 1/4 Type A NarroOW Flat .........ccoooiiiiiiiiiiiieie e e e 8
12 8233 Locknut, 1/4-20 NYION INSEIT ....ccciiieeee e e e e e e 4
13 102198301 Pad, WIndshield Frame ... 2

2006 DS Golf Cars lllustrated Parts List Page 1-19



o]

000783-001

Page 1-20 2006 DS Golf Cars lllustrated Parts List



REAR ACCESS DOOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013218 Kit, Access Door Black (includes items 2 through 7) ... 1
2 1012581 Washer, 0.609-inCh OD, NYION CUP ..vvviiiiiiieieiiiiiieiee e sveieer e e e e e e 2
3 N/A Molded Access DOOT BIACK .........occvuiiiiiiiiiiee et e e 1
4 1013216 PIUQ, BULION ettt e e e e e e e e e eeaeaae s 2
5 10132171 INStruction Sheet ACCESS DOOK .......uvviiiiiiiiieee e e e e e 1
6 1015525 N U 7 I = 11 o R 2
7 8251 Screw, 1/4-20 X 1.0 Truss-Head Machine ..........cccccrrrrrriiiccccs e, 2

2006 DS Golf Cars lllustrated Parts List Page 1-21



~fo]u




SCUFF GUARD AND BAGWELL PROTECTOR KITS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101706702 Scuff Guard Kit, TPO Body (includes items 2 through 5) .........cccccoiiiiiiiiiiiiienennn. 1
2 1010434 T T =T B o P T 1o PRSP 12
3 101776201 SCUf GUAIA RN oo 1
4 101776301 SCUTT GUAIA LN .ot 1
5 101779801 Instructions, Scuff Grd INStal ..........ooooiiiiiiiii 1
6 101768202 Bagwell Protector Kit (includes items 7 through 9) .....cccccceevveeiii i, 1
7 1010434 Barrel - PIASHIC ... 9
8 1017267 Protector BAgWEID .........vvviiiiiiieei et e e 1
9 1017682I 1S3 1 0T 1o o PR TSR 1
10 101768204 Bagwell Protector - Ten Pack (includes items 11 through 13) .......cccouiiiiieiiennnnnns AR
11 1010434 T T =T B o P T 1 o PRSP 90
12 1017267 Protector BAgWEID .........ovviiiiiiei et e e e e e e 10
13 1017682l INSEFUCTION ittt e e e e e e e e s e e bae e e e e aeaae s 1

2006 DS Golf Cars lllustrated Parts List Page 1-23



o]



WHEELS AND TIRES E



lo]>

N

NI

STANDARD TREAD PERFORMANCE

Carlisle® GRADE TREAD
Duro®

PREMIUM TREAD
Kenda®

EXTRA TRACTION
Duro

Note: The performance grade tire has the wheel and tire matched and balanced at the Duro tire factory.

Page 2-2

2006 DS Golf Cars lllustrated Parts List

000457-001



WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010984 | .500-20 UNFLUG NUL ...uviiieieiiiiiee et ee e e ssiie e e et ee e s sesbee e e e esnbeeaeesnnnreeeesenees 16
2 101570501 | Tire/Wheel Asm, Beige, Standard Tread (includes items 3 through 5) ................. 4
3 1015707 Wheel RiM, BEIGE ...uuviiiiiiieii e e e e e e e s e e e e e e e e e e e e nnnes 1
4 727102 Tire Unmto Turf Glde 18X8.50-8 ........oooviiiiiiiiiiiiiiiiiessre i r s e e e e e e e e e e e e eeaaaens 1
5 7310 VAIVE SEEIM .ot eeees e anes 1
6 101570507 | Tire/Wheel Asm, Beige, Xtrac Tread, 6-ply (includes items 7 through 9) .............. 2
7 1015707 Wheel RiM, BEIGE ....ueeiiiiiiiii it a e 1
8 101769302 Tire, Unmounted Xtrac 18 X 8.50-8 ........cccuiuiiiiiiiiiiiiieiiiiiiee s e 1
9 7310 VAIVE SEEIM ...ttt e e et e e e nees 1
10 101570512 | Tire/Wheel Asm, Beige, Duro Premium Tread (includes items 11 through 13) ..... 4
11 1015707 Wheel RiM, BEIGE ...uuviiiiiiieei ittt e e e e e e s ae e e e e e e e e e e e nnnes 1
12 102569304 DUI0 18 X 8.5 X 8, 4-PlY .ot s 1
13 7310 VAIVE SEEM oo e e e e e e e e e e e e e e e ————— 1
14 101570513 | Tire/Wheel Asm, Beige, Kenda Premium Tread (includes items 15 through 17) .. | 4
15 1015707 Wheel RiM, BEIGE ...uuiiiiiiiieei et e e e e e e e e e e e e e e e nnnes 1
16 7310 VAIVE SEEM oo e e e e e e e e e e e e e e e 1
17 AM10682 Unmounted Prem Tire 18.5X8.5X8 ......cuuiiiiiiiiiiiee e 1
18 101651401 | Tire/Wheel Asm, White, Standard Tread (includes items 19 through 21) ............. 4
19 1014771 Wheel RiM, WHIE ..uviiiiiiiieiic ittt e et e e e 1
20 727102 Tire Unmto Turf Glde 18X8.50-8 ........ooviiiiiiiiiiiiiiiiee s 1
21 7310 VAIVE SEEIM ..ottt s e e e anee 1
22 101651407 | Tire/Wheel Asm, White, Extra-Traction, 6-Ply (includes items 23 through 25) ..... 2
23 1014771 Wheel RiM, WHIE ....oiiiiiiiiiie e 1
24 101769302 Tire, Unmounted Xtrac 18 X 8.50-8 .......ccciiuiiiiiiiiiiiie i 1
25 7310 VaAIVE SEEM oo e e e e e e e e e e e e e e e ae e 1
26 101651412 | Tire/Wheel Asm, White, Duro Premium Tread (includes items 27 through 29) ..... 4
27 1014771 Wheel RiM, WHIE ....oiiiiiiiiiiie e 1
28 102569304 DUro 18 X 8.5 X 8, 4-PlY ..eeiiiiiiiiiii ettt 1
29 7310 VAIVE SEEIM .ottt st e st e e neee 1
30 101651413 | Tire/Wheel Asm, White, Kenda Premium Tread (includes items 31 through 33) .. | 4
31 1014771 Wheel RiM, WHIE ..uviiiiiiiiiiii ettt e et e e e 1
32 7310 VAIVE SEEIM .ottt e st e e e nees 1
33 AM10682 Unmounted Prem Tire 18.5X8.5X8 ......cuuiviiiiiiiiieieiiee e 1

2006 DS Golf Cars lllustrated Parts List

Page 2-3




~fou



DECALS E



/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
+ Remain seated and hold on to seat handle while moving.
« Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
« Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

CCI11019606-01

+ Read owner's manual and safety warnings located on dash panel

prior to driving.

+ Study and understand controls.

TO OPERATE

+ Turn wheels to desired direction and ensure path is clear.
 Turn key to ON position.
« While stopped, place shift lever in desired position:

F-Forward N-Neutral R-Reverse (Buzzer will sound)

« Park brake will release and vehicle will start moving when

accelerator pedal is pressed.

« Slowly press accelerator pedal to increase speed.
+ To stop, release accelerator pedal and press brake pedal.

BEFORE LEAVING

« Press park brake pedal until it locks and holds vehicle.
« Place Forward/Reverse switch in NEUTRAL position.
* Tum key OFF and remove key when not in use.

cCl 102519201

Page 3-2

/\ WARNING

GASOLINE EXPLOSION / FIRE.

 Can cause severe injury or death.
* No smoking, sparks, or open flame.

« Stop engine, allow to cool before refueling.
* Turn fuel valve («~—) on during operation.
(—) off during storage or transport.

/N WARNING

CAN CAUSE SEVERE INJURY

Rotating parts
[
manifold & muffler

KEEP CLEAR ¢ 1019605-01

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable

to frame. Disconnect negative battery cable first.

/\ WARNING

Excessive speed can cause severe
injury or death. Do not tamper with
engine governor adjustment.

2006 DS Golf Cars lllustrated Parts List

CC1101915201

000458-001



DECALS — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1014198 Nameplate Kit (QOIA) .......eeeieiiiiiiiee e 1
2 101547601 Decal, Gasoline EXplosion/Fire Warning ........ccceeeiiiiicciiiiemneeeee e cssvineeeeeeeeen e 1
3 101825101 Decal, OfffON ... et 1
4 101915201 Decal, Frame Ground and Governor Warning ..........cccueeeeeeieeieeeeinniiiieceeeeeeeaeens 1
5 101960501 Decal, Rotating Parts/Hot Manifold ...........ccccceeveeiiiiicc e 2
6 101960601 Decal, Dash WArINING .........eeeiiiieiiiiiiiiiiiie e e e e e e s s s s e e s e e ae e e e s s snnnnneeeeeeeaeaeees 1
7 102519201 Decal, Operating INStE, GAS ....ccciiiiiiiiiiiiie e e e e e e e 1

2006 DS Golf Cars lllustrated Parts List

Page 3-3




/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.

« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
« Do not start vehicle until all occupants are seated.
«Two (2) persons per seat maximum.

« Operate from driver side only and not on public roads.
+ Keep entire body inside vehicle while moving.

« Drive slowly in turns and straight up and down slopes.
+ Do not leave children unattended on vehicle.

OPERATING INSTRUCTIONS

Read owner’s manual and dash-mounted safety warnings prior to driving.
Study and understand controls.
TO OPERATE
Turn wheels to desired direction and ensure path is clear.
Turn key to ON position.
While stopped, place Forward/Reverse switch in desired posi
F-Forward N-Neutral R- Reverse (Buzzer will sound)
Park brake will release and vehicle will start moving when
accelerator pedal is pressed.

« Never operate under the influence of alcohol or drugs. accel b o .
. ) . owly press accelerator pedal to increase speed.
Use brakes to reduce speed when coasting downhill. To stop, release accelerator pedal and press brake pedal.
« Never stand in front of or behind vehicle. CC1101960601 BEFORE LEAVING
Press park brake pedal until it locks and holds vehicle.
Place Forward/Reverse switch in NEUTRAL position.
Turn key OFF and remove key when not in use.
OTOR BRAKING
Electric motor braking provides speed regulation functions.
For parked vehicle, beeping alarm indicates vehicle roll away.
In operation, beeping alarm indicates reduction in motor braking.
Apply brakes to further reduce vehicle speed as required.
System is activated only when tow switch is in the RUN position.
When towing this vehicle, tow switch must be in the TOW position.

©C1 102518001
/-

* Maximum vehicle speed is limited by motor braking during downhill operation
with accelerator pedal depressed.

* If motor brake enabled, vehicle motor will brake when accelerator pedal is released.
* Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed.
 System is activated only when tow switch is in the "RUN" position.

* When towing vehicle, tow switch must be in the "TOW" position. 101959902

/N WARNING

Place Tow/Run switch in TOW position before: FA”_URE To HEED THls
« Disconnecting or connecting batteries WARNING COULD RESULT
+ Towing IN A BATTERY EXPLOSION
Sxtenced storage OR SEVERE PERSONAL
riene INJURY. ccl 101908601

Do not operate vehicle without this cover properly installed.
Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. CC1 101831501

000459-001

Page 3-4 2006 DS Golf Cars lllustrated Parts List



DECALS - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1014198 Nameplate Kit (QOIA) .......eeeieiiiiiiiee e 1
2 101825101 Decal, OfffON ... et 1
3 101908601 Decal, Tow/Run SWitch WarNING ........ccoccviiiiiiieiee e e e s e s eee e e e e e 1
4 101931501 Decal, COMPONENT COVET .....oiiiiiieiieiiiiitiee et e e e e e et e e e e e e e e e e e abbesreeeaaaaeeas 1
5 101959902 Decal, 1Q System Motor Braking .........c..uuvereiirieieeiiiiiiiiiiieence e s s s e e e e e e 1
6 101960601 Decal, Dash WArINING .........eeeiiiieiiiiiiiiiiiie e e e e e e s s s s e e s e e ae e e e s s snnnnneeeeeeeaeaeees 1
7 102518001 Decal, Operating INStr, EIEC ......oooiiiiiiie e 1

2006 DS Golf Cars lllustrated Parts List

Page 3-5




ooy



BRAKES, PEDAL, AND CABLE
ASSEMBLIES



000186-001

2006 DS Golf Cars lllustrated Parts List

Page 4-2



BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013924 Nut, 5/16-24 HeX Head CONE ........cooiiiiiiiiiiiiieee e 8
2 1014153 Bolt, Brake ClUSter MOUNTING ...ovvvieeeiiiii it e e e s s e e e e e e e e s s snnnan e e e e e e e 8
3 101791101 Drum without Center Hole, Brake .........cccccieiiiiiiieiiiiiece e 2
4 101823301 Cluster Assembly, Right (Passenger) Brake (includes items 5 through 15) .......... 1
5 1010850 DUSE COVET ittt ettt e e e e e e s et e et e e e e e e e s e s b n e reeeas 1
6 1011466 Kit, Shoe Retainer (includes items 7 and 8) .........cccccvvieiieeieeein e 1
7 N/A T SRS 2
8 N/A Shoe Clamp SPriNG ..ooccvveiiiiiiiicee e e e e e 2
9 101815501 Lever Assembly, Self-Adjusting Brake, Right (Passenger) ........cccccoccvvveeeinnnnns 1
10 101816301 Package, Brake Spring, Self-Adjusting ...t 1
11 101816501 Adj Mechanism, S.A. Brakes, Right (Passenger) ......ccccccceceviiiiiciniienieeeeennennnns 1
12 101823201 Package, Brake Shoe, Self-AdjUStING ......uuvriirreiiiiiier e 1
13 101823801 Plate, Washer, Brake, Self-AdjuSting ...t 1
14 101823901 Washer, Brake, Self-AdjuStiNg ......cccvviiiiiiiie e 1
15 101824001 Plate Assembly, Right Brake Backing ........cccccccoeviiiiiiiiiiiriee e ceee e 1
16 101823302 Cluster Assembly, Left Brake (includes items 17 through 27) ........ccooviiiiiiienenn. 1
17 1010850 DUSE COVET eeiiiieiee ettt ettt e e e e e e s e e et e e e e e e e s e s b reereeeas 1
18 1011466 Kit, Shoe Retainer (includes items 19 and 20) .......ccccvvevereeeeiniiiiiiiieeer e 1
19 N/A T PRSP 2
20 N/A Shoe Clamp SPriNG ..ooccvveeiiirieiee e e e e e 2
21 101815502 Lever Assembly, Self-Adjusting Brake, Left .........coccoiiiiiiiie e, 1
22 101816301 Package, Brake Spring, Self-AdjuSting ..ot 1
23 101816502 Adjusting Mechanism, Self-Adjusting Brake, Left .......cccccceeeiiiiiiiine s 1
24 101823201 Package, Brake Shoe, Self-AdjUStING .....uuvvriireeiiiiiiiir e 1
25 101823801 Plate, Washer, Brake, Self-AdjuSting ...t 1
26 101823901 Washer, Brake, Self-AdjuStiNg ......cccvviiiiiiiie e 1
27 101824002 Plate Assembly, Left Brake Backing .......cccccevvveeiiiiiiiiieeeece e 1

Note: Driver-side brake cluster not shown. Components have a similar
appearance to passenger-side brake cluster components.

2006 DS Golf Cars lllustrated Parts List

Page 4-3




~fou

000187-001

2006 DS Golf Cars lllustrated Parts List

Page 4-4



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010878 Bumper, RUBDDET ... 1
2 1010921 Screw, 5/16-18 X 2.50 HEX CAP .vvvvriieeeieiiiiiiiiiieiieeeae e e e s s sssietisreneen e e e e e e s s ssnnnsneaeees 4
3 1010927 1T 2T = LIRS o= To -1 PR 1
4 1010933 Spring, Hill Brake TOISION .........uuiiiiiiiiiaeaiiiiiiitee et et e e e e e e e e aaeee e 1
5 1011402 Package, Brake Mounting BIOCK .........ccccuuiiiiiiiiee e e e 1
6 1011418 Kit, Hill Brake Pedal (includes items 7 through 11) ......ccccocovveeeiiiiiiiiiiiieeeeee e 1
7 1013870 Pad, Hill BraKe ......ciicuiiieiiiiiiee ettt e ettt e e et e e e e stan e e e e snae e e e e nnees 1
8 1013876 PUSKHNUL, 3/8 ...t e e e 1
9 N/A Hill Brake Weld ASSEMDIY .....ccooiiiiiieeee e 1
10 1032 BUSKHING, NYION et a e 2
11 7716 Screw, #10-16 Type AB, Sheet Metal ......cccccveveeiieeiii e 2
12 101187702 Kit, Hill Brake Latch (includes items 13 through 19) .....ccccccvvveiiiiiiiiereeee e 1
13 1010805 Sleeve, Hill Brake RO ..........ueiiiiiiiiii et 1
14 1010877 PUSHNUL, 3/8 ..ot 1
15 1010932 Ball JOINt, 1/4-28 ... 1
16 N/A RO, Hill BFAKE ...ttt ae e 1
17 1017029 Pin, Cotter, 7/64 X 1/2 Stainless-Steel ..........cocoviiiiiiiiiiii e, 1
18 N/A PaWl, Hill BraKe ........veiiiiiiiiiee ettt 1
19 N/A Ratchet ASSEMDIY ... 1
20 101878201 Brake Pedal Kit (includes items 21 through 23) ........cccoiiiiie e 1
21 1013869 Pad, Brake Pedal ..........cooiiiiiiiiiiii et 1
22 N/A Weldment, Brake Pedal 4wh Std ... 1
23 7716 Screw, #10-16 Type AB, Sheet Metal ......cccccvevveeeeeiii e 3
24 102323101 Pin, BOW Ti€ LOCKING ...ccceviiiiieriiiee e e e et eee e s e e e e e s s s st e e e e e e e e s s snnnnnanneeeeaeaeenan 1
25 102323201 Pin, 3/8 X 1-5/16 ClIBVIS ...cccvveiiieiiiiiiiee i ittt e sttt e s sire e e sitae e e s e ssbae e e e e sntbae e e e nnenas 1
26 1028 NUL, 1/4-20 HEX woeeiiiiiiiiiee sttt sttt e et e e s st e e e s nnbbbe e e s annes 1
27 1241 | Washer, 5/16 TYPE A FIat ....oovviveeeii e a e e e 4
28 7473 Locknut, 5/16-18 NYION INSEIT ...ccooiiiiiiiiii e 4

2006 DS Golf Cars lllustrated Parts List Page 4-5



o]~

i o

000245-001

Page 4-6 2006 DS Golf Cars lllustrated Parts List



BRAKE CABLE, EQUALIZER, AND EQUALIZER ROD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013531 SPring, Brake RETUIMN ..ottt e e e e e e 1
2 101900801 Hanger, Brake Cable .........uuiiiiiiiiiii et e e e e e e e e e e e e 2
3 101953101 RO, EQUANIZET ..oeiieie ettt e e s st e e e e e e s s e e an e e e e e e e e e e ans 1
4 101990801 EQUAlIZEN BraCKEL ...t 1
5 102022101 Brake Cable Kit (includes items 6 through 9) .........ccoociiiiiiiiie e 2
6 1010829 Pin, ClIEVIS, 516 X 3/4 ..ottt 1
7 1011779 O o TR PSRRI 2
8 N/A CabIE, BIaKE .......ooiiiiiieiiie ittt 1
9 1035 COter PiN, B/32 X 1 ittt ettt e ee e 1
10 1241 | Washer, 5/16 TYPE A FIAt .....oooi i 5
11 1242 NUL, 5/16-18 HEX .eeieiiiiiiiei ittt ettt et e e e s ennbe e e e s eees 1
12 7473 Locknut, 5/16-18 NYION INSEIT .....ccoeiiieeeeee e e 5

2006 DS Golf Cars lllustrated Parts List

Page 4-7




000188-003

Page 4-8 2006 DS Golf Cars lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY —

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011694 | Accelerator Bracket and Bearing ASSEMDIY ........oooiiiiiiiiiiiiiiiiiiiieeee e 2
2 1011931 | WAShEL, L/A FIAL ....eeiiieiiiieiiee et sb e e e sbaeeeeeans 1
3 1014007 | WASKNET, LA FIAL ...oeiiiiiiiee et bee e e 4
4 1017378 Lo S o] 11 Vo PP U URTP PP 1
5 1017380 T8 Taa] o =T A o T aTo TN L= U SRS 1
6 1017424 Bearing, PiVOt SUPPOIT ......uiiiiiiiiieee e e e e e e e s s s e e e e e e e e e s s snnrnareaereeeeaeanan 1
7 1017696 Sub Asm, Accelerator Pedal (includes items 8 through 10) .........cccccoiiiiiiiiiinnen. 1
8 1013871 Pad, Accelerator Pedal ..........coooiiiiiiiiiiii e 1
9 N/A Accelerator Pedal Weldment ... 1
10 7716 Screw, #10-16 Type AB, Sheet Metal ..o 4
11 101796201 Spring, AcCelerator REIUIMN .......uviiiiiiie i e e e e e e e e s e aee s 1
12 101817401 ==V 1= P o o S PRSSSR 1
13 101818801 | Stud, 1/4-28 X 1.35 Ball ...ccccvveiiieiiiiiie ettt 1
14 101861901 Screw, 1/4-20 X 1.125 HEX CAP .evvvvveeiieeiiiieiieeeeeee e e e e s s sstieeaeee e e s e e e s e snnnaennnneeeeaee s 4
15 102026001 Kit, Accelerator Pivot Rod Assembly (includes items 16 through 18) ................... 1
16 1011700 Spacer Assembly (inCludes itemM 17) ...ccooiiiiiiiiiiiiieiee e 1
17 N/A SPACEN, ACCEIEIALON ....ueeiiiiiiiiiiie e e e e s e e e e s e e e e e e e e e eanreneeees 1
18 N/A Pivot ROD WEIAMENT ....oiiiiiiiiii it 1
19 1241 | Washer, 5/16 TYPE A FIAt ... 1
20 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ......cccccvreririiee et eee e 1
21 334 | Washer, 3/8 TYPE A FIAL .......cvviiiiiieiiiee e 2
22 7473 Locknut, 5/16-18 NYION INSEIT ...ccooiiiiiiiie e 1
23 8233 Locknut, 1/4-20 NYION INSEIT ....covveeeiiiciie e ree e e e e e e 4
24 8717 Locknut, 1/4-28 NYION INSEIT ....ccceeeiiiiiieeee e e e e e e 1
25 8754 LOCKNUL, 3/8-16 HEX ...ttt e e e e e 2

2006 DS Golf Cars lllustrated Parts List Page 4-9




Page 4-10 2006 DS Golf Cars lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011694 | Accelerator Bracket and Bearing ASSEMDIY ........oooiiiiiiiiiiiiiiiiiiiieeee e 2
2 1011931 | WAShEL, L/A FIAL ....eeiiieiiiieiiee et sb e e e sbaeeeeeans 1
3 1014007 | WASKNET, LA FIAL ...oeiiiiiiiee et bee e e 4
4 1017378 Lo S o] 11 Vo PP U URTP PP 1
5 1017380 T8 Taa] o =T A o T aTo TN L= U SRS 1
6 1017424 Bearing, PiVOt SUPPOIT ......uiiiiiiiiieee e e e e e e e s s s e e e e e e e e e s s snnrnareaereeeeaeanan 1
7 1017696 Sub Asm, Accelerator Pedal (includes items 8 through 10) .........cccccoiiiiiiiiiinnen. 1
8 1013871 Pad, Accelerator Pedal ..........coooiiiiiiiiiiii e 1
9 N/A Accelerator Pedal Weldment ... 1
10 7716 Screw, #10-16 Type AB, Sheet Metal ..o 4
11 101796201 Spring, AcCelerator REIUIMN .......uviiiiiiie i e e e e e e e e s e aee s 1
12 101817401 ==V 1= P o o S PRSSSR 1
13 101861901 | Screw, 1/4-20 X 1.125 HEX CAP ..ccvuvrveeiiiiiiieeiiiiiieessiieneesesitieee s s ssteeesssnsneeeessnnsnens 4
14 101862001 Screw, 1/4-20 X 1.500 FIANJE ..uuuuiiiiieeie it e e e e 1
15 102026001 Kit, Accelerator Pivot Rod Assembly (includes items 16 through 18) ................... 1
16 1011700 Spacer Assembly (inCludes itemM 17) ...ccooiiiiiiiiiiiiieiee e 1
17 N/A SPACEN, ACCEIEIALON ....ueeiiiiiiiiiiie e e e e s e e e e s e e e e e e e e e eanreneeees 1
18 N/A Pivot ROD WEIAMENT ....oiiiiiiiiii it 1
19 1241 | Washer, 5/16 TYPE A FIAt ... 1
20 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ......cccccvreririiee et eee e 1
21 334 | Washer, 3/8 TYPE A FIAL .......cvviiiiiieiiiee e 2
22 7473 Locknut, 5/16-18 NYION INSEIT ...ccooiiiiiiiie e 1
23 8233 Locknut, 1/4-20 NYION INSEIT ....covveeeiiiciie e ree e e e e e e 4
24 8717 Locknut, 1/4-28 NYION INSEIT ....ccceeeiiiiiieeee e e e e e e 1
25 8754 LOCKNUL, 3/8-16 HEX ...ttt e e e e e 2

2006 DS Golf Cars lllustrated Parts List Page 4-11



o]~

Page 4-12

2006 DS Golf Cars lllustrated Parts List

000362-001



ACCELERATOR ROD — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101912401 Rod, Accelerator (includes items 2 through 4) ... 1
2 1011084 NUL, 2/4-28 HEX JAM w.eeiiiieiiieeeiee ettt 2
3 1011734 JOINE, BAII oo e 2
4 N/A ACCEIBTALON ROM ...ttt e e e e e e e e e e 1

2006 DS Golf Cars lllustrated Parts List Page 4-13



o]~



STEERING, FRONT AND REAR
SUSPENSION



lo]o

Page 5-2

2006 DS Golf Cars lllustrated Parts List



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011697 | WAShEL, 5/16 FIAt ....ooeeiiiiiiiiie ittt e e e et re e e e e e e e snbaeeae e 1
2 1013861 Intermediate Steering Shaft (includes items 3 and 4) .....cccccceeeeiiiviiciiinieee e, 1
3 1017226 Bolt, Hex-Head, 8mMm X 1.25 - 30 ...cccoiiuiiiieiiiiiiee et 3
4 7174 Lockwasher, 5/16 SPIL ......ooiiiiiiiiie e 3
5 1014216 Steering Column Rebuild Kit (includes items 6 through 14) ......cccccccoovvvivivinnnnnnn. 1
6 1012466 DUSE COVET ettt e e e e e e e e et e e e e e e e s e s e e reeeas 1
7 1012605 Ring, 0.579 Internal RetainiNg ........ccccuuiiiiiiiiiiaie e 1
8 1014125 LTAVZ=To o =Y/ o] o =Y o PSRRI 2
9 1014126 Seat, PlastiC BEAING ......cccvviiiiiiiiiee et e e e e e e e e s s e e e e e e e e s e e s nenrenane e 2
10 1014211 SAI, BEAIMNQ ..eeiiiiiiiiiiii ittt e et a e e e e aee s 1
11 1014212 SPACEN, SNATt ..eeeieiie e ———— 1
12 1014213 Bearing, Ball ........cooi oo 2
13 1014214 RING, RELAINING .o e e e e e e 1
14 1014217 Spring, Steering Shaft ... ———— 1
15 1014288 Screw, 5/16-18 X 0.75 Thread-FOrming .......cccccceeveeeeiiiii e 1
16 1016181 Steering Shaft Assembly (includes items 17 through 25) ..o, 1
17 1012604 Washer, 0.675 1D X 1.19 OD ......uuiiiiiiiiiiieiiiiieie ettt 1
18 1012605 Ring, 0.579 Internal RetaiNiNg ........ccocvviiiiiiiieee e e e 1
19 1014125 WeEAQE, MOIAEA ..ot e e e e e e e e e 2
20 1014126 Seat, PlastiC BEAING ......cccvviiiiiiiiiee et e e s e e e e e e e e e e s 2
21 1014213 Bearing, Ball .......ccooi oo 2
22 1014214 RING, RELAINING .o e e e e e e 1
23 1014217 Spring, Steering Shaft ........ovviiiie e ———— 1
24 1015545 Shaft, Steering COIUMN ..o 1
25 1016622 Column, AlUMINUM SEEEIING ...eiieiieeiiiiiiiie et 1
26 1016183 Screw, 3/8-16 X 7.00 HEX CAP ..uuvririiiiieeeeiiiieiiiiieee e e e e e e e e s s ree e e e e e e e s s e nnnnnnenees 2
27 1016263 Cover, Steering ColumN TUDE .....oiiiii e 1
28 1016269 Screw, 5/16-18 Thrd FOrMING ......cooiiiiiiiiiiiiieie e 2
29 101984801 Kit, Steering Column Mounting Bracket (includes items 30 and 31) ........cc.ccee..ee 1
30 N/A Bracket, RH Steering Column MOUNL ........coveieiiiiiiiiiiiirer e e e e 1
31 N/A Bracket, LH Steering Column MOUNT ..........ooiiiiiiiiiiiiieeeeee e 1
32 102278001 Boot, Steering Column ROUNG ........coooiiiiiiiiiiiir e ren e e 1
33 334 | Washer, 3/8 TYPE A FIAt .......evviiiiiieiiiee e 4
34 8754 LOCKNUL, 3/8-16 HEX ...ttt e e e e e e 2

Note: Item 5 is not illustrated.

2006 DS Golf Cars lllustrated Parts List

Page 5-3




lo]o

Page 5-4

2006 DS Golf Cars lllustrated Parts List

000246-002



STEERING WHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016156 | WREEI, SLEEIING ...uueeiiiiiiiiieiee ittt ettt e e e e e e e e e e s bbb e e eeeaaeaa e e e e aaanes 1
2 1016219 Plate, Scorecard (includes items 3 through 7) ......oooviiiiiiiii e 1
3 1012565 Screw, #12 Phillips Round Head ...........ccccviiiiiiieeiee e e 2
4 1012566 Tapered COMPreSSION SPIFING ....euueeeieeiaa et e e e e e rre e e e aeaaeeeaananes 2
5 1016154 (O 1o o] (= To7= 1 (o SRR 1
6 N/A Plate, SCOrE Card .......ccooiiiiiiieiiiiiie ettt 1
7 1016214 =T 1ot | I T 4 o T PR RO 1
8 1016663 | SCrew, #12-14 X 0.625 ...oooiiiiiiiieeiiiiiee ettt e et e e 2
9 1017273 Nut, 5/8-18 NYION INSEIt JAM ...coeveiiiiiiiceieeee e e e e e e e 1

2006 DS Golf Cars lllustrated Parts List

Page 5-5




lo]o




STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012467 Link, Rack and PiNION DIrag ........cooooiiiiiiieiiieee et 1
2 1013042 NUE, 22MM HEX oot e e e e e s s rre e e e e e e e s 1
3 101878302 Steering Gear Assembly (without yoke) (includes items 4 through 23) ................ 1
4 1013035 BelIOWS, LONQ ..ottt e e e e e e e e e e e 1
5 1013044 RACK SCrew LOCKNUL .....ooiiiiiiiiiiiie e 1
6 1013051 S = o 1 T SR 1
7 1013052 Seal, Steering PiNiON DUSTE .......oooiiiiiiie e 1
8 101879401 Bearing, Ball .......coooiiiiiieee e 1
9 101879501 3 10 o AT T 2 1= SRS 1
10 101879601 SEOP RING, CoTYPO ittt e et e e e e e e e e e e e e anbeeseeeas 1
11 101879701 YU o] oL0] ¢ A 70 ] (= SR 1
12 101879801 Rack GUIde Pressure SPriNg ......coiccceviriieiieeeeeessesssiseiieereseeeess e sssnnnnsneeeeeeeeesesans 1
13 101879901 RING, StOP, G-y P ittt e e e e e e e e e reeeaaaae s 1
14 101880001 BElIOWS, SNOM ..eiiiiiiiie et 1
15 101880101 Dust Seal RetaiNiNg RING ...coovviiiiiiiiieieee e e e e e 1
16 101880201 INNET Ball JOINT ASIM ..ttt e et reare e e e e e e as 1
17 101880301 WASKEL, TAD ..o 1
18 N/A BOX, StEEINNG GRAI ....vvviiiiiiiiiee e i e it re et e e e e e s s s r e e e e e e e e e s e s snnraereeeeaeaeeeas 1
19 N/A Bearing, LOWET PINION ........ooiiiiiiiiiiiiiiie ettt e e e e 1
20 N/A T 1o TR =TT o SRR 1
21 N/A SCrew, RACK GUIAE .......ooiiiiiiiiiie i e 1
22 N/A RACK, STEEIING ...ttt rr e e e e e e 1
23 8990 Tie Wrap, 8" NYION ...coviiiiiiii et e e e e s s s e er e e e e e e e e e e nnnes 2
24 1035 COer PiN, 3/32 X 1 oottt ettt et 1
25 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ......cccuuviieiiiiiaaaaei it 3
26 334 | Washer, 3/8 TYPE A FIAL .......evviiiiiieieeee e 3
27 7540 Ball Joint, Left (includes items 28 through 31) ........oooociiiiiiiiee e 1
28 N/A SOCKet, LH VEItICAl ...cceeeiiiieee e 1
29 1011930 Seal, Vertical SOCKET DUSL .......ccoiiiiiiiiiiiiiiee et 1
30 1015597 Fitting, 1/4-28 Thread-FOrming GrEaSe ..........coocevvviuvrimiiereeeeiesiisinnireneeeeeessenanns 1
31 7602 NUL, 3/8-24 UNF HEX ..ooeiiiiiiiie ittt ee et n e snsbae e e s 1
32 7555 Nut, 1/2-20 Hex, Left-Hand Thread ..........ccccoviiiiieiiiie e 1
33 8754 LOCKNUL, 3/8-16 HEX ....vveieiiiiiiiiieiiiiiie ettt e b e e 3

2006 DS Golf Cars lllustrated Parts List

Page 5-7




Page 5-8 2006 DS Golf Cars lllustrated Parts List



FRONT SUSPENSION, UPPER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010138 Locknut, 3/8-16 DIMPIEA .......coeiiiiiiiiiiiie e a e 2
2 102 R T I 1= o o [ PP 1
3 1016353 Sub-Assembly, Delta A-Plate (includes items 4 through 7) .....cccceveeiiiiiiiiiieenennnn. 2
4 1016346 BUShING, UFEtNANE ........ouiiiiiiiiiiie e 6
5 1016349 Sleeve, Delta INNET ..ot 2
6 1016350 Sleeve, Delta OULET ........eiiiiiiie et e 1
7 N/A DElta A-Plate ..o e ————————— 1
8 1016385 Delta Shock and Gear Support ASSEMDBIY ........coooiiiiiiiie e 1
9 0N T T I A o = 1= 0 1 - o PRSP 2
10 103351001 Shock Absorber, Front, COMMON ... 2
11 1035 COtEr PiN, 3/32 X 1 oottt ettt 2
12 1308 NUL, /220 HEX weetiieiiiiiiie sttt sttt ettt e et e e e st bbe e e s nnnes 1
13 2402 Screw, 3/8-16 X 2.25 HX HA Cap ....vvvieiiiiiiiieeeciie et 4
14 7539 Ball Joint, Right-Hand (includes items 15 through 18) .......cccccccviviiiiiiiiieinieeeneens 1
15 N/A Socket, RH VEILICAL ........ooiiiiiiiiii ittt e ee e 1
16 1011930 Seal, Vertical SOCKET DUSLE ......uuuiiiiiiiiii e 1
17 1015597 Fitting, 1/4-28 Thread-FOrming GrEaSe ..........cccevvviuvrirerereeeeiesiiiinnieeneeeeeeaseeanns 1
18 7602 NUL, 3/8-24 UNF HEX ..oooiiiiiiiie ittt 1
19 7540 Ball Joint, Left (includes items 20 through 23) .......cooiiiiiiiiii e 1
20 N/A Socket, LH VErtICAl .......coiiiiiiiiiiiiiiiie ettt 1
21 1011930 Seal, Vertical SOCKEE DUSL .......ccoiiiiiiiiiiiiiiie et 1
22 1015597 Fitting, 1/4-28 Thread-FOrming GrEaSe ..........coooiiicuiiieiieiiaeaiee e eeaa e e 1
23 7602 NUL, 3/8-24 UNF HEX ..oooiiiiiiie ittt 1
24 7555 Nut, 1/2-20 Hex, Left-Hand Thread ..........ccccoviiiiieiiiie e 1
25 8754 LOCKNUL, 3/8-16 HEX .ceeeeiiiiiiiiiii ittt e e e e e e e e aaaas 6
26 8861 BOIt, 3/8-16 X L1.75 HEX .ooviiiiiiiiiiiiiiiee ettt ettt 2

2006 DS Golf Cars lllustrated Parts List Page 5-9



000311-001

Page 5-10 2006 DS Golf Cars lllustrated Parts List



FRONT SUSPENSION, LOWER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010124 Plate, SPring MOUNT .........uiiiiiiiiiie e e e e e e e e e 1
2 1010150 Bearing, TRIUSE .....cooiii e e e e e e rr e e e e aee s 2
3 1010200 Bolt, 3/8-16 X 4.25 HEX HEAA ...ccovveiiiiiiiiiiie et 4
4 1012030 SPriNg, Front Leal ... 1
5 1012303 BUSKHING, SEEEI eeveiieeee i e e e e 2
6 1014276 Plate, Front Spring RELAINET ........ccooiiiiiiieieec e e e e 1
7 1015583 BUShINg, Urethane ..........oueiiiiiiiiie e 4
8 1016384 L1V TSI I 1= = T U o] o - S 2
9 1016386 King Pin ASSEMDBIY ... 2
10 1016387 | Screw, 3/8-16 X 2.75 HX HA Cap ...cvvvveeiiiiiiee ittt 2
11 1016389 | Washer, 1.125 OA WAVE ......c.eeeiiiiiiiiie ettt ettt 2
12 101903101 Locknut, 1/2-20 NYION INSEIMT ....cceeii it e e e e e e 2
13 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ......cccuuuiiiiiiiiaaiiiieeieee e 4
14 357 | Washer, Lock, HEl SP 3/8 REQ ...uvvveiiiieeeiiiiiccee e e e 4
15 706 NUL, HEX B/8-16 ..eeiieiiiiiiiei ittt ettt ettt e et e e st e e e s bbb e e e enenes 5
16 8745 Screw, Eccentric AQJUSTMENT ........oooiiiiiiiiiiiiie e 1
17 8754 LOCKNUL, 3/8-16 HEX ....vveieiiiiiiiiie ittt e e s e e e 8
18 8755 Screw, 3/8-16 X 3.375 HEX CAP ..uvvevieeieeiiiiiiiiieieee e e e e e e s s estetee e e e e e e e e s e s s nnnnnn e 2

2006 DS Golf Cars lllustrated Parts List Page 5-11



lo]o

%Se

=
32l

8

PASSENGER SIDE

@

REPLACEMENT HUB
FOR DRIVER OR
PASSENGER SIDE

: @ DRIVER SIDE
%
&
IR

@6(

000301-002

Page 5-12 2006 DS Golf Cars lllustrated Parts List



FRONT SPINDLES AND HUBS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 102357701 Replacement Kit, Front Hub (includes items 2 through 6) ...........ccccoiiinns 2
2 N/A Front Hub Assembly, Ball Bearing (includes items 3and 4) ........cccccccevveeeninnns 1
3 102353401 Lug Stud, 1/2-20 UNF, 4037 St ..eveeiiiiiiiiieeiiieee e 4
4 N/A HUD, FIONT oot e e e e e e 1
5 102353201 Cap, FrONt HUD ..o 1
6 102353301 Hex Nut, Locking Flange, MLAX2 ..........ueeeiiiiieeiiiiiiiiiiee e esnneaen e e e e 1
7 N/A | Asm, Front Hub And Spindle, Left-Hand (includes items 8 through 13) ................ 1
8 N/A Front Hub Assembly, Ball Bearing (includes items 9 and 10) ..........ccccccvvveeennn. 1
9 102353401 Lug Stud, 1/2-20 UNF, 4037 St ..eveeiiiiiiiiiee e 4
10 N/A HUD, FrONT e r e e e e 1
11 102353201 Cap, FrONt HUD ..o 1
12 102353301 Hex Nut, Locking Flange, MLAX2 .........ceueiiiiieeiiiiiiiiieee e ne e e e e 1
13 102354203 Assembly, Spindle, Left-Hand (includes items 14 through 17) .......ccccccceeiinnis 1
14 1015597 Fitting, 1/4-28 Thread-FOrming Grease ..........ccccvvvveererieeeieeiesiiniereeneeeeeeen 1
15 N/A Sub-Assembly, Spindle, Left-Hand .........cccccveeeiiiiiice e, 1
16 7048 Bushing, Flanged BronNze ... 1
17 8067 Bushing, Bronze SPIiNAIE ...........cccoviiiiiiiiiiiiiiriee e e 1
18 N/A | Asm, Front Hub And Spindle, Right-Hand (includes items 19 through 24) ........... 1
19 N/A Front Hub Assembly, Ball Bearing (includes items 20 and 21) .......ccccccceeeinnnes 1
20 102353401 Lug Stud, 1/2-20 UNF, 4037 Stl ...ceeeiiiiiieiiiieeee e 4
21 N/A HUD, FIONT e e e s 1
22 102353201 Cap, FroNt HUD .o 1
23 102353301 Hex Nut, Locking Flange, MLAX2 ..........ueuiiiiiieeiiiiiiiiieee e ssvnre e e e e e 1
24 102354103 Assembly, Spindle, Right-Hand (includes items 25 through 28) .......ccccccceeenn. 1
25 1015597 Fitting, 1/4-28 Thread-Forming Grease ..........ccccvvvveieieiieeeieeiiiiiieeeeea e 1
26 N/A Sub-Assembly, Spindle, Right-Hand .........ccccccciiiiiiiiiiiee e, 1
27 7048 Bushing, Flanged BrONzZe ...........ocooiciiiieiiiee e 1
28 8067 Bushing, Bronze SPINAIE ... 1

2006 DS Golf Cars lllustrated Parts List

Page 5-13




s %fﬁ%@/ e

[ ;e\ 0 N
\\/A ev.)l\\ﬁ © Ol

£
-

OF VEHICLE

TYPICAL ON
EACH SIDE

<)) \ ® N/
b/ P laxe

S‘E@\@ \@\@vd \\@v@\

000461-001

i

2006 DS Golf Cars lllustrated Parts List

Page 5-14



REAR SUSPENSION — GASOLINE VEHI

CLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010145 | NUL, 3/8-24 HEX ..vvvieeiiiiiiie e ittt e ettt e e e te e e e e stae e e e st tbe e e e e stbe e e e e s nsnbeee e s ennees 4
2 1011415 Kit, Shock Absorber Cushion (includes items 3 and 4) .....cccccccovviviciiiiiieeeee e, 4
3 N/A Cushion, Shock ADSOIDET .......cooiiiiiii e 2
4 N/A Retainer, Shock Absorber CUSHION ..........ccooiiiiiiiiiiiii e 2
5 1012180 | U-BOIt oottt eneee 2
6 1012181 Bracket, Shock Mounting, Right (PasSEeNger) ..........coccvviiriieeiee e e 1
7 1012182 Bracket, Shock Mounting, Left (DFIVEr) .........ueeiiiiiiiiiiieeee e 1
8 1012303 BUSKHING, SEEEI eeeiiieeeei e e e e e e e 6
9 1012304 S - Tod LT == TS o] T o P 4
10 1012324 Spring, Rear Leaf (gasoline VEhICIE) ... 2
11 1013164 Shock Absorber Kit (includes items 12 through 14) ..o, 1
12 N/A Cushion, Shock ADSOIMDET .......cooiiiiiii e 8
13 N/A Retainer, Shock Absorber CUSION .........ccoooiiiiiiiiiiii e 8
14 102588501 Shock Absaorber Rear Prv SPd .......cooovioiiiiiiiee et 2
15 1014555 Locknut, 7/16-14 NYION INSEIT ...cccceeiiiiieeeee e e e 4
16 1015583 BUShiNg, Urethane ..o 12
17 101900801 Hanger, Brake Cable .........uuuiiiiiiiii e e e e e s e e e e e e e e 2
18 8754 LOCKNUL, 3/8-16 HEX ....vveieiiiiiiiiieiiiiiiee ettt ettt e e e e 6
19 8755 Screw, 3/8-16 X 3.375 HEX CaAP ..eiieiiaiiieiiiiiiiieie ettt 6

2006 DS Golf Cars lllustrated Parts List

Page 5-15




000461-002

g éﬂ? @//
. R

(e \/@ o

/i
\/
%& \i/ @@V@wo\\.@::h@ @ )

/

2006 DS Golf Cars lllustrated Parts List

Page 5-16



REAR SUSPENSION — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010145 | NUL, 3/8-24 HEX ..vvvieeiiiiiiie e ittt e ettt e e e te e e e e stae e e e st tbe e e e e stbe e e e e s nsnbeee e s ennees 4
2 1010974 Spring, Rear Leaf (Electric VEhICIE) .......coociiiiiiii e 2
3 1011415 Kit, Shock Absorber Cushion (includes items 4 and 5) ......cccccccoevvviiiviieeiieeeeeneens 4
4 N/A Cushion, ShOCK ADSOIDET .......oiiiiiii e 2
5 N/A Retainer, Shock Absorber Cushion ..........cccoiiiiiiiiii e, 2
6 1012180 | U-BOIt oottt eneee 2
7 1012181 Bracket, Shock Mounting, Right (Passenger) ..o 1
8 1012182 Bracket, Shock Mounting, Left (DIIVEr) .....c..uuvviieiieeiei e 1
9 1012303 BUSKHING, SEEEI eeveiieieee e e e e e a e e 6
10 1012304 Shackle, REAr SPIiNG ....ooooiiiiiiiiiee et eaaa s 4
11 1013164 Shock Absorber Kit (includes items 12 through 14) ..o, 1
12 N/A Cushion, Shock ADSOIMDET .......cooiiiiiii e 8
13 N/A Retainer, Shock Absorber CUSION .........ccoooiiiiiiiiiiii e 8
14 102588501 Shock Absaorber Rear Prv SPd .......cooovioiiiiiiiee et 2
15 1013207 Hanger, Brake Cable .........uuuiiiiiiieei et e e e e e srnare e e e e e e e 2
16 1014555 Locknut, 7/16-14 NYION INSEIT ..coooiiiiiiiie e 4
17 1015583 BUShINg, Urethane .......ccceeiiiiiiiiiii s rr e e e e e e 12
18 8754 LOCKNUL, 3/8-16 HEX ....vveieiiiiiiiiieiiiiiiee ettt ettt e e e e 6
19 8755 Screw, 3/8-16 X 3.375 HEX CaAP ..eiieiiaiiieiiiiiiiieie ettt 6

2006 DS Golf Cars lllustrated Parts List Page 5-17



lo]o



ELECTRICAL SYSTEM —
GASOLINE VEHICLE



'CENTER DASH

PANEL ASSEMBLY
\ owteHr / oIL
3 - 18_YEL(W08) 18_YEL(W14) SENDING
UNIT
18_BLK(W10)
18_GRN(W11)
18_WHT(WO03)
REVERSE FORWARD/REVERSE

BUZZER LIMIT SWITCHES

18_RED/WHT(WO05)

16_BLU(W09)
-
=|NO com
NC 1
0
= =
§ ; 16_ORG(W24)
] <
> - 18_WHT/BLK(W06)
§
< 18_BLK(W22)
5
[+3)
?—"
KEY
SWITCH 5 16_BLK(W19)
X
[}
e}
F|T
SE
z’ X
a2 FUSE BLOCK
- |2 = 10_RED(W23)
= | - —
T %
g
s
5
o
?E‘

16_ORG(W02)

- 16_RED(W07)

000468-001

Page 6-2 2006 DS Golf Cars lllustrated Parts List



10_NON INSUL(W16)  BARE

6_BLK(W26) | ‘ |I

COMPONENT BOX

ENGINE o
BATTERY
6_RED(W25)
16_YEL(W13)
6_WHT(W12)
16_BLU(W09) P §
g
=
_ STARTER H
SOLENOID S GENERATOR 5
z g
5 z
g 5
®
16_ORG(W24) ©
VOLTAGE REGULATOR \@
o)
18_YEL(W18) ES
O :
[%3)
(QI
16_BLK(W19) \@
10_RED(W23) \@
ELECTRICAL

000468-001

2006 DS Golf Cars lllustrated Parts List Page 6-3



ol

Page 6-4

See previous two pages for illustration.

2006 DS Golf Cars lllustrated Parts List



WIRING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012382 | WIire ASSY, #6 BIACK .....eoiiiiiiiiii e 1
2 1015332 | Wire Assembly, #10, UNINSUIAtE ........coeveeieiiiiiiiiieieice e 1
3 1015737 | WIre ASSY, #10 REA ....ooveiieiei it e et e et e e e s e s e st ee e e e e e e e e e e annnnnes 1
4 1015920 Ground Wire ASSEMDBIY ... 1
5 101837301 | WIre ASSY, #6 GIEEN ....oeviiiieeiieiiciiieite et e e e e e e s s ss st e e e e e e e e s s e s s snnsrareeaneeaaeeeeaanannnes 1
6 103332302 | Assy Wire Harness Gas DS Kit ........eeeiiiiieoiiiiiiiiiiiiieii e st en e e e e e e e 1

2006 DS Golf Cars lllustrated Parts List

Page 6-5




Page 6-6 2006 DS Golf Cars lllustrated Parts List



ELECTRICAL COMPONENT BOX

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015752 | Screw, #12-16 X 0.625 Hi-LO ....ccoiiiiiiieeiiiiiiie e 1
2 101827601 Elec Component Box Asm , Ds (includes items 3 through 32) .......ccccoccvevveennnnns 1
3 1010954 Stud, 1/4-28 X 0.560 Ball ......oooiiiiiiiiiiiiiiiiiee e 1
4 1012295 U YT 0B Y ¢ 1] o PSR STRSS 1
5 1012431 WASKEL, #4 FIAL ..o 2
6 1013589 Ring, 0.338" Internal RetainiNg .......cccvvveiiiiiiee e e e e e 1
7 1013609 S Yo] =Y o 1o (o N 22 o | PSP PRPPPRR 1
8 1014065 Washer, 0.38" ID Delrin FIAt ..........cooeiiiiiiiiiiie e 1
9 1014119 Wire AsSembBly #6 REA ........cooiiiiiiiiec e 1
10 1014145 Bushing, Secondary Weight, SPlit ..........cooiiiiiii e 2
11 1014807 SWILCH, LIMIE oo e e 1
12 1014808 SWILCH, LIMIE oot e e 1
13 1014948 D10 o L PSRRI 1
14 1015371 Box, Electrical COMPONENt ........ccooiiiiieiiieeeee e e e e e e 1
15 1015372 COVEL, EIECLIC BOX .oiiveiiieiiiiiiiee ettt ettt ettt et e e aneeeeeenes 1
16 1015373 Cam, EIECHIC BOX ..ccoviiiiiiiiiiiiiicciii st a e 1
17 1015405 Bolt, Carriage, 5/16-18 X 2.0 ..cccciiiiiiieiieee e e e 1
18 1015737 WIire ASSY, #10 REA ...oeviiiie it e e e e e e e e e e e 1
19 1015741 FUSE BIOCK ..ot 1
20 1015752 Screw, #12-16 X 0.625 Hi-LO ...coooiiiiiiiiiiiiie e 4
21 1015878 Screw, #4-40 Hex Head Maching .........cccccceiiiiiiiiiiiiiiee e 2
22 N/A Wire ASSY, #16 OFANGE ..coooiiiiiiiiiiiiiiie it e e e ettt e e e e e e e e anbba e e e e eeaaaeeeeaans 1
23 101821301 Bell Crank Weld ASIT ..ottt 1
24 101856102 Screw, 1/4-15 X 1.50 Hi-I0 HEX ..ccvvviiiiiiiiiic e 1
25 102711201 Voltage REQUIALOT ......ooiiiiiiii e e e 1
26 103332302 Assy Wire Harness Gas DS Kit ........cueeiieiieiiiiiiiiiiiiriee e e e e e 1
27 1242 NUL, 5/16-18 HEX eiviiee ettt et e e e st e e e 2
28 7893 NUL, #10-32 HEX 1oeiiiiiiiie ettt ettt et e et e e e et ba e e e e e tbe e e e e e snbe e e e e ennees 2
29 8057 Nut, #4-40 HEX MACKNINE ...eeeiiiiiiiie e 4
30 8058 Lockwasher, #4 Helical Split ... e 2
31 8717 Locknut, 1/4-28 NYION INSEIT ....cooiiiiiiiieeeiee e 1
32 8990 Tie Wrap, 8" NYION ...ooviiiii it e e e s e e er e e e e e e e e s e nnnes 2
33 1241 | Washer, 5/16 TYPE A FIat .....covvveeiii e a e e e 2
34 7473 Locknut, 5/16-18 NYION INSEIT ...ccooiiiiiiiiie e 2
35 7818 Bolt, Carriage, 5/16-18 X 1.5 ..ooiiiiiiiiiieiieee e are e e 1

2006 DS Golf Cars lllustrated Parts List

Page 6-7




000465-001

Page 6-8 2006 DS Golf Cars lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011229 LOCKNUL, #6-32 WHIZ ...eviiieiiiiiiiee ettt e e et e e e 1
2 1012505 LGNV =00 72 TSRS 1
3 1015720 Screw, #6-32 X 1/2 Hex Washer-Head .........cccoocovviiiiiiiii e 1
4 1016630 | LIight, Ol cueeeiiiiiiiiiiie ettt a et a e e a e nrae e e enees 1
5 1016859 Kit, Reverse Buzzer (includes items 6 through 14) ........cccccevveiiiiiiiiiiiiereeee e 1
6 1011229 LOCKNUL, #6-32 WRIZ ...oiiiiiiiiiiiii et 1
7 1012431 WaAShEr, #4 FIAt .......oiiiiiiii e e e e 2
8 1015720 Screw, #6-32 X 1/2 Hex Washer-Head ..........cccccceeiviiiiiiiniiicee e 1
9 1016849 Screw, #4-24 X 0.33 Pan-Head Maching ...........ccccocieieiinii e 2
10 1016851 Buzzer, ReVErse (9-48 VDC) ..cooiiiiiiiiiiiiie ettt 1
11 N/A Wire Assembly BIACK #18 .......cccuuiiiiiiiiee et ee e e e e e 1
12 8056 Screw, #4-40 X 0.75 Round-Head Maching .........c.cccuveeiiiiiiiiiiiiiee e 2
13 8057 NUt, #4-40 HEX MACKINE ......ooiiiiiieeeee st eee e 2
14 8058 Lockwasher, #4 Helical Split ... e 2
15 101826301 Key Switch, 12-Volt, OfffON .....oeeiiieieie e 1
16 101830601 Screw and Washer ASSEMDIY ..o 4
17 101830701 NUL, KEY SWILCH ooiiiiei i e e e e e e e e e e eeaen 1
18 101834502 Cap, Black KeY SWILCH .......ooieiiiiiieieee e 1
19 101851101 | Washer, KY SWItCH ......eoiiiiiiiiie e 1
20 101900901 HArNESS RETAINET ...oiiiiiiiie ittt e s 3
21 AM10079 BUIK Std KEYS (50) ¥ ..ieiiieiiie e et e e e e s s e e e e e e e e e s e arr e e e e e e e 1

Note: Some parts in Reverse Buzzer Kit are not used in this application.

2006 DS Golf Cars lllustrated Parts List

Page 6-9




Golf Cars lllustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101833701 Starter/Generator (cw) (includes items 2 through 33) ......cccceviiiiiiiiiieee, 1
2 1013001 Bearing, Output Shaft Ball .............ccoiiiiiiiiiiie e 1
3 1013003 NGNS = U (= =T g 1= - o] R 1
4 1013005 Bearing, Ball ... 1
5 101301102 Brush Holder Assembly (cw) (includes item 6) .......ccccceeeeeeiiiiiiciiiiiiire e 1
6 101878101 Brush SPring SEL ....uuviiiiiiiie e 4
7 101869302 Brush and SCrew St (CW) ..oooeiiiiiiiiiiieiie et e e e 1
8 101874901 FIONt BIrACKEL ....coiiiiiiiie ettt et ebbe e e 1
9 101875001 RETAINET ..ot et e e et e e e et e e e e e snnbe e e e e e nees 1
10 N/A AFMALIUIE .ttt e e e e e e e et bb et et e e ea e e e e e aaaansbenbeeeaaaaaeeaaeanns 1
11 101875201 [ 1= o I @ | I T 10 £ 1 o R 1
12 101875301 POIE S e 1
13 101875401 SCIEW SEL 1eeiiieiiitiiiee ettt e et e e e e sttt e e e st e e e e sttt e e e e e s sbaeeeeesntaeeeeeatbaeeeeearreeeaeans 1
14 101875501 Field Stator Coil ASSEMDIY .....ccoeeiiiieeee e 1
15 101875601 F INSUIBLOT ST ..eeiiiiiiie et 2
16 101875701 DF INSUIALOT ...ttt e e e e e e e e e e e bae e e e e e e aaeeas 1
17 101875802 YN @0 1= (o 1 (o317 PP 1
18 101876001 Screw and Mold ASSEMDBIY ......ovveviii e ———— 2
19 101876202 Brush Connector ASSEMDIY (CW) .....uuiiiiiiiiiiiiie e 2
20 101876301 Cover Set (includes items 21 and 22) ......cccvveeereeeeerie e e e eee s 1
21 N/A Brush INSpection POrt COVEL ........cocccuiiiiiiiiiiiecce e e e e e 3
22 N/A Brush Port Cover W/DFAIN ........ooiiiiiiiiiiii e 1
23 101876402 Y= T= L T = Tod 1= A (o3 SRS 1
24 101876501 Nut and Screw Set (includes items 25 through 29) ......ccccveeeiiiiiiiiiiiireee e, 1
25 101896501 Brush HoIder ASIM SCrEW ......ooiieiiiiiieiiiee ettt e e 2
26 N/A WaSher, M5 FIAt ......oeiiiiiiie e e 1
27 N/A WASNEL, ML LOCK ..eeviiiiiiiiiie ittt ettt s e nnaeee e 1
28 N/A NUL, HEX, MLA X 2 ittt ettt sttt e et e e e s e e e e snnsaees 1
29 N/A Screw, M5 X 0.8 X L8MIM ..ooiiiiiiieiiiiiiie ettt e 3
30 101877601 NUt aNd WASNET SEL ....oiiiiiiiii e 2
31 101877701 NUt aNd WASNEE SEL ... 1
32 101879001 THrough BOIt St ..o e e e e 2
33 101939901 S 0= T P 1
34 101875102 | Armature Asm Conversion Kit (includes items 35 through 38) .......ccccccccoiiiiinnnen. 1
35 1013003 NGNS = U (= =T g 1= - o] R 1
36 1014289 Pulley, Starter/GENEIALOL .......vveee e it s e e e e e e e e 1
37 N/A AFMALTUIE .ttt e e e e e e e e et b et et e e e e e e e e e saaanbbe s beeeeaaaaeeaaeann 1
38 101939901 S 0= T P 1

Note: Item 36 will ONLY fit Model G425419 Starter/Generator.

2006 DS Golf Cars lllustrated Parts List

Page 6-11




2
@/ 000238-003

Page 6-12 2006 DS Golf Cars lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012830 Screw, M8-125 X 22 HeX-Head .........cooiiiiiiiiiiiiiee et 2
2 101524001 Bracket, Starter/Generator Mounting (FE290) .........cccccviiiiiiiee e 1
3 1015920 Ground Wire ASSEMDBIY ... ————— 1
4 1015932 BOlt, Carriage, 5/16-18 ........ueiiiiiiiiiaiiieiee et a e 1
5 1016074 Screw, M8-1.25 X L8MIM TOMX ...vvviiiiieeiieiiiiiirieiee e e e e e et e e e e e e s e e s 1
6 1016883 Bracket, Starter/Generator ADjUSIMENT .........oeeveviieeiiiiiiiieer e 1
7 101837301 WIF@ ASSY, 6 GBI ....eiiiiiiiiee ittt ettt e e e e ettt e e e e e e e e e e s bbb e e aeeeaeaa e e e s nnes 1
8 101916701 | V=Bl ottt e e st e e e e nreeas 1
9 1241 | Washer, 5/16 TYPE A FIat ....oovvvveeeii e r e e e e e 1
10 1242 N U R I o = PRSP RPR 1
11 705 Screw, Cap-hex Hd 3/8-16X1.25 ......ccooi it e e e ee e 2
12 7173 Screw, 5/16-18 X 0.75 Hex-Head Cap .....cccccoveeriieeee et 1
13 7174 LOCKWASKhEr, 5/16 SPIL .....eeieiiiiiiieie e 3
14 7473 Locknut, 5/16-18 NYION INSEIT .....ccoeiiiieeeee e e e 1
15 8754 LOCKNUL, 3/8-168 HEX ....vveieiiiiiiiieiiiiiiee ettt sttt e b e e e 2

2006 DS Golf Cars lllustrated Parts List Page 6-13



000240-001

Page 6-14 2006 DS Golf Cars lllustrated Parts List



BATT

ERY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010934 | Screw, 5/16-18 X 1.00 HEX CAP ...coccvvieeeiiiiieeeiiiieee e e ssiireeeesiitee e e e sieee e e e steaee e e nnenes 1
2 1012328 Battery, 12-VOIt ....cccoiiiiieeee e e e e e 1
3 1014288 Screw, 5/16-18 X 0.75 Thread-FOrming .......ccccccvveeeeiiiii e 1
4 1014375 Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head .........ccocceviiiiiiiiii, 2
5 101898001 (O 0] o TR 2 - L1 1T Y/ SO 1
6 102355301 Lockwasher, 3/8 StainIeSs Stl .........uueiiiiiiiiiiei e 2
7 1241 | Washer, 5/16 TYPE A FIAt .....oooi i 2
8 7173 Screw, 5/16-18 X 0.75 Hex-Head Cap ......cccccvvreirieieee et e e 1
9 7473 Locknut, 5/16-18 NYION INSEIT ....cccoeiiiee e e 2

2006 DS Golf Cars lllustrated Parts List

Page 6-15




ol



FE290 ENGINE E



A

&@
s

000194-001

2006 DS Golf Cars lllustrated Parts List

Page 7-2



SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015332 | Wire Assembly, #10, UNINSUIAIEA .......coooiiiiiiiiiiiiiiie e 1
2 1015649 SRIOU, FaN oo 1
3 1015969 Screw, M6-1.00 X 10mMm Pan Hd ........ccoooiiiiiiiiiiie e 4
4 101887601 Locknut, M6-1.00 NYION INSEIT ...coooiiiiiiiieie e 1
5 101953901 Engine, FE290 (cw) * (includes items 6 through 19) ......ccccccceveiiiiiiiiiieee e 1
6 1016443 2] = o] 4= PR 1
7 1016456 Bolt, Flange Head, M6 X 1 X 12 MM .....uiiiiiiiiiiiiiiiiiiiee e ee e e 15
8 1016507 BOIt, TWO-ENAEA ...t 1
9 1016524 Shroud, ENginNg, FE290D ........coviiiiiiiiiiiiiiieieee e e e e e ssseeeeer e e e e e e e e e s e nnees 1
10 1016525 Shroud, ENging, FE290D .......cccoiiiiiiiieiiiiiiee st e et et e e stean e e snree e e 1
11 1016526 Shroud, EnginNg, FE290D ........coviiiiiiiiiiiiiieieee e e e e e e e e e e e e e s nnees 1
12 1016531 D 0153 o3 R 1
13 1016536 Tube, Oil Filler, FE290D .......ccuuviiiiiiiiieesiiiieee e ssiieee s siiaes e sisiaeee s sssaeeaessnnaaeees 1
14 1016539 (@ T 1 o P PSPPI 1
15 1016547 N L PSRRI 3
16 1017221 SCreW, MB-1.00 STUA ...oeeiiiiiiiiiee et e et e e e st e e e e s staaee e e s ataeeeeeanes 1
17 101909701 Stud, M6-1.00, TWO-ENAEA ......ccooiiiiiiiiiiiiiie e 2
18 101915601 HOUSING, FE290 FAN ...ovviiiiiiiiic et e e e s e e e e eae s 1
19 N/A Washer, 6 MM FIAL ... 1

* Note: FE290 engine component listings span several pages.

2006 DS Golf Cars lllustrated Parts List Page 7-3






IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016445 Bracket, RPM LIMITEE ......oouiiiiiiiiiiiiii e s e e e e e e e e aae s 1
2 1016455 Bolt, Flange HEAd ........cccevviiiiiiiiie e e e e e e rr e e e 2
3 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ...cuuuiiiiiiiieeeeeeisecciiiiieer e e e e e e s e e ssninnreeeeereeeeeeeanns 2
4 1016493 (0= To I o T T [ = (U o PP UUTTP TP 1
5 1016497 SCreW, Pan WP CrOSS .......coiiiiiiiiiiiiieee e ettt e e e e e e e e e e e s nnn s 1
6 1016505 | NUL, HEX, FINE .oiieiiieiieiee ettt e et e e e 1
7 1016544 Yo (=2 O SUPPPPRTRN 1
8 1016548 | WaSher, M6 FIAt ........cccoiiiiiiiiiie e e s 1
9 1016561 L3 - 0 11 o PP 1
10 1016562 )RR 1
11 1016578 LCT0] 1011 0= S PP PP PTTPP PN 1
12 1016579 Band, RPM Limiter MOUNL ........cooiiiiiiiieiiiiiiee et 1
13 1016586 Damper, RPM LIMILEE .......uuiiiiiiiiiiie et e e e e e e 1
14 1016587 L3 - 0 1 o P 1
15 1016588 Tube, 7mm X 20MM X 70MIM .oeiiiiiiiiiiiee ettt ee e arreee e e e 1
16 1017448 BOIt, FIANGEA ....ooiiiiiiii et a e e e e 3
17 1017455 Plate, FIYWNHEEI FaN .......veiiiiiiiiicc e e e e e 1
18 1017468 L3 - 0 1 o S 1
19 101881101 Spark Plug, OHV (AULOHEE) ....eeereiiiiiieeeie ittt 1
20 101909201 L@ 1 R o 1117 o TSP 1
21 101909301 T Lo IR AN PSR 1
22 101909401 LIMITEE, RPIM ittt st e st e e s s snbae e e e s snsabee e s nnnneeas 1
23 N/A | Clamp, SEEEI coeeeiee e e e aa e 1
24 101915801 e L T b T I (1L ) PP 1
25 101929301 Flywheel, COMPIELE ... e e 1
26 AM10724 Spark Plug, OHY (NGK) ... er e e e e e e s e e ane s 1

2006 DS Golf Cars lllustrated Parts List Page 7-5






OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016429 Seat, Value Oil Press Relief ... 1
2 1016432 Gasket, Drain PIUQ ....cooooiiiiiiiice ettt e e e e e e s ee e e e e e e e e e e 1
3 1016435 L= ] ] P 1IN = 4] TSR 1
4 1016457 Bolt, Flange HEAd ........cc.eeiiiiiieiiieee e 2
5 1016467 111 P | PRSPPI 1
6 1016473 [ Fo T @ T I U o o PR 1
7 101648203 Oil PUMP AN ROTOT ..t e e e e e e e eeeee s 1
8 1016484 L7037 o o 0 o o 1
9 1016502 Bracket, Oil Filter MOUNE .......oiiiiiiiiiiie e 1
10 1016537 Ball, Steel, Press, RelEf ... 1
11 1016570 | O-RING tereiiiiiiiieiititiit ettt e ettt e e s et e e e sa bbbt e e s e nbb e e e e s anbbbe e e e s enbbeeeeeneee 1
12 1016576 [ T8 T I - V1 o SRS 1
13 1016581 ST 0] 10T PR OTPR 1
14 1017456 2 L] | A =T T 1o SRS 6
15 1017507 ] 0T PP 2

2006 DS Golf Cars lllustrated Parts List

Page 7-7




ol

2006 DS Golf Cars lllustrated Parts List




CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016430 | Gasket, Head, FE290 ........cccciiiiiiiiiiiie ittt e sttt e e e et ae e e s s staeeaeeanes 1
2 1016431 Head Assembly, FE290 Cylinder (includes items 3 and 4) .........cccccccvvvvvevveeeneennns 1
3 1016519 Guide, Valve, INtAKE ......ooiiiiiiiie e 2
4 1016560 SNAP RING ettt e e e e e e e e e e e e e 2
5 1016436 Gasket, ROCKET CASE .....ccooiiiiiiieiiiiie ettt et 1
6 1016447 | VAIVE, INTAKE ...ooiiiieiee ittt e e st e e e ebee e e e e 1
7 1016448 ValVe, EXNAUSE ...t 1
8 1016449 Retainer, ValVe SPIING ..ooiceiieeiiieeeee et s e s e e e e e e e s s st nraeeeeeeee s 2
9 1016450 (©0] 1= PSP PPPRR 4
10 N/A YN 1 ¢ TR o Tod 1= S 2
11 1016452 Shaft, ROCKET ... e 1
12 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM ....cvuuiiieiiiie e e e e e e e e s snreneeeeee e e 6
13 1016471 [0 To I U ] PSP 2
14 1016474 PLALE .o nanee s 1
15 1016479 Y CT - LS 1 o P 2
16 LO16483 | VAIVE eeeiieiiiiiiii ettt st e e e et e e e s st e e e e et e e e e et a e e e et brae e e arae e e e enraes 1
17 1016489 Stud, TWO-Ended, M8-1.25 ......coiiiiiiiie it 2
18 1016517 Lo o TR 1Y/ 0TSSP 1
19 1016523 SPring, ENGINE VAIVE ..o 2
20 1016542 SO B ettt ettt e e e e e e e e e et e e et e e e a e e e e e e as 2
21 1016544 SO W ittt e e r e e e e e e e et e e et e e e e e e e e a e nae s 1
22 1016545 N ST RP 2
23 1016549 | Washer, 12.1X1OXL.8 .....cooiiiiiiiieeiiiiiee ettt et e st e e e s b e e e e 1
24 1016563 T T PSPPI 2
25 1016566 | Sl Ol oeveiiieiiiiiiiee ettt s s e et r e e e e e e e e e e et rraeanararaeeannes 2
26 1016569 (@ 3] o PP 2
27 1016583 2701 A0S TP RP 2
28 102304701 Kit, Gasket, FE290 (includes items 29 through 32) ..o, 1
29 1015330 Gasket, EXNAUST .......ocuuiiiiii e 1
30 1016430 Gasket, Head, FE290 ........ccuiiiiiiiiie ittt 1
31 1016440 Gasket, ENGINe 10 INSUIALON ........coooiiiiiiiiiiiiiiie e 1
32 1016446 Gasket, CrankCase COVEN .......ccoiiiiiieeiiiiiie et e ettt e et seibee e s nees 1
33 102753401 Case, Rocker -W/0 LOgO FE290 ......ocoiiiiiiiieeee e e e e 1

2006 DS Golf Cars lllustrated Parts List

Page 7-9







CRANKCASE, CAMSHAFT, AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016446 Gasket, CrankCase COVEN ....ccccciiiiie e e a e e e e e e e aae s 1
2 1016453 = 0] 61 SR 2
3 1016454 Bolt, Flange Head, M5 X 0.8 X 8 MM ....uuiiiiiiiiieiee e e e s ssereee e e e e 2
4 1016456 Bolt, Flange Head, M6 X 1 X 12 MM .couuiiiiiiiiieiieeeee e ee e e 2
5 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM ....ccuuuiiiiiiiiie e e e ses st e e e e e e e e s snnnnrneeeeeee s 6
6 1016472 Plate, Oil FIltEr SCIEEN .....vviiiiiiieee e e e e e e e arreeaeae e 1
7 1016494 SENSON, Ol LEVEI ..o e 1
8 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM ...ccuuuiiiiiiiiee e e e 3
9 1016506 L3 - 0 11 o PP 1
10 1016510 Bracket, SWItCh, Oil LEVEI .......oiiiiiiii e 1
11 1016520 (01011 @8 = o o= 1 1
12 1016521 Yol (=TT o TR 1 I T SO 1
13 1016535 (©70] o1 aT=Tod (o] (A @ (o [N SSREPP 1
14 1016538 L@ ] o P 1
15 1016544 o 1= 1
16 1016564 PN e e e e e e e — e et e e e e e e e e e ———araaaaaaaaans 2
17 1016565 BeariNg, Ball ......ccceeiiiiiiieee e a e e e e 1
18 1016567 Seal, CrankShaft ..........cooiiiiiii e —————— 1
19 1016584 Bolt, Two-Ended, M8 X 1.25 X 69 MM ......coooiiiiiiiiiiii e 2
20 101915401 Camshaft Complete, FE290 ........cuiiiieiii i e st e e e e e e e e 1

2006 DS Golf Cars lllustrated Parts List Page 7-11



Page 7-12

2006 DS Golf Cars lllustrated Parts List




CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101645901 [ (o] o PRSP 1
2 101645902 Piston, ENgiNg 0.25 MM OVEI .....cceeiiiiiiiieiiieee e e e s s et e e e e e e e e e e snnnaeseeeeaeaee s 1
3 101645903 Piston, ENging 0.50 MM OVEI .....ccceiiiiiiiiiieiieeee e e e e e s s et r e e e e e e e s e snnaan e e eaeae e 1
4 1016460 | PN, PISION ..uviiiiiiiiiiiee sttt et s s e e e st e e s s st e e e e s st e e e s e nreeaeeenes 1
5 101646101 T ST PR = 1 o] o PR 1
6 101646102 RINg Set, Piston 0.25 MM OVEI ...cccoiiiiiiieiieeee e e e e e e s snnnan e e e e e e e 1
7 101646103 Ring Set, Piston 0.50 MM OVEI .....ooiiiiiieiiieee et 1
8 1016469 | Weight, Counterbalance ............cccouviiiiiiiee e 1
9 1016470 Shaft, Guide, CounterbalanCe ...........cccoviiiiii i 1
10 101647501 Rod Assembly (inCludes item 11) ....coooiiiiiiiiiiieie e 1
11 1016509 2] PSPPI 2
12 101647502 Rod Assembly, Connecting 0.50 mm Under (includes item 13) .......ccccccvvvveeerenns 1
13 1016509 2| PRSP 2
14 1016541 | SU, BXLA ..eeeiieiiiiiiee ettt et e et e et e e e st e e st e e e e e bbb e e s abe e e e 4
15 1016547 N PP RP 4
16 101655001 | Shim, Crankshaft TZ1.13 ...cueiiiiiiiiiiiei et raae e e snbn e e e snnnaeas AR
17 101655002 Shim, Crankshaft TEL.18 ...ooiiiiiiiiiiie e s AR
18 101655003 Shim, Crankshaft TE1.23 ..o e s AR
19 101655004 | Shim, Crankshaft TZ1.28 .......coiiiiiiiiiiiiiiiiie et se e e e erae e e ae e e snneees AR
20 101655005 Shim, Crankshaft TE1.33 ... e s AR
21 101655006 Shim, Crankshaft TE1.38 ....oiiiiiiiiiiiie e s AR
22 101655007 | Shim, Crankshaft TZ1.43 .....oeiiiiiiiiiiei e aar e e nbe e e snneaeas AR
23 101655008 Shim, Crankshaft TEL.48 ..o AR
24 101655009 Shim, Crankshaft TEL1.53 ... AR
25 1016558 110 TS 0= T o R UTT T TTUUTRTPPRPRRN 2
26 1016559 S 0= T =T P 1
27 1016562 [P R PP RPT 1
28 1016568 | Sl Ol ieeeeiieiiiiiiee ettt s e e e e e e e e trar e e e raraeeanees 1
29 0N G L 0 R I @ = o PSRRI 1
30 101915501 Crankcase Complete, FE290 (CW) ..ovvveieiiiiiiiiiiiieer e e e e e e e 1
31 101922301 Crankshaft, FE290 Left-Hand Thread (includes items 32 through 35) .................. 1
32 1016516 ROd (iNCIUAES ItEM 33) ..eviiiieiiieei e e e e e e e e s e e e e e e e e e e s 2
33 1016580 Bearing, Plane ........uuuiiiiiiiiice et a e 1
34 1016532 LTt | ST o1 | TP RPUPPRPTPPN 1
35 1016533 Gear, HEIICAI .....eeeiiieieee e 1

2006 DS Golf Cars lllustrated Parts List Page 7-13



000200-001

Page 7-14 2006 DS Golf Cars lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010577 Bolt, Hex-Head, 5/16-18 X 1.50 .......cccoiiiuiiieiiiiiiieiiiiiie e ssiieiee e ssieae e e s snenaeessnnnees 4
2 1012571 | Washer, 5/16 Extra ThiCK FlIat .........ccccoiiiiiiii e 4
3 1013924 NUt, 5/16-24 HEX HEAA CONE ...cooeeiiiie ittt 6
4 101827101 Plate, ENGINE MOUNTING .....uviiiiiiiiiieaiii it e e ee e e e e e e 1
5 101832101 Spacer, Powdered Metal .........c..ueeiviiieiii e e 2
6 101832701 Stiffener (FIyWheel SIide) .....cceuviiiiiiiiee e e 1
7 101833201 | Stud, M8-1.25 X 60mMmM TWO-ENAEA .......cvvviieiiiiiiee it 2
8 101834601 S a10] 0] o= g =T = Tod (=] PR PRP 1
9 101884801 Screw, 5/16-24 X 0.875 Grade-8 .......ccooiiiiiiieiiiiiiee et 6
10 101963401 Locknut, 5/16-18 HEX FIaNQE ....ccooiiiiiiie e 4
11 102065901 Locknut, 3/8-16 Flanged DIMPIE ......cocciiiiiiiiieeeee e 4
12 102540301 INNEr Frame SNUDDET .....ocuiiiiii e 1
13 334 | Washer, 3/8 TYPE A FIAt ...t 4
14 705 Screw, Cap-hex Hd 3/8-16X1.25 ......ccoooiiiiiiiieiieeiie e e e e 4
15 96704416 NUut Flg, M8 X 1.25 SeITated ......cccoeiiiiiiiieiiieeeee e e e s st e e e e e e e s ner e e e e e e 2

2006 DS Golf Cars lllustrated Parts List Page 7-15



ol



FUEL, INTAKE, AND GOVERNOR
SYSTEMS



Page 8-2 2006 DS Golf Cars lllustrated Parts List



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1011988 Screw, 1/4-20 X 2.00 Phillips Truss-Head ...t 1
2 1012649 Clamp, 0.460 REA HOSE ......ccuviiiiiiiiiieee et e e e e e e e e e e e aaee s 9
3 1013687 Clamp, 3/8" HOSE (SCrEW tYPE) .uvvveeieeeieeiiiiiiiitieireeeeeee e s s sssstnrrereereeee e e s e s s nnnnnaeseeees 1
4 1013746 | Clamp, 0.301 ID HOSE ....ueiiieiiiiiie ettt ettt st e e et e e e stae e e e e stre e e e s antae e e e e nnees 2
5 1014116 NUL, 1/4-20 SPEEA ....eveeeiiei ittt et s 2
6 1014523 Pump, IMPUISE FUEI ... e e ae s 1
7 1014524 Kit, Impulse PUmMp REDUII ........oooiiiii e 1
8 1014928 Fuel Strap ASSEMDBIY REAI .......ccoiiiiiiiee e e e e e e 1
9 1016003 Kit, Fuel Tank - Vented (includes items 10 through 16) ..........ccccovvviiiiirinieeenennnns 1
10 1013746 Clamp, 0.301 ID HOSE ...coeeiiiiiiee e it te ettt et e e st e e e e st e e e s e snbaeeaeees 2
11 1015137 Fuel Line (available by the foot) ... AR
12 1015139 INSUIAtION GIOMIMET ....uiiiiiiiiiiie ettt et 1
13 1015143 VENT, FUEBH TANK ... e e e e e e e e e 1
14 101824401 VENEBAID .. 1
15 101896901 Fuel Pickup W/Shut-Off ValIVe ........c..ouiiiieiiiic e 1
16 102751601 Cap, Fuel Tank, GAasoliNe ... 1
17 1017203 Carriage Bolt ......oooeeiieeie i ————————— 2
18 101824401 | VENEBAID ..ooiiiiiiiiii e 1
19 101987701 Clamp, PIASHC T ..eciiiiiiiii ittt e e e e e e e e e ee e 1
20 102003201 Filter, FUl, 30 MICION ....oiiiiiiiiiie ittt e st 2
21 102865101 FUBT LINE oottt ettt st e e e et e e s e b e e e enbeas AR
22 8233 Locknut, 1/4-20 NYION INSEIT ...ccoiiiiiiiiiie et a e 2
23 8248 Screw, 1/4-20 X 0.75 Truss-Head Maching ...........cccooiiiiiiiiiiiie e 1

Note: Total fuel line length: 47 inches (119.4 cm)

2006 DS Golf Cars lllustrated Parts List

Page 8-3




000211-001

2006 DS Golf Cars lllustrated Parts List

Page 8-4



CARBURETOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101642572 | Jet, AIITUAE, # 72 .ooiiiiieiie ettt e e e tae e e e e st e e e e e snraeeeeeenees AR
2 101642575 | Jet, AIIIUAC, # 75 .oooiiiiiee ettt e e s e e e AR
3 101642578 | Jet, ALIIUAE, # 78 ..ottt et e e e e AR
4 101642580 | Jet, ALITUAE, # 80 ...ooiiiiiiieiiiiiiii ettt e e e e st e e e e et e e e e e nrae e e e e enees AR
5 101905601 Carburetor Assembly, FE290D (includes items 6 through 15) ............cccccvvvvenenen. 1
6 101642582 Jet, AITEUAE, # 82 ...ooiiiiiiiee e 1
7 1016437 Gasket, Carburetor BOWl OHV .......ciiiiiii i 1
8 1016486 Float ASSEMDBIY .. ——————— 1
9 1016501 SCreW ASSEMDIY ..ooeieii e ——————— 1
10 1016585 20| PSR PRR 1
11 1017461 Chamber Assembly, Float (includes item 12) ........c.ccoocciviieeieeeee e 1
12 1016499 SCreW ASSEMDIY .oiiieie e 1
13 101973101 JEL, HAD PIlOT ..vveiiiiiiiiii ettt 1
14 101973201 NOZZIE, IMAIN ..ttt ettt e e e s bbb e e e e 1
15 N/A ASSEMDIY, PIlOt AIr SCIEW ... e e e e e e e e e s e enes 1

Note: 101642582 for 0 - 3,000 feet; 101642580 for 3,000 - 5,000 feet;
101642578 for 5,000 - 8,000 feet; 101642575 for 8,000 - 10,000 feet;
101642572 for 10,000 feet and higher.

2006 DS Golf Cars lllustrated Parts List

Page 8-5




zﬁ% ' 000213-001

Page 8-6 2006 DS Golf Cars lllustrated Parts List



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011697 | WAShEL, 5/16 FIAt ....ooeeiiiiiiiiie ittt e e e et re e e e e e e e snbaeeae e 1
2 1013746 Clamp, 0.301 ID HOSE ...ccoeeieieiiiieieiee e e e e e e et r e e e e e e e s s s tre e e e e e e e e e s e e nnnennnees 1
3 1015137 Fuel Line (available by the foot) ... AR
4 1016103 Screw, Pan Hd TX, Taptite 6-32 .....coooiiiiiiiiiiieiee e 2
5 1016438 Gasket, Carb To Intake Manifold ..........ccocviiiiiiiiii e 1
6 1016439 GaASKEL, INSUIALOT ...iiiiiiiiiiee ettt 1
7 1016440 Gasket, ENGINe 10 INSUIALON .........uiiiiiiiiiiiiiecee e 1
8 1016441 Gasket, Sprg Brkt To Carb OHV ...ooooeiii i 1
9 1016444 Bracket, Throttle Spring REUIMN .......oooiiiiiieeieecee e a e 1
10 1016480 Pipe, Intake Manifold ..............oooiiiiiiii e 1
11 101648102 INSUIALOr, CArDUIELON ....eiiiiiiiiiiie e e 1
12 101649002 Stud, M6B-1.00 TWO-ENAEA ......oooiiiiiiiiee it 2
13 1016547 L RSP 2
14 1016572 Tube, CrankCase VENT .........ooiiiiiiiii et ee e 1
15 1016582 Spring, Throttle RETUIN ... e 1
16 O T I - T 4 PRSP 2
17 101820201 Shi€ld, GOVEIMOI ....eiiiiiiiiiie ettt e e et bee e e e neeas 1
18 101887601 Locknut, MB-1.00 NYION INSEIT ....cccvveeiiiiiiiiie e r e 1

2006 DS Golf Cars lllustrated Parts List Page 8-7



000215-001

Page 8-8 2006 DS Golf Cars lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011697 | WAShEL, 5/16 FIAt ....ooeeiiiiiiiiie ittt e e e et re e e e e e e e snbaeeae e 1
2 1012285 Screw, 1/4 X 0.625 HEX-HEAA ........ccueeiiiiiiiiiii et 4
3 1012830 | Screw, M8-125 X 22 HeX-Head ........ccccoooiiiiiiiiiii e 1
4 0 1 010 T I 1 - T 4 PP 2
5 101584502 Bracket, Governor Cable SNap-In .......ccccuiiiiiieiie e 1
6 1016546 N L PP RPP 2
7 101832202 Bracket, Rear Governor Cable SNap-In ... 1
8 101832302 Bracket, Rear Accelerator Cable Snap-In ........ccccoiiiciiii e 1
9 102336001 Cable, GOVEINOr, SNAP-IN ..o e e e e e s 1
10 102336101 Cable, Accelerator, SNAaP-IN ..........cooiii e 1
11 7174 Lockwasher, 5/16 SPIIt ........uuieiiiieii i 1

2006 DS Golf Cars lllustrated Parts List Page 8-9



000332-001

2006 DS Golf Cars lllustrated Parts List

Page 8-10



AIR BOX AND INTAKE HOSE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015752 Screw, #12-16 X 0.625 Hi-LO ...coceiiiiiiieiiiiiiie et 3
2 101821501 | Assembly, Air Box (includes items 3 through 9) .......cccccvveiiiiiiiii e, 1
3 1015426 1L P A | RSO 1
4 101804301 Screw, #8 X 0.500, Hex-Head Hi-LO ...........ccooiiiiiiiiiiiicciieis e 2
5 101811901 (270 10] 0 I Y g =0 ) PRSP 1
6 101881701 Washer, #8 Stainless-Steel Flat ... 2
7 101921501 Sl INAKE ..o a e e 1
8 101925701 LatCh, WIrEFOIM ..cooiiiie e 2
9 101972801 Top Assy, Air Box (includes items 10 through 16) .......cccccceeeeiiiiiiiiiiiieiieeee e 1
10 N/A ValVE, CROKE ..oviiiii i e e e e e e e e e e eee e 1
11 N/A L) o TR 1 =T ) PSSR 1
12 N/A O-RING, B/L6 . 1
13 N/A O-RING, 3/8 e 1
14 101812301 Spring, EXtENSION REIUMN .....uvviiiiiiiee e 1
15 101813001 Retaining Ring 0.25, Shaft ... 1
16 101917601 LEVEL, CROKE it iii e e e e e e e e e e e e e e e e e aeaeaeaaanes 1
17 101837101 HOSE, Al INTAKE ..eeiiiiiiiiiie et e s b e e s nnneeas 1
18 101971301 Clamp, 1.58" ID HOSE ...ccceeiiicietieeee ettt e e e e s s e e e e e e e e e s e e enne e 2
19 332 | Washer, 1/4 Type A Narrow FIat ..o 3

2006 DS Golf Cars lllustrated Parts List

Page 8-11




000338-004

2006 DS Golf Cars lllustrated Parts List

Page 8-12



INTAKE SYSTEM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101805701 Button Assembly, Choke (includes items 2 through 4) .......ccccccoiiiiiiiiiiiiiinns 1
2 101811401 LeVer, ChOKE ...t 1
3 101811501 GUIdE, ChOKE LEVET ....oiiiiieiiiee ittt 1
4 101856201 COMPIESSION SPIFING oottt e e e e e e e e bbb e et e e e e e e e e e s anneeseees 1
5 101850301 | Screw, #12-16 X 0.50 Washer-Head Hi-LO ........ccccciviiiieiniiieiieneeec e 4
6 101917701 | ChoKe POSILIONET .....ooiiiiiiiiiiee ettt 1
7 101958101 DUCE ASSEMDIY .. e e e e e e 1
8 1606 Rivet, 3/16 X .500 AlUM POP .ioiiiiiii i s e s e e e e e s e e s nnnan e e e e e ae e 2
9 183 | Washer, #10 TYPE A FIAt ....oveveeiieei e e e e e e 4

2006 DS Golf Cars lllustrated Parts List Page 8-13



ol



EXHAUST SYSTEM E



Page 9-2

2006 DS Golf Cars lllustrated Parts List




EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012528 NUL, MB-1.25 HEX .eiieiiiiiieeeiiiie ettt ettt e et e e e et e e e s et e e e e e nnrbee e e e neeas 2
2 1012830 Screw, M8-125 X 22 HexX-Head ........cccooiiiiiiiii e 1
3 1013734 Lockwasher, 8Bmm SPIIt .......eeiiiiiiii e 2
4 1015330 GasKet, EXNAUSL ... 1
5 1015814 Bracket, MUffler MOUNLING .....ovvviiiiiiieiiii e e e e e e e 1
6 1017689 Clamp, 5" MUFFIEr HOSE ... e 1
7 101859301 ExXhaust SYstem, FE290 ...ttt a e e e e 1
8 1241 | Washer, 5/16 TYPE A FIat ....ooovvvieiii e a e e e e 1
9 332 | Washer, 1/4 Type A Narrow Flat .........ccooociiiiiiiiiiee e 2
10 451 Lockwasher, 1/4 Helical SPIit ........oooiiiiiii e 2
11 7174 Lockwasher, 5/16 SPIIt ........ueieiiiieii i 1
12 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ......cccivviereiiiee et eee e 2

2006 DS Golf Cars lllustrated Parts List

Page 9-3




ol



TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101833902 Clutch, Drive (includes items 2 through 28) ... 1
2 1014049 2 Lo T o TR o |1 OSSR 1
3 1014050 =] r= 1 1= P o o SRR 1
4 1014051 Spring, DIVE CIULCN ..o 1
5 1014052 Movable-Face Assembly (includes items 6 through 8) ..........coccciviieviieeeinnins 1
6 N/A Drive Clutch Movable Face ... 1
7 1014055 RELAINET ..ot e e e e et eeeee s 1
8 N/A Bushing, Split, Drive CIULCH ........cooiiiiieeee e 1
9 1014056 RING, SPIral BACKUP ......cuueiiieiiiiieeee st e e e s s s e e e e e e e e e s s nrae e e e eeee s 2
10 1014057 Ring, 0.810" Internal RetainiNg ...........uueiiiiiiiiiaiiieee e 1
11 1014058 WASKEL, TRIUSE ..ooiiiiiiie et 1
12 1014059 Drive Hub Assy, Drive CIULCH .......oociiieeecc e 1
13 1014453 Kit, Drive Clutch Button (includes items 14 through 17) .........cooooiiiiiiiiiennnnnn, 1
14 1014062 Driver, Drive CIULCN .....ooiiiiiii et 3
15 1014287 SPring, Drive BULION .......cccviiiiiiiee e e e e s s e e e e e e e e e 3
16 183 Washer, #10 Type A FIat ...t 3
17 8450 Screw, #10-24 X 0.50 HexX-Head .........cccvveiiiiiiiiii e 3
18 1016289 Spacer, Fixed Face Shaft ... 1
19 1016801 Kit, Drive Clutch Weight (includes items 20 through 26) ..o, 1
20 1014063 Screw, 1/4-20 X 1.00 HeX Head .......ccoooviiiiiiiiiiiiie e 6
21 N/A Pin, 0.3752 X 1.50 DOWEI ....ceiiiiiiiiieeiiiiieee ettt ee e 3
22 1014065 Washer, 0.38" ID Delrin FlIat ... 6
23 N/A Clutch Weight, SECONUAIY .....covvieiiiiiic e 3
24 N/A WWASHIET .ot e e ae 6
25 1016201 WASNEE, WAVE ..ottt a e e e e 3
26 N/A AVAY =TT | oL PR = o 4= YRR 3
27 N/A Plug, DrVEe CIULCR ... e e e e e e 3
28 101929802 Kit, Fxd Face Dr Asm Fe290/350 (includes items 29 and 30) ........ccccccceeernrnnnns 1
29 N/A Desiccant Bag (NOt SHOWN) ....cooiiiiiiieee e 1
30 N/A Assembly, Fixed-Face Drive (includes items 31 through 33) .....ccccccceeennns 1
31 N/A Fixed Face Assembly, Drive CIUtCh .........coooiiiiiiiiiiiiii e, 1
32 1014288 Screw, 5/16-18 X 0.75 Thread-FOrming .......cccccceevvievcnieiineeieeee e 3
33 N/A Pulley, CIULCN .o e e 1
34 0N R G BV = = | PSPPSR 1
35 103345701 Screw 3/8-24xX5.5 HEX LOC PICH ..oooiviiiiiiii e 1
36 808 | Washer, 3/8 TYPE B FIAt ........ovviiiiiiiiiee e 1
Note: Item 29 not shown.

2006 DS Golf Cars lllustrated Parts List Page 10-3






DRIVE BELT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016203 BEIt, DIV ..eeeeeeiiiiieee ettt e e e e et e et e e e e e e e e e nb e reeeaaaaaen 1

2006 DS Golf Cars lllustrated Parts List

Page 10-5

10

10






DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101834001 | Assembly, Driven Clutch (includes items 2 through 10) .......cooooiiiiiiiiiiinieeeiiiis 1
2 1014070 Fixed Face Assy, Driven CIUtCh ..o 1
3 1014072 Movable-Face Assembly With BUSING .....covviiiiiiiiiiiieiiee e 1
4 1014078 Key, DIVEN CIULCN ... a e 1
5 1014080 T =1 =11 1 o R 1
6 1014454 Kit, Driven Clutch Button (includes items 7 and 8) .......ccccccvveeeivviccciiieiieece e, 1
7 1012836 Screw, #8-32 X 3/4 Socket-Head Cap ...t 3
8 N/A BULEON, DIIVE ...eeiiiiiiiiiiie ettt ettt e e e e sannaee s 3
9 1017686 Cam, Driven CIULCR .....ueeiiiiii e 1
10 101836201 Spring, Driven Clutch, REVEIrSEd ..ot 1
11 AM10419 Kit, Clutch Repair (includes items 12 through 14) ......cccccoiiiiiiieeei e, 1
12 101833401 Key, 3/16 SO X 1.50" ..ottt 1
13 N/A Washer, Driven CIULCH ... 1
14 102242101 Screw, 5/16-18 X 3/4 Hex-Head with Patch ..........ccocceiiiiii 1

2006 DS Golf Cars lllustrated Parts List Page 10-7



10

0[5



TRANSAXLE — GASOLINE
VEHICLE



11

o=

Page 11-2

2006 DS Golf Cars lllustrated Parts List

000220-001



TRANSAXLE — GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1010954 | Stud, 1/4-28 X 0.560 Ball ......ceevveeiiiiiieeeiiiiiie et 1
2 1012285 Screw, 1/4 X 0.625 HEX-HEA ........ccueviiiiiiiiiee et 3
3 1013061 Locknut, #10-32 NYION INSEIMT ....ceeeeiiiiceeeee e rrr e e e e e 1
4 1014007 | WASKHET, LA FIAL ..ovviiiiiiiiie ettt e e e ntbee e e e et e e e e s annbae e e e enees 1
5 1016341 Lever, TransmisSion Sift ..o 1
6 1017082 Screw, #10-32 X 0.75, Hex-Head Machine ...........ccccoviiiiiiiiiiii e 1
7 1017231 KeY, WOOAIUT ..o e eeee s 1
8 101833601 | Transaxle, 11.77 Ratio (includes items 9 through 27) ........ccoocciveee e, 1
9 1012711 BrEANET .o 1
10 1012752 L0 1| I o PSPPI 1
11 1012896 PN, DOWEL ...ttt et 2
12 1013760 1L T8 T PSPPI 2
13 1016432 Gasket, Drain PIUQ .....ooo ot 1
14 1016513 WASHEr, MB FIAL ......eeiiiiiiiiie e 1
15 101890101 AT R @ = g o TR 1
16 101890201 Shaft - CHANGE ..iveiiie it e e e e st bre e e e e snbaeeaean 1
17 101890501 Gear Case (AriVEr SIAE) ...ovcuuririieiieie e e e e e e et e e e e e s e e e e e e e e e e s e ennreneeees 1
18 101890601 Gear Case (PASSENGET SIAR) ..vuurriieeereeiiiiiieiieer e e e ee e s s s s s e e e e e s e e eenrreeeeeeeas 1
19 101891301 F N 4T 1Yo PRSP 1
20 101892901 WWASKIET e 1
21 101893801 WWASHIET e 1
22 101926901 Screw, M8-1.25 X 40mm HexX-Head ...........ccccooviiiiiiiiiicircren e 15
23 101927101 SAI Ol e 1
24 101927201 SEAI Ol et 1
25 101927301 SNAP RING wetiieiiiiiie ettt e et e e e st e e e e sttt e e e s e atbe e e e e s arb b e e e s aaraeaeaeans 1
26 101928601 T T O o (= P PRPR PP
27 101928701 Liquid Gasket (TranSaxle CASE) ........ccccvvriiririeeeei e iiiiiree e e e e e e e e s s nreeeaeeeees AR
28 101834801 F 4 1 T 10171 ¢ 0[] PP PRPPP 1
29 101886101 Screw, 1/4-20 X 1.00 Square-Head ..........cccccvriiiieeeieeee e e 1
30 102045901 Bracket, ShIfter ........oouueiiii s 1
31 183 | Washer, #10 TYPE A FIAL .....eeiiiiiieieei e 1
32 8233 Locknut, 1/4-20 NYION INSEIT ....covveieiiiiieee e e s e e e e e e e 1
33 8717 Locknut, 1/4-28 NYION INSEIT .....coveeiiiiiiieeee e e e e e e 1

2006 DS Golf Cars lllustrated Parts List Page 11-3



000221-001

Page 11-4 2006 DS Golf Cars lllustrated Parts List



TRANSAXLE — TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 O A R O O T1 ST - PP 1
2 1012740 Y 1o o 0 1 7= o S SSS 3
3 1012741 Yo 41 (o TS o o RSSO 2
4 1012747 | SRIftEF Ball ...eeviiiiiiiiiie ittt e e e e 1
5 1012748 S 111 (=T ] o 1 o S 1
6 1016337 | WASKNET, TRIUSL ...eeiiiiiiiiiie ettt e e s b e e e enees 1
7 1016338 | WASKHEL, SPIING ..uueieiiiiiiiiiie ettt e e ettt e e e e e e e e e e e e bbb beeaeeaaeaaeeeaaaaanes 2
8 O )R Ct ST 7 o R B €1 1T [PPSO PPT 1
9 101890001 FOPK - SRt oo 1
10 101891601 SIEEVE, GOVEINOL ...eiiiiiiiie ettt e e ettt et e e e e e e e e e s aabbebbeeeaaaaaeessasanneneeees 1
11 101891901 LT | O 11 ) (=] PP 1
12 101892001 RO, SHIft oo e 1
13 101892201 [ o (T I 0 U1 PRSPPI 3
14 101892301 Governor ASSEMBIY ....cooii e ————— 1
15 101892401 LT S 1 | P 1
16 101892501 Gear, Helical (61 TOOtN) ...t 1
17 101892601 LCTC oV o T o= | (0 o To 1 ) S 1
18 101893201 LSV T U 1P 1
19 0N CTe Lo T R B 1Y T o Y RSP 1
20 101927501 [N =T=To 1S3 2 T= T U] o PSR 1
21 101927601 [N =T=To TSI 2 T= T U] o PSSR 3
22 101927701 Pin, .116" Dia X 0.264 DOWEI .....ccuvviiieiiiiiiieieieiiiieeseeiiee e e s a e e snanae e sneneeas 1
23 101927901 SIEEVE, SYNCRIO eeviiiiiiiie it a e e e e e e e e e e e e e e enanreaaeees 1
24 101928001 [ 1] o RS Tod oo T O 1) od o PP 1
25 101928101 Bearing, Ball ... a e 1
26 101980801 Gear Assembly, 16-Degree Synchro (25 TOOth) .......ccovivieciiiiiiieiee e, 1
27 101980901 Gear Assembly, 16-Degree Rear Synchro (28 Tooth) ......cccccccvvevveeiieivcciiiieeeeeen, 1
28 101981001 RiNg, 16-Degree SYNCNIONIZET .......ccooiiiiiiiiiiieie et 2
29 102453001 Shaft, Trans, With CirCliP .....coociieee e 1
30 102453101 LT 1 o T PP 1
31 7335 21T U] oo PP UTT R POUUTTTPPRPRRN 2
32 AM10080 Bearing, Ball, SEAled ..........oovviiiiiiiiiiie e 2
33 AM10081 Bearing, Ball, SEaled ..........coeviiiiiiiiiiie e 1
Note: Items listed on this page are components of the unitized
transaxle.

2006 DS Golf Cars lllustrated Parts List Page 11-5



000222-001

Page 11-6 2006 DS Golf Cars lllustrated Parts List



TRANSAXLE — DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1013770 Differential Idler GEAT .........uuuuiiiiiiiiiieie e 2
2 1013771 Gear, DIffErential .........ccoeeiiiiiiie 2
3 1013772 Pin, DIffErEntial ......cooooveiiieiii e 1
4 1013794 | Axle Shaft Ol SEAI ......cuvviieiiiiie et 2
5 N/A DOWEI PN ettt e et e e st e e e e b e e e anees 1
6 101890901 T T PP RPP 1
7 101891001 T oL PP 1
8 101891401 | Axle Assembly, Passenger Side (includes items 9 through 13) .....ccccccoeevivininnneen. 1
9 1011291 Outer AXIe, TUDE BEAING ....vuvvvieiiieeeeeeieiiciieiiiiee e e e e e e e e e s esnteeereeer e e e e e e s s snnnnnreeneees 1
10 1013787 IE o 1S 11 o PRSI 4
11 1013792 (O] (o 1o TR 1Y/ o1 PR 1
12 1014207 2T £ 11 o PR 1
13 1016672 RetainiNg RING .ooiiiiiie e ee s 1
14 101891501 | Axle Assembly, Driver-Side (includes items 15 through 19) .......cccooviveveeeeiiiinnns 1
15 1011291 Outer AXIe, TUDE BEAING ....uuvrriiiiiieeeeeie ittt e e et e e e e e e s st eee e e e e e e e e e s e s nnnreeeeees 1
16 1013787 T o 1S 11 o SRR SR 4
17 1013792 (O] (o 1o TN 1Y/ o1 S 1
18 1014207 2T £ 11 o PR 1
19 1016672 RetainiNg RING .ooiiiiii e ee s 1
20 101892701 Gear, HEIICAI .o 1
21 101910501 Kit, Differential Gear Case (includes items 22 through 25) ..........ccccccvvveeennnnns 1
22 1013768 Differential Gear Case, Left-Hand ..o, 1
23 1013769 Differential Gear Case, Right-Hand ..........cccccccoiiiiiiiii e, 1
24 1013773 Plate, Thrust (Differential GEar) ........ccccveviiiiiiiie e 1
25 1013774 Plate, Thrust (IAIEF GEAI) .....oiii it a e 2
26 101928301 Screw, M8-1.25 X 35mm HeX Head ........cccveiiiiiiiiie e 8
27 102031901 Bolt, M10 X 1.5 X 30IMIM ooiiiiiiiieiiiiiee ettt e et e s e e 14
28 7330 INNEr AXIE TUDE BEAING ....veeiiiiiiiiiiiiitie ettt e e e e e e e 2
Note: Items listed on this page are components of the unitized
transaxle.

2006 DS Golf Cars lllustrated Parts List Page 11-7



000236-001

2006 DS Golf Cars lllustrated Parts List

Page 11-8



FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012987 [ F= T gL | LT o N SRR RP 1
2 1015064 Screw, #8-32 X 0.63 MACNINEG ...cccoiiiiiiiiiiiiee e 1
3 1016201 | WASKNET, WAVE .....eeiiiiiiiiie ettt ettt e e ettt e e s e st e e e s sbb e e e e snees 1
4 1016947 | Assembly, FNR Shifter (includes items 5 through 21) ..., 1
5 1010954 Stud, 1/4-28 X 0.560 Ball ......oooviiiiiiiiiieiiiiiie e 1
6 1012431 WASKEL, #4 FIAL .o 4
7 1012594 Screw, #4-40 MAChINE ....vveiii e 2
8 1013587 FNR Bell Crank Weldment ...........coooiiiiiiiiiiie e 1
9 1013589 Ring, 0.338" Internal REtaiNiNg .......cccvviieiiiieiee e e e e 1
10 1013590 SPHNG, FNR CamM ...ttt e e e e e aee s 1
11 1013591 Pin, 1/8 X L/2 ROl ..ottt 1
12 1014089 Neutral Lockout Cam Kit (includes item 13) ........coocciviiiierieeee e 1
13 1014065 Washer, 0.38" ID Delrin Flat ... 1
14 1014145 Bushing, Secondary Weight, SPlit .......ccevveeeiiiiee e 2
15 1014727 Washer, #4 NYION FIat ..........ooiiiicc e e e e 2
16 1014807 SWILCH, LIMIE oo e et e e st e e e e s snbaeeee e e 1
17 1016342 FNR Shifter BASE .....ociiiiiiiiiiii et 1
18 101979101 Assembly, SWItCh, LIMIt ..o e 1
19 8057 NUt, #4-40 HEX MACKNINE .......coiiiiiiiiee s e e e e e e e e e ee e e aeaeeaeaenens 4
20 8058 Lockwasher, #4 Helical Split .........ccvviiiiiiie e 2
21 8717 Locknut, 1/4-28 NYION INSEIT .....ccooiiiiiie e e e e 1
22 8233 Locknut, 1/4-20 NYION INSEIT ....coiiiiiiiiiiee et e e 4
23 8248 Screw, 1/4-20 X 0.75 Truss-Head Maching ...........cccooiiieiiniiiiie e 4

2006 DS Golf Cars lllustrated Parts List Page 11-9



000248-001

Page 11-10 2006 DS Golf Cars lllustrated Parts List



FORWARD/REVERSE SHIFTER CABLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012285 Screw, 1/4 X 0.625 HexX-Head ... 3
2 101855801 (0= 1o LT = -1 = SO 1
3 101951501 FNR Shifter Cable (includes items 4 through 6) ........ccccvvevveiieiiiiicee e 1
4 1012333 JOINt, #10-32 Ball ...ouvviiiiiiiiiiie e e e e e e 2
5 N/A Cable, Forward/Reverse Shifter .........ccocciiiiiiiiiiie e 1
6 7893 NUL, #L10-32 HEX coiocieeiiiiieee e e e e e e e s e sttt e e e e e e e e s s s et r e e e e e e e e e s e s snnnaenrneeaeaaeeas 2
7 102045901 Bracket, SNItEI ......oooiieee e 1
8 332 | Washer, 1/4 Type A Narrow FIat ..o e 4
9 8233 Locknut, 1/4-20 NYION INSEIT ..cceevveeeiieieee e e e e e aee e e e e e e 4
10 8251 Screw, 1/4-20 X 1.0 Truss-Head Machine ............ooouvviiiiiiiiiii e, 4

2006 DS Golf Cars lllustrated Parts List Page 11-11



11

o=



ELECTRICAL SYSTEM —
ELECTRIC VEHICLE



12

SONIC WELD it ‘
18 RED(WO06) ] E o
] 18_PINK(W21)
= 18_GRAY(W31)
g
3
REVERSE o4 9 ®
BUZZER a4 é
FRONT o 4
©c 9 ) E 10 Lkwse) |
IS ® —
g WARNING LIGHT SOLENOID ]
El T 10_BLK(W60)
RESISTOR

18 BRN_WHT(W08)

NEG ()
POS (4

16_BLK_WHT(W42)

REVERSE
M
g
g
Kev g
2 1 n
swiTcH g
I
o
B — ) >
_BLK(W49) |
——o0 FORWARD 3PIN [ PROGRAMMER
10_ORG(W61) g CONNECTOR d pLue
10_BLU(W63; 3 18_BRN(W16) g
6_WHT(W62 ° P é 18_BLU(WA17) i
] 4PIN
< S 18_BLU_WHT_STP(W20) € CONNECTOR
e g
§ g o 18 RED_YEL (W29
6 YEL(W59 = 18 _BLU_YEL(W33)
- 5 H 18 GRN_YEL(W15
6_GRN(W64) 3 10_ORG(W61)
18 YEL(W13)
18 BIK_YEL(W14)
6_WHT(W62)
g | N
2l 1 SONIC
—1 Il §g WELD
EI= —=f ‘
5e
2| 2 — } ‘ﬁ‘g] 18 LHT BLU(W10)
o, 8_GRN(W28 T i
| o 18 ! ! =
DETAILB 2 L & —1| CONTROLLER
N
8
(CONTROLLER) g 7
2 (0 z
<~ ['4
Im S
IO 2P o
8 S CONNECTOR — 10_BI U(W63)
S
= U 6_GRN(W64)
Dy
-
o = £ 18_BIK_WHT(W09)
& 8 ‘ 18_LT ¢ )
nE 18_RED(W19)
% e 18 GRN_WHT(W30)
o
= 3 PIN 10_BLK(WA49)
CONNECTOR 6_BLK(WS55)
(PIN 13) BLKWHT : TO LOW SIDE OF MOTOR SPEED SENSOR
(PIN 14) LT GREEN: TO MOTOR SPEED SENSOR OUTPUT (PIN 12) BLUMWHT : TO LOW SIDE OF SOLENOID COIL
(PIN 15) RED : TO HIGH SPEED OF MOTOR SPEED SENSOR ———— — (PIN11) OPEN

(PIN10) TAN  : TO KEY SWITCH SONIC WELD
r (PIN9)GRAY  : AUX

(PIN 16) BLUE : TO FNR SWITCH "REV" —‘

16

8

9
1
(PIN 8) BROWN : TO FNR SWITCH "FOR" % ‘ L (PIN 1) WHITE : TO HIGH SIDE OF POTENTIOMETER

(PIN 7) ORG/WHT  : TO LOW SIDE OF BUZZER (PIN 2) YELLOW : TO SLIDER OF POTENTIOMETER
(PIN 6) GREEN  : TO ACCELERATOR LIMIT SWITCH ———————— L————— (PIN3) PURWHT :TO LOW SIDE OF POTENTIOMETER
(PIN 4) GRN/WHT :T0S.0.C

(PIN5) LT BLUE : TO OBC "CONTROLLER LOCKOUT"

000412-002

Page 12-2 2006 DS Golf Cars lllustrated Parts List



18 LT ¢

6_RED(W57) 6_RED(W57)
18_PINK(W21) [
TOW SWITCH
18_PINK(W27)
U FUSE & RECEPTACLE
SONIC WELD BRACKET ASM Q% f
[ox_
2 + .
18 _WHT(W22) g
18_BRN_WHT(W08) 5 6_BLK(W69)
g
T +
| o o
o
g
El 10_BLK(W51)
! @
é FUSE(101894901)
Z‘ § (INCLUDED WITH FUSE
2 g & RECEPTACLE ASM) N
m‘ 1‘ | g
o E
= i g
g a
E nvor B
i BATTERIES
4 IS -
= + I
10_ORG(W61) S
18_YEL (W13) o 6_BLK(W66)
o ON-BOARD =
6_WHT(W62) M COMPUTER
= ! +ﬂ)
o]
8
£
18 LHT BLU(W10) <
3
o

3
10_BLU(W63) 3PIN 3
6, <
CONNECTOR =
o\
18 Bl K_WHT(W09) b
18 1T
18_RED(W19)

18 GRN_WHT(W30)

10_BLK(W49)

6_BIK(W55)

000412-002

2006 DS Golf Cars lllustrated Parts List Page 12-3



12

Hl

Page 12-4

See previous two pages for illustration.

2006 DS Golf Cars lllustrated Parts List



WIRING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101795701 ASM, WIre, HODIK L3N ..ottt e et e e e e s e e e s e e s s e eeaanes 3
2 102913301 Wire Harness, Electric, DS, Four 12-Volt BAtteries ...........cevvveviiiiiieeiieieeeeeeveieeen, 1
2006 DS Golf Cars lllustrated Parts List Page 12-5



000340-001

2006 DS Golf Cars lllustrated Parts List

Page 12-6



ELECTRICAL COMPONENTS, FRONT BODY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012505 KEYS (SEE O 2) ittt a e e e 1
2 1016859 Kit, Reverse Buzzer (includes items 3 through 11) .....ccccoocvvveeiiiiiiiiiieeeee e 1
3 1011229 LOCKNUL, #6-32 WRIZ ...ooiiiiiiiiii et 1
4 1012431 WASKHEL, H4 FIAL ...t e e e e e 2
5 1015720 Screw, #6-32 X 1/2 Hex Washer-Head ...........ccccceeiviiiiiiiniiiece e 1
6 1016849 Screw, #4-24 X 0.33 Pan-Head Maching ...........ccccoociveeiiniieinee e 2
7 1016851 Buzzer, ReVErse (9-48 VDC) ..cooiiiiiiiiiieiee ettt 1
8 N/A Wire Assembly BIacCk #18 .......ccccuiiiiiiiieeee e e e 1
9 8056 Screw, #4-40 X 0.75 Round-Head Maching ...........cccceeiiiiiiiiiiiiiiiee e 2
10 8057 NUt, #4-40 HeX MACNINE ....ccoiiiiiiiie e 2
11 8058 Lockwasher, #4 Helical Split ... e 2
12 101826201 Key SWItCh, ON/OMf ... e e e e 1
13 101830601 Screw and Washer ASSEMDBIY ... 2
14 101830701 NUL, KEY SWILCH ooiiieiii e e e s e rr e e e e e e e 1
15 101834502 Cap, Black KeY SWILCH ......cooieeiiiiieieee e s e 1
16 101851101 | Washer, KY SWItCH .......ooiiiiiiiii e 1
17 101935501 Light, Battery (AMDBDEI) ......eeiieeeeecc e 1
18 8990 | Tie Wrap, 8" NYION ..ociiiiiiiieie e e e e e e e e s e s e e e e e e e e e e e s nnnnrenaeees 2

Note: Item 2, Reverse Buzzer Kit, contains parts not used in this
application.

2006 DS Golf Cars lllustrated Parts List Page 12-7



000243-001

Page 12-8 2006 DS Golf Cars lllustrated Parts List



MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015752 Screw, #12-16 X 0.625 Hi-LO ...coceiiiiiiieiiiiiiie et 2
2 101920101 L A T VAT /Yo o T I o o P 1
3 101936801 A T VAT /Yo o T o o P 1
4 102101001 Bar, DIIVE, CASE ...t aaaaas 1
5 102101101 1Y (@ T PP PR 1

2006 DS Golf Cars lllustrated Parts List Page 12-9



.....

’ o
\
& o
8}
e A
.

((((((((((((((k(\(((

000244-001

2006 DS Golf Cars lllustrated Parts List

Page 12-10



FORWARD/REVERSE SWITCH, TOW/RUN SWITCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012285 Screw, 1/4 X 0.625 HeX-HEaM .......ccoouiiiiiiiiiiiie e 3
2 101855002 Case, FNR SWILCN ...coiiiiiiiiiii ettt 1
3 101856002 Switch, ROCKEr, SINGIE-POIE .......uveiiiieeie e 1
4 101908101 Switch ASSeMDBIY, TOW/RUN ......uuiiiiiiiiii e 1
5 101908401 BOOt, SWILCR .o 1
6 101922501 Bracket, TOW/RuUn SWitCh MOUNEING ......uvvviiiiiiieieee e e e 1
7 101932401 Kit, 4-Pin Receptacle and Wedge LOCK ...........coeiiiiiiiiiiiiiiiiiiiicceeeee e 1
8 101942301 L A T VAT /Yo o T I o o P 1
9 102266601 | Wire Assembly, FNR Switch (includes items 10 through 13) .....cccccevevveeiiiiininnnnen. 1
10 101920101 Kit, 3-Pin WEAQE LOCK ....ovviiieiiiiiie ettt 1
11 N/A Wire Assembly, #18 BIUE .........coocuiiiiiiiieeee e e e e e e e e e 1
12 N/A Wire Assembly, #18 Orange .......cccccceeeieieeeiiisiiiiiieer e e e e e e e s ssssrren e e e e e eeesenennnes 1
13 N/A Wire Assembly, #18 BrOWN .......cccuuiiiiiiiaiiaea et e e e e 1
14 102266701 | Wire Assembly, IQDM Port (includes items 15 through 21) .....cccccocvveveeeiiviiennnee, 1
15 101932501 Kit, 4-Pin WedQge LOCK ....uuiiiiiiieee i e e aee e e e e e e 1
16 102196901 D1y A O o LSRR 1
17 N/A Connector MoUNt, FOUPPIN ..ot 1
18 N/A Wire Assembly, #18 Red/YEIIOW ........ouveviiiiiiiiiiieeee e 1
19 N/A Wire Assembly, #18 BIack/YElOW .........ccoooiiiiiiiiiiiiiiiieiieeee e 1
20 N/A Wire Assembly, #18 BIUE/YEIIOW ........oeeeviiriiiiiiiiieeeeee e e 1
21 N/A Wire Assembly, #18 Green/YellOW ........ccovvieioiiiiiiiiieieeee e 1
22 332 | Washer, 1/4 Type A Narrow FIat ..o 2
23 8233 Locknut, 1/4-20 NYION INSEIT ....covveeeiiiciie e ree e e e e e e 2
24 8248 Screw, 1/4-20 X 0.75 Truss-Head Maching ...........cccooiiiiiininiiie e 2
25 8990 | Tie Wrap, 8" NYION ..ottt e e e e e e e e e e enabeeae s 1

2006 DS Golf Cars lllustrated Parts List Page 12-11



000369-001

Page 12-12 2006 DS Golf Cars lllustrated Parts List



BATTERY CHARGER RECEPTACLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101801001 Plate, Receptacle BACKING ........c.cooiiiiiiiiiiiiiiee et a e 1
2 101802101 Fuse and Receptacle Assembly (includes items 3 through 10) ........ccccccvvveeeinnns 1
3 1017705 Screw, #8 X 5/8 Phillips Pan-Head TYpe AB ........ooeeviiiiiiiiiiieeiiee e 3
4 101796501 RECEPIACIE ...t e s 1
5 101796801 Fuse Assembly (inClUdES ItE€M B) ........uuviiiiiiiieeiiiiiice e e 1
6 1013061 Locknut, #10-32 NYION INSEIT .....vveiiiiieiiieeeee e e e 2
7 101894901 FUSE, 3/8-AIMP ittt ettt ettt e e e et e e e e st be e e e e stbe e e e e s naeeeeennees 1
8 N/A Wire Assembly, SENSE Lead, Gray .......ccccccoeeiiuiiriiiiiieeee s esssiiniieeeeeee e e e e e s anannnes 1
9 N/A Wire Assembly, #10 REA ........cccciiiiiiiiee e e e 1
10 N/A Wire Assembly, #10 BIACK ........oooiiiiiiiiiiiiiiee e 1
11 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap ....cccccccvveiiiiiiiiiiieiee e 4

2006 DS Golf Cars lllustrated Parts List Page 12-13



1

2

Page 12-14

2006 DS Golf Cars lllustrated Parts List

000241-002



BATTERIES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1011697 | WAShEL, 5/16 FIAt ....ooeeiiiiiiiiie ittt e e e et re e e e e e e e snbaeeae e 8
2 1014304 Nut, 5/16-18 StainleSS-Steel HEX .....coiiiiiiiiiiiiiiiie e 8
3 1015072 Locknut, 5/16-18 NYION INSEIT ....ccceeiiiiieeeee e e e 8
4 101795701 | AsM, WIre, #BDIK L13IN ...vviiiiiiiiiieeiiiiiie ettt ee e sae e e e e sntae e e e e nnnrae e e e e enens 3
5 102511301 Battery, Ventmaster 12-VOIt (WEeL) ......ccoociiiiiiiieiee e 4
6 102511302 Battery, Ventmaster 12-Volt (Dry, also Known as moist) .........ccccceecvvvvenrerieennennnns 4
7 102777401 Battery HOIA-DOWN ...ttt e e e e e e e 4
8 102832601 20 | A= £ =T /R S SSESR 8

2006 DS Golf Cars lllustrated Parts List Page 12-15



000242-006

Page 12-16 2006 DS Golf Cars lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012285 Screw, 1/4 X 0.625 HexX-Head ... 9
2 1014288 Screw, 5/16-18 X 0.75 Thread-FOrming ......cccccccevveeii i 2
3 1014947 RESISIOr ASSEMDBIY ... e e 1
4 1014948 D10 o [ PSPPSRSO 1
5 101827801 Ground Wire Kit, 48-Volt (includes items 6 through 8) .........ccccccvveeiiiiiiciiiiieeeeeen, 1
6 N/A (@0 101 0] =117 T TN U o S 1
7 N/A Wire Assembly, BIACK .........oooiiiiiiiiie e 1
8 8990 Tie WIap, 8" NYION ...ueeeriiiie et e e e e e e e e e e e e e e e anes 3
9 101908701 Solenoid, 48-Volt (includes items 10 through 14) ........ccooociiiiiiieeee e, 1
10 1012528 NUL, MB-1.25 HEX uuviiieeiiiiiiee ittt ettt s e e et e e e ttae e e e e tte e e e e e ssbae e e e ennees 2
11 1013734 Lockwasher, 8mMm SPIIt ......cooviiiiiei e 2
12 N/A S0lENO0IA, 48-VOIL ...t 1
13 N/A LAYz TS g L= g 1o Tod Ut 2
14 N/A N L PRSP 2
15 101910401 Screw, 5/16-18 X 1.25 Thrd FIM ...cceoeiiiii e 2
16 101932601 Kit, 6-Pin WEAQE LOCK ....eviiiiiiiiiieiiiiiie sttt e e e tae e e nneae e e e 1
17 101932701 Kit, 6-Pin Receptacle and Wedge LOCK ..........uuveviieeiiiiiiiiiiiiiicee e ciineeee e 1
18 101965205 Plate, Component MOUNLING .......ccoeiiiiiiiiiieiieeeeeeeeessssseiite e e e e e e e e s s snnnnnneeeeeeeeaeeean 1
19 102240501 Bolt, Controller, TErMINAL ..........uuiiiiiiiiiee e e 3
20 ek EXEruSion, COVEN SUPPOI ..vveiiiiieeeee e i eeiitite e e eeeeesssssasestereeeeeeeaeeeeseassssnsnesereeaeaeans 1
21 102259801 TErmMiNAl BIOCK ... 1
22 102263601 | Wire ASSY, #10 BIACK ....ooiiiiiiiiiii e 1
23 102263701 Screw, #10-24 X 0.75 Phillips, Thread-FOrming ........ccccooeccvvviiieieeee e 1
24 102266501 Kit, Connector, IQ CONLIOIET .....uuee i 1
25 102806201 Controller, 1Q, 48-VOIt ........uuiiiiiiii e 1
26 103316901 Cover Asm - Controller (includes items 27 through 29) .......cccccvvveeveeiiiiiicee, 1
27 101931501 Decal, COMPONENT COVEN ...ccoveeieeieiciiiieeeeee e e e e e e s s s ssieer s e e e e e e s e s snnnaeaereeeeaeeeas 1
28 103316701 Cover - CoNtroller, DEEP .....uueiiiiiiiaeie ittt 1
29 103316801 Gasket - CONLrOlEr COVET .......iiiiiiiiiieeiiiiiie ettt ettt e e e 1
30 103359401 Kit, OBC, DS and Util I1Q (includes items 31 through 33) ...........cooccviievieieeeeenn, 1
31 103282601 Wire Assembly BIAcCK #10 ......cooiiiiiiiiiiiie i 1
32 103359501 INStr OBC DS Pre 01-28-2007 ....cvvveieiiiieiee ettt st 1
33 N/A ASM, OBC, 10, V3.0 oottt e e e 1
34 1242 NUL, 5/16-18 HEX .eeveiiiiiiiei ittt te ettt e s sttt e s s e e e s st e e e e e st e e e s e ntae e e e e nnseaeeeeenneas 1
35 7174 Lockwasher, 5/16 SPIIt ........uiiiiiiioie e a e 1
36 8639 IS ATZ = o I A N Y o o SRR 1
37 8990 | Tie Wrap, 8" NYION ..ottt e e e e e e e e e ennbeeae s 1

**** Special order item available upon request.

2006 DS Golf Cars lllustrated Parts List

Page 12-17

12

12



12

Hl



ELECTRIC MOTOR E



000349-001

2006 DS Golf Cars lllustrated Parts List

Page 13-2



MOTOR (MODEL 5BC59JBS6365)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010934 | Screw, 5/16-18 X 1.00 HEX CAP ...coccvvieeeiiiiieeeiiiieee e e ssiireeeesiitee e e e sieee e e e steaee e e nnenes 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CAP .uuvrririiiiieeeeiiiieiiiieeeeee e e e e e s ssantae e e e e e ae e e s s s anannnnenees 3
3 101920101 Kit, 3-PiN WEAQE LOCK ....ueeiiiiiieiiiie ettt s e s e e e e e e e e s nnraneeeaeee s 1
4 102235201 BUMPET, DIIVE UNIt ..t e e e e e e 1
5 N/A Motor, 48-Volt Shunt-Wound * (includes items 6 through 31) ........cccccviveveeeennnns 1
6 1017944 BN SHIEIH ... 1
7 1017947 Hardware Package (includes items 8 through 11) ........ccccoooeiiiiiiiiiiiiiiiiiineeaenn. 1
8 1011280 LOCKNUL, 5/16-18 .....eeiiiieiiiiie ettt ettt et e e e st e e e s snbeeea e 4
9 N/A INSUIALOr BUSHING ...vvvviiiiiiiee e e e e e 2
10 N/A INSUlAtEd BUSNING ...eveiiiiiiiiiiiei et a e 2
11 1241 Washer, 5/16 Type A Flat ..o 4
12 1017949 Screw, #6-32 X 0.480 HeX-HEad ........coccuuiiiiiiiiiiiei e 2
13 1017950 Bearing RELAINET .........eeiiiiiiiiiee et ee e e e e e e 1
14 1017953 Screw, Bearing REtAINET ..........iviiieiiiiiiiiieieie e e e e e e e e e e e e nnree e e 2
15 102265501 Stator Shell and WINAING ....ovvveeerieee e e e 1
16 102265701 Kit, Bearing and Magnet (includes items 17 and 18) ......ccccccceeiiiiiiiiiiiiiieneennnnn. 1
17 N/A 21 =TT U o RS 1
18 N/A /= Vo | 1= P 1
19 102265901 Motor End Shield Asm (includes items 20 through 24) ........c.ccooiiiiiiiinnnnns 1
20 102265601 Speed Sensor Assembly (includes items 21 and 22) .......ccccccevevveeeiiiicvnnnnen, 1
21 101942301 Kit, 3-Pin Wedge LOCK ...ccoeiieeeiieieeeee e aee e e e e 1
22 N/A Sensor, Speed, Without CONNECIOT ........ciiiiiiiiiiiiiieeee e 1
23 102266001 ENd Shield, MOOK ....eeiiiiiiiiiie et 1
24 102267001 Screw, #8-32 X 0.375 Hex-Head ........cccocviviiiiiii e 1
25 102266101 SCrew, #10 - 32 X 8.250 ...ciiiiiiieeiiiiiie ettt e e srttee et e e e e e e e e e 4
26 102327801 Brush Assembly, Beveled (includes items 27 through 30) ........cccoccivvviveeeinnnns 1
27 1011411 Kit, Brush Spring (ge Motor) (includes item 28) ........ccccccvveveeeiiivvciiiiieeee e, 1
28 N/A BrUSH SPIiNG .. 4
29 1017948 2 S g T o o [T [ SEEE 1
30 102251901 Brush Kit, MOTOF ......ueiiiiiiiiiie ettt e e aeeee e e 1
31 N/A AFMALIUIE .ttt e e e e e e e e et bbb et et e e e e e e e e e saaanbbes e eeeaaaaeeaaeann 1
32 102243403 Lubricant, Moly-Teflon (Single-USe TUDE) ......occveeviiiiiiiiiiiiecce e 1
33 451 Lockwasher, 1/4 Helical SPIit .........cooiiiiiieee e 3
34 7174 LoCkwasher, 5/16 SPIL .......eeiiiiiiiii e 1

* Note: The model 5BC59JBS6365 motor has been discontinued. To
replace the motor, use motor model 5BC59JBS6390.

2006 DS Golf Cars lllustrated Parts List

Page 13-3




000349-002

2006 DS Golf Cars lllustrated Parts List

Page 13-4



MOTOR (MODEL 5BC59JBS6365A) — ELECTRIC VEHICLE

(LATER VERSION)
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010934 | Screw, 5/16-18 X 1.00 HEX CAP ...coccvvieeeiiiiieeeiiiieee e e ssiireeeesiitee e e e sieee e e e steaee e e nnenes 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CAP .uuvrririiiiieeeeiiiieiiiieeeeee e e e e e s ssantae e e e e e ae e e s s s anannnnenees 3
3 101920101 Kit, 3-PiN WEAQE LOCK ....ueeiiiiiieiiiie ettt s e s e e e e e e e e s nnraneeeaeee s 1
4 102235201 BUMPET, DIIVE UNIt ..t e e e e e e 1
5 102240104 Motor, 48-Volt Non-Skew IQ (includes items 6 through 27) .........ccccoiivvieeeeenenne 1
6 1017944 BN SHIEIH ... 1
7 1017947 Hardware Package (includes items 8 through 11) ........ccccoooeiiiiiiiiiiiiiiiiiineeaenn. 1
8 1011280 LOCKNUL, 5/16-18 .....eeiiiieiiiiie ettt ettt et e e e st e e e s snbeeea e 4
9 N/A INSUIALOr BUSHING ...vvvviiiiiiiee e e e e e 2
10 N/A INSUlAtEd BUSNING ...eveiiiiiiiiiiiei et a e 2
11 1241 Washer, 5/16 Type A Flat ..o 4
12 1017949 Screw, #6-32 X 0.480 HeX-HEad ........coccuuiiiiiiiiiiiei e 2
13 1017950 Bearing RELAINET .........eeiiiiiiiiiee et ee e e e e e e 1
14 1017953 Screw, Bearing REtAINET ..........iviiieiiiiiiiiieieie e e e e e e e e e e e e nnree e e 2
15 102265701 Kit, Bearing and Magnet (includes items 16 and 17) .....cccccceeeveeviiiiiiienineeeeeennn, 1
16 N/A Ball BEANNG ..eeiiiiieiiii ittt e e e e 1
17 N/A /= Vo | 1= PSS 1
18 102265901 Motor End Shield Asm (includes items 19 through 23) ........coooovvciviiiviieeennenns 1
19 102265601 Speed Sensor Assembly (includes items 20 and 21) .......cccccceveeeeiininiiiinnn. 1
20 101942301 Kit, 3-Pin Wedge LOCK ...ccceiieeeiiiieeeiee e a e e e 1
21 N/A Sensor, Speed, Without CONNECION .......uvvvveveeiiiiicee e 1
22 102266001 ENd Shi€ld, MOTOT ...veviiiiiiiiiee ettt e e e e e staeeeeeanes 1
23 102267001 Screw, #8-32 X 0.375 HexX-Head ........cccocuviiiiiiii e 1
24 102266101 SCrew, #10 - 32 X 8.250 ...ciiuiiiiie ettt 4
25 103325701 Stator Shell and WINAING .......vevieiiiia e 1
26 N/A NON SKEW AIMALUIE ...oiiiiiiiiiee ittt ettt e et e et e e e s sbbae e e e annees 1
27 103337601 Brush Assembly, IQ Motor, Non-Skew (includes items 28 through 31) ............. 1
28 1011411 Kit, Brush Spring (ge Motor) (includes item 29) .........ccccceeeiieiiiiiiiiiiiiieeeeee, 1
29 N/A BruSh SPIiNG ..o 4
30 103325501 Brush Rigging, NON-SKEW MOOF .......cccvivieeeiiiiiiiiiiiiiieeiee e s s e e e e e ee e 1
31 103325601 Brush Set, NON-SKEW ........cooiiiiiiiiiiiiiiii et 1
32 102243403 Lubricant, Moly-Teflon (Single-USe TUDE) ......occveeviiiiiiiiiiiiecce e 1
33 451 Lockwasher, 1/4 Helical SPIit .........cooiiiiiieee e 3
34 7174 LoCkwasher, 5/16 SPIL .......eeiiiiiiiii e 1

2006 DS Golf Cars lllustrated Parts List

Page 13-5




000185-001

2006 DS Golf Cars lllustrated Parts List

Page 13-6



MOTOR (MODEL EJ4-4001)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010934 | Screw, 5/16-18 X 1.00 HEX CAP ...coccvvieeeiiiiieeeiiiieee e e ssiireeeesiitee e e e sieee e e e steaee e e nnenes 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CAP .uuvrririiiiieeeeiiiieiiiieeeeee e e e e e s ssantae e e e e e ae e e s s s anannnnenees 3
3 101920101 Kit, 3-PiN WEAQE LOCK ....ueeiiiiiieiiiie ettt s e s e e e e e e e e s nnraneeeaeee s 1
4 102235201 BUMPET, DIIVE UNIt ..t e e e e e e 1
5 102243403 Lubricant, Moly-Teflon (Single-USe TUDE) ......covvveiiiiiiiciiiieeeee e 1
6 102705001 IQ Electric Motor, 48-VDC 3.3 hp (includes items 7 through 34) .......cccccevveeennnnns 1
7 102186001 Spring Kit, Motor Brush (includes ite€m 8) ..o 1
8 N/A SPriNG, BrUSH, S-0 .oioiiiieeeec e 4
9 102186101 Brush BOX ASSEMDBIY ....uuviiiiiiiiiee et e e s s e e e e e e e e e s r e e e e e e e e anns 1
10 102186201 Brush Kit, Motor (inCludes item 11) ........coeeeiiiiiiiiiiiiiiiee e 1
11 N/A Assembly, Brush and Terminal .........cccccceeeiiiiiiiiiiiieee e 2
12 102186301 Ring, 2.24" Internal REtaiNiNg ........ccocivieiiiieiiee e s rr e e e e e 1
13 102186401 Bearing, Ball .......coo o 1
14 102186701 [ T @F= T TR 1 o] (o PR 1
15 102186801 Screw, 1/4-20 X 2.25 Hex-Head Washer .........ccccccviiiiiiiiiiiiiee e 2
16 102186901 Screw, #8-32 X .5 HeX-Head ... 2
17 102187001 L-Bracket, MOTOE .......oiiiiiiiiiiie ittt et 1
18 102187101 Hardware Kit, Motor Terminal (includes items 19 through 22) .......cccccccveernens 2
19 N/A BUSHING, NYION <. 2
20 N/A Washer, NYION FIAt .......oooviiiiiiie e 2
21 N/A Washer, Flat, 5/16 SEEI ........coccuiiiiiiiiiiiie e 2
22 N/A NUt, Brass HeX, 5/16 - 18 ...ocooiiiiiiiiiiiiiieieee et 2
23 102187201 Plate Kit, Motor Cover (includes items 24 and 25) .......cccccveeeiiiiiiciiiiineiieeee e, 1
24 N/A Assembly, COVEN Plate ........cooiiiiiiiiie e 1
25 N/A Screw, #8-32 x 0.375, Taptite Thread .........cccccceeeiiiiiiiii e 1
26 102704701 Frame and Field ASSEMDIY ......coooiiiee e 1
27 102704801 ArmMature ASSEMDIY .....uviiiiiieie i a e 1
28 102704901 Kit, Speed Sensor (includes items 29 through 33) ........ccccoiiiiiiiiiiiis 1
29 101942301 Kit, 3-PiN WEAQE LOCK ...oevveeeeeiieciiie et e e eee e e e e e e 1
30 N/A Sensor, Motor SPeed, ADC .......oooii it 1
31 N/A Screw, #8-32, Taptite Thread ...........ccooiiiiiiiiiii e 2
32 N/A Magnet, ADC MOLOK ......uviiieiieiieeeie i ee e e e e e e s e s e er e e e e e e s e s e ennneeseeees 1
33 N/A SCrew, 1/4-20 X 0.5 ..o 1
34 N/A Bolt, 1/4 - 20 X 0.73 Thread-FOrming ..........cooouiiimiiiiiiiiaee e eee e 2
35 451 Lockwasher, 1/4 Helical SPIit .........cooiiiiieeee e 3
36 7174 Lockwasher, 5/16 SPIIt ........ueiiiiiieii e a e 1

2006 DS Golf Cars lllustrated Parts List

Page 13-7




13

Hl



TRANSAXLE — ELECTRIC
VEHICLE



2006 DS Golf Cars lllustrated Parts List

Page 14-2



TRANSAXLE — EARLIER VERSION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 N/A | Transaxle -12.3 (includes items 2 through 32) ..o, 1
2 1013794 AXIE Shaft Oil SEAI .....coiiiiiiiiii e 2
3 101895401 Gear Case, Left-HaNd .......ocuviiiiiiii e 1
4 101895501 Gear Case, PaSSENGEr-SIOE .....c.cuiiiii ittt eeeeas 1
5 101895601 Tube, AXle, PaSSENGEI-SIAE .......uuiiiiiieeiiiiicci e a e e e e 1
6 101895701 Tube, AXIE, DIIVEI-SIHE .....coeiiiiiiiie it 1
7 101895801 Axle Assembly, Passenger-Side (includes item 8) ........cccccoviiiiiiiiiiiiiiiennnnnns 1
8 101922201 LUQG SEU ettt e et e e e e ae e 4
9 101895901 Axle Assembly, Driver-Side (includes item 10) ......ccccceeeeviiiiiiiiiiniireee e 1
10 101922201 [N o 1S 11 o PP UPRRR PRI 4
11 101897001 Screw, M8-1.25 X 60mm Hex-Head ........cccccoviiiiiiiiiiieee e 11
12 101897201 BIEALNET ..o 1
13 101897401 Screw, M10-1.25 X 25IMIM ..uvviiieiiiiiiieecciiiiee e eeiiee e siitre e e s e staee e e e s ssbaeeeessnnbeeeaeaes 6
14 101897601 Pin, 12mm OD X 8.5Mm ID X LOMM ....couiiiiiiiiiie ettt 2
15 101903601 WASKEL, TRIUSE oot et s 2
16 101903701 WASKHEE, TRIUSE ...ttt e e e e e e e e e 2
17 101906901 Intermediate Shaft ASSEMDBIY ..o 1
18 101922101 Pin, 15.99mm X 88.7mMm DOWEI .......coiiuiiiiiiiiiiiie it 1
19 101923001 Gear, Differential IdIer ............ooiiiii i 2
20 101923201 GASKEL ...ttt e e e e e e nraeeee e 2
21 101923501 Y= 1R I o TP 1
22 101923701 S g U P [0 o 11 | RSP RPRPPRPN 1
23 101923901 Gear, DIfferential ..........oooiiiiiiiii e 2
24 101928701 Liquid Gasket (TranSaxle CASE) ........ccccvvrririiiieeeieeiiiiree e e e e e e e e s s naeeeeeaeee s AR
25 101972101 Plug, M14-1.5 X 12MM MAQGNETIC ......uutiiiiiiiiiiaaiiiiiiiiiieie e e e e e 1
26 101972201 Plug, M14-1.5 X 12MM HEX ..eeveeeieeiiiiiiieiiieee e e e e e s e e ee e e e e e e s e s snnrnn e eeeeae e 1
27 102356601 Housing, Differential, 6 BOIt ............coiiiiiiiiiiiiiiie e 1
28 102356801 Gear, Differential Output, 6-BOlt ............oooiiiiiiiiii e 1
29 102357001 Screw, FIg Hd M10 X 1.5 X 30 .oiiiuieiiieiiiiiee ettt et e e e e svneee e 10
30 7330 INNEr AXIe TUDE BEAING ..vvvviieeieii ittt e e e e e e err e e e e e e e e ans 2
31 7335 2T T oo U U TSP 3
32 7336 2 LT T o PR 1

Note: If either the Differential Output Gear (item 28) or the Differential
Housing (item 27) require replacement, both must be purchased at the
same time. Items 27 and 28 are replacements for all gear and
differential housing combinations in this transaxle.

2006 DS Golf Cars lllustrated Parts List

Page 14-3







TRANSAXLE - LATER VERSION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 102771701 | Transaxle, Electric (includes items 2 through 32) ..., 1
2 1013794 AXIE Shaft Oil SEAI .....coiiiiiiiiii e 2
3 101895401 Gear Case, Left-HaNd .......ocuviiiiiiii e 1
4 101895501 Gear Case, PaSSENGEr-SIOE .....c.cuiiiii ittt eeeeas 1
5 101897001 Screw, M8-1.25 X 60mm Hex-Head ........ccccccoviiiiiiiiiiiieie e 11
6 101897201 BrEAINET .o 1
7 101897401 Screw, M10-1.25 X 25IMIM ..uvviiieiiiiieieeciiiie e e e ciiee e e ssirre e e s eniaeeeeesssaaeee e s snraeeeeeanes 6
8 101897601 Pin, 12mm OD X 8.5mMm ID X LOMM ....coviiiiiiiieeeiiiieeeeeeiiiee et 2
9 101903601 WASKEL, TRIUSE ..oiiiiiiie e e e 2
10 101903701 RTAT = T =T R I o 1 ) P 2
11 101906901 Intermediate Shaft ASSEMDIY .....cooeeii 1
12 101922101 Pin, 15.99mm X 88.7mMm DOWEI .......coiiuiiiiiiiiiiiie it 1
13 101923001 Gear, Differential IdIer ..........uuuuiiiiiiiii e 2
14 101923201 GASKEL ...t e st e e e e e e e eee e 2
15 101923501 L= | T o PP PRPR PP 1
16 101923701 S g U P [0 o 11 | SO RPPTPPRPN 1
17 101923901 Gear, DIfferential ..........oooiiiiiiiiie e 2
18 101928701 Liquid Gasket (TranSaxle CASE) ........ccccvvrreriirieeeieeiiiiiree e e e e e e e e s s nrreeeeaee s A/R
19 101972101 Plug, M14-1.5 X 12MM MAQNETIC ......uuiiiiiiiiiiiaaiiiiaiiiiiie e e e e e 1
20 101972201 Plug, M14-1.5 X 12MM HEX ..eeveeeeiiiiiiiiieiiieee e e e e ssite e s e e e e e e s e s e e e eeeaee s 1
21 102356601 Housing, Differential, 6 BOIt ...........ccooiiiiiiiiiiiieie e 1
22 102356801 Gear, Differential Output, 6-BOolt ............oooiiiiiiiiiii e 1
23 102357001 Screw, FIg Hd M10 X 1.5 X 30 ..oiiiuieiiieiiiiiee ettt et e et snneee e 10
24 102886301 Axle Assembly, Driver-Side (includes item 25) .....cccccccveeveiiiiiiiiieeceeee e 1
25 101922201 [N o 1S 11 o PRSP PRRRPPPRR 4
26 102886401 Tube, AXIE, DIIVEI-SIHE .....cciiiiiiiiiieiiiiiiie e 1
27 102886501 Axle Assembly, Passenger-Side (includes item 28) .......cccccevevvcviviieeienieenneninns 1
28 101922201 N o 1S 11 o PRSP PRRRPPPRR 4
29 102886601 Tube, AXle, PasSENGEr-SIdE ........ueiiiiiieeieiiiiicr e e e e e e e 1
30 7330 INNEr AXIe TUDE BEAING ..vvvviieeieii ittt e e e e e e err e e e e e e e e ans 2
31 7335 2T T oo U U TSP 3
32 7336 2 LT T o PR 1

2006 DS Golf Cars lllustrated Parts List

Page 14-5




14

Hl



BATTERY CHARGER E



000291-003

2006 DS Golf Cars lllustrated Parts List

Page 15-2



POWERDRIVE 3 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 103499101 | Chgr, PA3 StNry, 9DC/B'AC ......ciiiiiiiiieii ittt et re e s re e e e nnnbae e e neeas 1
2 103499102 Chgr, PA3 SINIY, 12D C/9'AC .. ueiiiiiieieee e e et e eectteee e e e e e e e s s es st rrar e e e e e e e e e e s s nnnaeaeeees 1
3 103499103 Chgr, Pd3 Stnry, 20Dc/9'Ac'(includes items 4 through 25) ......cccccveeiiiiviiiiviieneennn. 1
4 1015914 Rectifier with HeatsSink ASSEMDIY .........uiiiiiiiiii e 2
5 102273701 PD2 FUSE ASIM ittt ettt e et r e e e e e e e s reeeeaeeas 1
6 102273801 PD2 AMIMELET ...ttt e e e e e e e e s e s rr e e e e eaeeas 1
7 103428501 Kit, PD3 Cordset - AC 80" (includes item 8) ........cccuuiiiiiieiiieiiiiiiiee e 1
8 102273901 PD2 AC COrd BUSKNING ..ooviieeiiciiccitie it e e e e e e rae e e e e e e 1
9 103428601 Kit, PD3 Cordset, - AC 114" (includes item 10) ......cccccvvvvereeeeeeeeiciiieeeee e 1
10 102273901 PD2 AC Cord BUSHING .....vviiiiiiiiiiiec ittt e e siaree e s staee e e e e 1
11 103428701 Asm, PD3 Board Relay (includes item 12) .........cooccviviiireeeee i eciiiniieeeeeee e 1
12 103429701 PD3 Plastic Stand-OffS ........cooiiiiiiiiiiie e 2
13 103428801 PD3 TranSfOMMIEE ...ttt e e e ae e e e e e e e e as 1
14 103429001 PD3 Cordset - DC 113" (includes item 15) ......cooooiiiiiiieiiee et ee e 1
15 1012098 201 1T o TR 0 T @ o o PSP 1
16 103429101 PD3 Cordset - DC 154" (includes item 17) .....coooiiiiiiiiiiieieee e 1
17 1012098 201 1T o TR 10 T @ o o PSR 1
18 103429201 PD3 Cordset - DC 205" (includes item 19) .......ccoocciviiiieiiee v 1
19 1012098 BUSKING, DC COMU ..eeiiiiiiiieeiie ettt ee e e e e e e 1
20 103429301 Asm, PD3 Case (includes items 21 and 22) ........cccccvvviereereeeiisiiiiiniieeeeeeee e e 1
21 103434001 N 0 TR 9 1 B =T o [ 1
22 103439901 PD3Case Top (Includes Handle) .........c.ueeeiiiiiiiiiiiiiieeee e 1
23 103429501 Kit, PD3 HAIAWAIE ....ooiiiiiiiiiiei ettt 1
24 103429601 Kit, PD3 WITES .eeiiiiiiiie ettt ettt ettt ettt e e e sbbe e e e st e e e nnees 1
25 CCX8506 Circuit Breaker, 15-AMP/L20-VOIt ......cooiiiiiiiiiiiee e 1

2006 DS Golf Cars lllustrated Parts List

Page 15-3







POWERDRIVE 2 BATTERY CHARGER (MODEL 22110),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 N/A | 48-V/13-A PowerDrive 2 (9-ft. DC, 6-ft. AC) vvvvieiiiiiie e 1
2 N/A | 48-V/13-A PowerDrive 2 (12-ft. DC, 9-ft. AC) ..iiiiiiiieeeee e 1
3 N/A | 48-V/13-A PowerDrive 2 (20-ft. DC, 9-ft. AC) (includes items 4 through 21) ........ 1
4 1012098 BUSHING, DC COIA ...ttt e e e e re e e e e e e as 1
5 101828601 REIAY, 48-VOIL ....eiiiiiiiie e 1
6 101828801 (O] (o MY O {0 B [ o] o I 02410 1< T 1 1) 1 1
7 101828802 Cord, AC, 108-INCH (274 CM) .eeeeiiiiiiiie ettt e e s nraeee e e e 1
8 101828904 PD2 DC Cordset, 113-INCH ..ocoiiiiiiiieiiiiiiie ettt 1
9 101828905 PD2 DC Cordset, 154-INCH ....coiiiiiiiiiiiiieeiee e 1
10 101828906 Pd2 Dc Cordset 250 INCH ...uuviiiiiiiiiie e 1
11 102273201 PD2 Case (inCludes itemM 12) .....ccocciiiiiieiieeee e cesciiiree e e e nrrerr e e e e e e e e 1
12 7577 Screw, #10 X 0.50 Phillips Pan-Head ..........cccccceevveeiiiiiceece e 12
13 102273301 PD2 TransfOrmMer ASIM .....coiiiiiiiieeeeeeee s s e e e e e e e e e e e e e e e e e e e e e eeeeeeaereraenrnen 1
14 102273401 PD2 HEALSINK ..eviiiiiiiiie ettt ettt nnbe e e e 1
15 102273501 PD2 Diode Bridge W/FIIM ...ccooeeiieieciie e e e are e e e e e e 1
16 102273601 PD2 WITE ASITI .oeiiiiiiiiieie ettt e sttt e sttt e e e s ettt e e e e et ae e e e s tbe e e e e sntbeaaeesntaeeesennees 1
17 102273701 PD2 FUSE ASIM ittt e e e e e e e e e e s e e e e eeeeas 1
18 102273801 PD2 AMIMELET ..ttt e e e et e e e e e e e s e e e e eeeeas 1
19 102273901 PD2 AC Cord BUSHING ...cocuviiiieiiciiie ettt ee et 1
20 102274001 PD2 HANAIE ...ttt ettt 1
21 CCX8506 Circuit Breaker, 15-AMP/L20-VOIt .......ccccuiiiiiiiiiiee e 1

Note: Item 16 not shown. Level 1 Battery Charger part numbers include
one AC and one DC cord. They do not include all of the level 2 cords
listed.

2006 DS Golf Cars lllustrated Parts List Page 15-5



000351-001

Page 15-6 2006 DS Golf Cars lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 17930),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802201 | 48V/17A PowerDrive (9-ft DC, 6-ft AC COrd) ......ccooviiiirieiiiiiiie e eeiie e 1
2 101802202 48V/17A PowerDrive (12-ft DC, 9-ft AC COrd) ....ccvvveeveeieeeiiiiiciiieeeee e e e e 1
3 101802203 | 48V/17A PowerDrive (20-ft DC, 9-ft AC Cord) (includes items 4 through 20) ....... 1
4 1012098 BUSHING, DC COIA ...ttt e e e ar e e e e e e as 1
5 1012101 FUSE ASSEMBIY . 1
6 1015914 Rectifier with Heatsink ASSEMDBIY ........ovviiiiiiiiee e 1
7 1015917 BUSKHING, AC COP ...ttt e e e e e e e ae s 1
8 rxkk Transformer, Battery Charger .......ccccoiiiiiiiiiiieeeeee e e e e e e e e e 1
9 101828301 CaSE ASSEMDBIY oeiiiiiee i e e 1
10 ok N 0110 1= = PP P PP PTPTTTPPUPPRTRPRPN 1
11 101828601 Relay, 48-VOIt ... ———————————— 1
12 101828801 (O] (o MY O <10 B [ o] o 1 02410 1< 1o 1 1) 1 1
13 101828802 Cord, AC, 108-INCh (274 CM) .eeeiiiiiiei ettt e 1
14 101828901 Cord, DC, 113-INCh (287 CM) .eeveeeeeeie et aee s 1
15 101828902 Cord, DC, 154-INCh (391 CM) .eeivevieeie it r e e e 1
16 101828903 Cord, DC, 250-INCh (B35 CIM) ..eeeeiiiiiiieeiiiiiie et ee e ettee e s eieee e et e e etaeeeeeanes 1
17 101831101 Wire ASSEMBIY Kt ...vveeiiiiieei i r e e e e e e e e s nnnes 1
18 101914401 AXSIY=T0 0T o] \YARV o[ v= Lo [o IS U] o] o] {110 SRR 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head .............cccccoeiiiiiiiiiiiiieeeeieeeee 10
20 CCX8506 Circuit Breaker, 15-AMP/L20-VOIt .......ccccviiiiiiiiiiee e 1

***% Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2006 DS Golf Cars lllustrated Parts List

Page 15-7




= . o] /////}l’
SIS\
w‘é&% , &

000352-001

Page 15-8 2006 DS Golf Cars lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 18780),

EXPORT
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101831503 Battery Charger, 48-Volt DC (8.5-ft DC, 6-ft AC) ....cuuuiiiiiiiieiiee e 1
2 101831504 Battery Charger, 48-Volt DC (12-ft DC, 9-ft AC) (includes items 3 through 20) .... 1
3 1012098 210 ES 1T o TR 0 T @ o o R 1
4 1012101 FUSE ASSEMDIY ..o 1
5 1015914 Rectifier with Heatsink ASSEMDBIY ........ovviiiiiiiie e 1
6 1015917 21U 1T o TR AN R @ (o SRR 1
7 okkk N 011012 = PP P PP PTPTTTPPUPPRTRPRPN 1
8 101828901 (O] (o I T @RI C B [ o Tor o I 022 70 o] 1 1 ) I 1
9 101828902 (O] (o I B T @ KoY X [ Tod o I (1 i A o1 1 0 ) I 1
10 101831701 Cord, AC, 80-Inch (203 cm), Without PIUQ .......ccoooeaiiiiiiiiieee e 1
11 rxxk Cord, AC, 118-Inch (203 cm), Without PIUQ .......ccooviiiiiiieeeeeeeeeeeeee e 1
12 101838201 Transformer, Export Battery Charger .........ccocccvveiiiiieiee e e e e 1
13 101838301 Relay, EXPOIt ChAgEN .......cciiiiiiiiiii ettt e e e e e 1
14 101838401 CIFCUIE BIEAKET ...eeiiiiiiiiiee ettt ettt ettt e e st e e e e s snbeeeee e 2
15 101838501 Kit, WIr ASSEMDBIY ...eeeeiiiiieie i e e e r e e e e e e e s e e aer e e e e aeeean 1
16 101838601 FOUr-POSITION SWILCN .....uviiiiiiiiiii e 1
17 rxkk Mounting Bracket, REIAY ........ccceeiiiiiiiiieiiieec e 1
18 101914401 Assembly, VOItage SUPPIESSOr ......uuuiiiiieiieeeieeiiiiiieeereeee e e e s ssssanrenrereeeeaeeeaneanns 1
19 N/A (O T O 0 T= o [T PP T PT R TRP 1
20 7577 Screw, #10 X 0.50 Phillips Pan-Head ..........cccccceeeeiiiiiiiiiiiiieecee e e 10

***% Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2006 DS Golf Cars lllustrated Parts List

Page 15-9

15

15



000353-001

Page 15-10 2006 DS Golf Cars lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 20310),

EUROPEAN
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101956201 Battery Charger, 48-Volt w/ 4-Position Switch (8.5-ft DC) .........ocovccviiiiieiinieinnenns 1
2 101956202 Battery Charger, 48-Volt w/ 4-Pos. Switch (12-ft DC) (includes items 3 through 19) 1
3 1012098 210 ES 1T o TR 0 T @ o o R 1
4 1012101 FUSE ASSEMDIY ..o 1
5 1015914 Rectifier with Heatsink ASSEMDBIY ........ovviiiiiiiie e 1
6 101828901 (O] (o F D T @ I C B [ o Tor o I 022 70 o] 1 1 ) I 1
7 101828902 Cord, DC, 154-INCh (391 CIM) .eeeieiiiiiie ettt 1
8 101838401 CIFCUIE BIEAKET ..veeiieiiiiiiiee ettt ettt e e e st e e e e s nbreeee e 2
9 101838601 FOUr-POSITION SWItCN ...ooiiiiiiiii i e 1
10 101973501 ReCEPLACIE, AT COIU ... e e e e e e 1
11 101976601 Ammeter with Mounting Bracket ..........ccceoiiiiiiiiiiiiicccce e e 1
12 101987501 REIAY .ttt e neee 1
13 N/A L AT (TN 10 o ] o= ST TP PP PPPPPRRRT 1
14 N/A (O 1Y TR @ - o 1T S 1
15 rxkk Transformer, European Battery Charger ........ccoovveeveeiie i 1
16 okkk SUPPresSor, AC VOIAGE ........ueeiiiiiiiiiaiiit e 1
17 il ASSEMDBIY, WIIE ...t e e e e e e e e e e e e e e e nnnnes 1
18 ik LIMITEE, CUIMTENT oottt e e e st bee e e e e 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head .............cccccoeiiiiiiiiiiiiieeeeieeeee 10
20 101958201 Cord, UK, AC, Battery Charger ........ccoueiiiiieieieiiieee e e e e s seriineeeer e e e e e s snsnvee e 1
21 101958301 Cord, European AC, Battery Charger .......ccccoeeeeeieeeeiiiii e eee e ssvvneee e 1

****% Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2006 DS Golf Cars lllustrated Parts List Page 15-11



15

Hl



MAINTENANCE AND
SERVICE TOOLS

D



I

A‘-_-N

2006 DS Golf Cars lllustrated Parts List

Page 16-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION onsr | A | SiEe

1 2 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 | Accelerator Pedal Adjustment TOOI ........ccoovvveiiviiiiiieiiee e, 1 1
2 101813202 | Adhesive, Guide Ring, 3-Gram Tube ...,
3 101641202 | AIDOF oottt 1
4 101831901 Battery Discharge Machine, 36/48 VOIt .........cccccceveeeeviiiicciiiiieeeeee, 1
5 1014305 Battery Terminal Protector SPray ........ccccveeeeeeeeeiiiiiiiiiiiiiieeeeeee e 1 1 1
6 1011767 Battery ThermOmMEter .........uuviiiiiieeei e 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly ...........ccccovviiiinnennennn, 1 1 1
8 1016416 Bearing DIiVEI Set ....cooi it 1 1 1
9 1012811 Bearing PUIET .....ccoiiiieeee e 1 1 1
10 1012812 Bearing Puller Wedge Attachment ............ccccoccveeveeee i, 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) ...........ccccooiiiiinn 1 1
12 102555501 Brake Cable Release TOOI ........cccoceviieiiiiiiiiee e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15).........cccccccvveeeeennn. 1
14 rrkk Brake Pedal Adjustment TOOI .........ooooiiiiiiiiiiiiii e 1
15 ek Brake Pedal Tension TOOI ..........cccoooiiiriieeiiiieieee e 1
16 101887101 | Calibration Test MOAUIE ........cccccveiiiiiriiiiiee e 1
17 101808401 Cam Installation TOOI .......oooiiiiiiiie e 1
18 102562401 Charger Bezel TOOI ....ooooeeiiieeeeee e 1
19 102686101 Clutch Removal Tool (for 4x4 vehicles)........ccccvveeeeereeiiieiieeee, 1 1

Please refer to the maintenance and service manual
for proper tool application.
*kkk

Special order item available upon request

2006 DS Golf Cars lllustrated Parts List

Page 16-3




Page 16-4 2006 DS Golf Cars lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION onsr | A | SiEe
1 2 3 4
20 1014510 Clutch Tool Kit (includes items 21 - 27) ...oooiiiiiiiiiiieeeeee e 1
21 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .........cccccvveeeeeeeeeiiiiiinnns 1
22 1014496 Drive Clutch Puller (for Kawasaki engines only) .......cccccccvvvveennn. 1
23 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................. 1
24 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
25 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
26 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
27 101809101 Press Weldment (for Kawasaki engines only) .........cccccccvvveeennnn. 1
28 102601501 Drive ClutchFixed Sheave Tool
(fOr 4AX4 VENICIES) ...eeiee et 1 1
29 102603501 Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 VERICIES) .....uuuiiiiiiiiiee e 1 1
30 102605201 Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 VERICIES) .....ccvuviiiieiiiee e 1 1
31 102606101 Driven Clutch Spring Compression Nut (for use with items 29
and 30) (for 4x4 VENICIES) .....ccevuviiiieieiee e 1 1
32 102607501 Drive Clutch Spider Removal Tool
(fOr 4AX4 VENICIES) ...ccie e 1 1
33 101831801 Communication Display MOAUIE .........ccooviviiiiiiiiiiieeeeeee e 1
34 101641002 Compression Gauge and Adapter ......ccccccooviveciiieneeree e 1
35 1011273 CONLINUILY TESTEE .veiiiieiieee it 1 1
36 102773801 Cutter, Valve Seat, #122 .......ccceiiiiiiiei e 1
37 102773901 Cutter, Valve Seat #L15........ccveiiiiiiiiee e 1
38 102774201 | Wrench, T, #505 .. ...ciiiiiie et et e e 1
39 102774101 | Adapter, T-WIENCH ..ouvveeiiecc e 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoline ENQINES) .....cccceevvivieeeriiiiiieeniiiieeenees 1
41 102774201 Pilot, 6.6 MM ....oiiiiiec et et 1
42 102774301 Pilot, .62 MM .....oeiiiiiiiiiie e 1
43 102774401 Pilot, .65 MM .....oeiiiiiiiiiiee e 1
Please refer to the maintenance and service manual
for proper tool application.

2006 DS Golf Cars lllustrated Parts List

Page 16-5




\>/

(v

0

R

Page 16-6

2006 DS Golf Cars lllustrated Parts List

D

I
|




MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION onsr | A | SiEe
1 2 3 4
44 1012151 Dry Moly LUBFICANT .o 1 1 1
45 1016627 Flywheel Puller Kit (for Kawasaki ENQiNes) ........cccccovvecvvvvivnrenneennnn, 1
46 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgINES) ......cccccvvvrereeeeeeeeieesiiinieeeeen 1
47 1016418 | GEAI YOKE ..veiiiiiiiiiieeiiiiiee e e sttt e e sttt e e e e st e e e e s sttaee e e e snbaaeaessnnraeeeeeas 1 1 1
48 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,
Bobcat 2100, HUV 4213) ....oovieiiiiiiiee et 1
50 1011478 [ 1Y (013 0 =1 (=1 PP 1 1 1
51 1013593 Internal Retaining RiNG PHErS .......ccoooiviiiiiie e 1 1 1
52 102248803 IQ Display Module (IQDM) Kit (IQ System and IQ Plus vehicles) ... 1
(includes items 54 and 55)
53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and IQ Plus vehicles) 1
(includes items 54 and 55)
54 102251501 Adaptor, Cable ... 1
55 102241502 IQDM Series 2 Cable ......cccuvveiiiiiiiee e 1
56 102241501 IQDM Series 1 Cable (replacement) ......ccccccvevveveeeiniiviciieee e, 1
57 101928701 Liquid Gasket (transaxle CaSe) .........ccccvvvverrirrieeieeeiisiiciineneeeeeeeeens 1 1 1
58 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ..........ccccuviiieieenennnnn. 1
59 101997201 Paint, TOUCh-Up — BEIGEY ......ouveiiieeeeei it e e 1 1
59 101997207 Paint, Touch-Up — Black® ..........coooeiiiiiiie e 1 1
59 101997212 Paint, Touch-Up — BUrgundy® ...........coooiiiiiiiiiiiiee i 1 1
59 101997211 Paint, Touch-Up — Classic Blue (Navy)* ......ccccccceviiiiiiiiniinineeeeeeeenn 1 1
59 101997205 Paint, Touch-Up — Dark Gray* .........ccooceveviviimmeeeiee e sniinrneeeeeeeee e 1 1 1
59 101997209 Paint, Touch-Up — Dark Green* ..........ccccueiiieiiiieiiiiiiiieee e 1 1 1
59 101997204 Paint, TOUCh-UP — Gray* .......cccccveeeeeiiiiiiiiniieie e eee e ssineeeeeee e 1 1 1
59 101997203 Paint, TOUCh-Up — REA* ......oviiiiiiee e 1 1 1
59 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* ............ccccccceeeeennnnnn. 1 1
59 101997202 Paint, Touch-Up — WhItE* .......ooviiieeieiiiii e 1 1 1
60 102562301 Paint, Precedent Underbody — Gray ........cccccveveeeeeeinsiicinninnnneneeenenn 1 1
61 102587201 Paint Pen, Touch-Up, Precedent Underbody — Black ...................... 1 1
Please refer to the maintenance and service manual
for proper tool application.
* Item 59 is not for use on Surlyn® body material, which is used
on Precedent vehicles.

2006 DS Golf Cars lllustrated Parts List

Page 16-7




Page 16-8 2006 DS Golf Cars lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION onsr | A | SiEe
1 2 3 4
62 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
63 1016415 Piston Ring Pliers (for Kawasaki ENQINES) .......cccoovvivviviiiinieeeeennninns 1
64 102668801 Puller, Special Use (for Kubota D722 Diesel ENgines) ........c.cc........ 1
65 1012549 Retaining Ring Pliers, 45° EXternal .........ccccccceiiieiiiniiiiiiiiiieceeeeeen, 1 1 1
66 1012560 Retaining Ring Pliers, 90° Internal ...........cccoccvvvieeeeee e, 1 1 1
67 101823101 Safety First Card (50 per PACK) .....cceeveeeeiviiiiciieiiieiee e e 1 1 1
68 1012809 | S€aI PUIIET ....eeiiiiiiiiee ettt et e e srbaae e e e 1 1 1
69 102330901 Spanner Wrench (for coil over shock front
suspension Vehicles only) ... 1 1
70 1014264 Steering Column Bearing Press Tool .........ccccccvvivieeieee e, 1 1
71 1014259 Steering Column Retaining RiNg TOOI ........cccvviiiiiiiiiiiiiieceeen 1 1
72 102061201 Steering Wheel PUller TOOI .........uevviieeiii i 1 1 1
73 AM10753 | Tachometer (includes gasoline engine pick up lead only) ............... 1 1
74 AM10771 | Tachometer Diesel Probe (for use with item 73) .......ccccccceiiiiniiiis 1
75 1014162 | Transaxle Axle Seal TOOI .......cceveiiiiiiiei i 1
76 1014161 | Transaxle Pinion Seal TOOI .........ccooiviiieiiiiiiiiiiiee e 1
77 1014115 Transmission TOO! Kit ......oooiiiiiiiiiiiiii e 1
78 101611003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) ...................... 1
79 AM11804 | Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not Shown) ..........ccccceiiiiiiiiiiinneen. 1
80 AM11805 | Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not shown) .................... 1
81 |AM1220301 | Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (not shown) ..................cocee 1
82 |AM1232401 | Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown) ..................... 1
83 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
84 102674601 | Valve Guide Driver
(for Honda GX620 Gasoline ENQINES) .....cccceevvivieeeeiiiieeeeniiieeeenens 1
85 101641201 | Valve Guide Reamer (FE290, FE350, and FE400 only) .................. 1
86 102674401 Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoline ENgINeS) ......ccccuvveriieieeiieeeieeiiiiiieeeee 1

2006 DS Golf Cars lllustrated Parts List

Page 16-9




HEH

2006 DS Golf Cars lllustrated Parts List

Page 16-10



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION onsr | A | SiEe
1 2 3 4
87 1016552 Valve Seat Cutter GUIAE ......cooooiiiiiiiiiiiiieie e 1
88 1016551 | Valve Seat Cutter T-Wrench .........cocooceiiiiiiieiii e 1
89 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
90 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........ccccccoeviiiineieneen. 1
91 101641101 | Valve SPring COMPIESSON .....cccieeiceerriieeeereeeeeesieesssrenrnereereeessessnnnnes 1
92 1011480 | VOIt ONM MELEI ....eeeiiieeiiiiiiee e 1 1 1
93 102570401 | Tool, Tensioning, Starter Generator (For Precedent vehicles) ........ 1

2006 DS Golf Cars lllustrated Parts List Page 16-11






Part Number and Page
AM10753 16-9

AM10771 16-9

AM10079 6-9

AM10080 11-5

AM10081 11-5

AM10419 10-7

AM10682 2-3

AM10724 7-5

CCX8506 15-3, 15-5, 15-7

183
324

332 1-11, 1-13, 1-15, 1-19, 8-11, 9-3,

8-13, 10-3, 11-3
1-19

11-11, 12-11

334
357
451
705
706
808
1028
1032
1035
1241

4-9, 4-11, 5-3, 5-7, 7-15
5-11
9-3, 13-3, 13-5, 13-7
6-13, 7-15
5-11
10-3

1-17, 4-5

4-5

4-7,5-7, 5-9

1-3, 1-17, 4-5, 4-7, 4-9, 4-11, 6-7,

6-13, 6-15, 9-3, 13-3, 13-5

1242
1308
1606
1620
1624
2402
7048
7173
7174

4-7, 6-7, 6-13, 12-17
5-9

8-13

1-7

4-9, 4-11, 5-7, 5-11
5-9

5-13

6-13, 6-15

5-3, 6-13, 8-9, 9-3, 12-17, 13-3, 13-5,

13-7

7251

1-3

727102 2-3

7310
7330
7335
7336
7473

2-3

11-7, 14-3, 14-5
11-5, 14-3, 14-5
14-3, 14-5

1-3, 1-5, 1-17, 4-5, 4-7, 4-9, 4-11,

6-7, 6-13, 6-15

7479
7539
7540
7555
7577
7602
7716
7818
7847
7893
7973
8056
8057

1-15, 1-17

5-9

5-7, 5-9

5-7, 5-9

15-5, 15-7, 15-9, 15-11
5-7,5-9

4-5, 4-9, 4-11

1-17, 6-7

1-9, 1-13, 9-3

6-7, 11-11

1-7

6-9, 12-7

6-7, 6-9, 11-9, 12-7

INDEX

8058 6-7, 6-9, 11-9, 12-7
8067 5-13

8233 1-13,1-15, 1-19, 4-9, 4-11, 8-3, 11-3,

11-9, 11-11, 12-11
8248 8-3, 11-9, 12-11
8251 1-13, 1-15, 1-21, 11-11
8418 1-17
8450 10-3
8639 12-17
8717 4-9, 4-11, 6-7, 11-3, 11-9
8745 5-11

8754 4-9, 4-11, 5-3, 5-7, 5-9, 5-11, 5-15,

5-17, 6-13
8755 5-11, 5-15, 5-17
8861 5-9
8990 5-7,6-7,12-7,12-11, 12-17
1010124 5-11
1010138 5-9
1010145 5-15, 5-17
1010150 5-11
1010200 5-11
1010219 5-9
1010413 1-17
1010434 1-17, 1-23
1010435 1-3
1010543 1-11
1010577 7-15
1010805 4-5
1010829 4-7
1010850 4-3
1010877 4-5
1010878 4-5
1010921 1-17, 4-5
1010927 4-5
1010932 4-5
1010933 4-5
1010934 6-15, 13-3, 13-5, 13-7
1010954 6-7, 11-3, 11-9
1010974 5-17
1010984 2-3
1010993 1-13, 1-15
1011014 1-3
1011017 1-3
1011019 1-7
1011084 4-13
1011229 6-9, 12-7
1011273 16-5
1011280 13-3, 13-5
1011291 11-7
1011394 1-3
1011402 4-5
1011411 13-3, 13-5
1011415 5-15, 5-17
1011418 4-5
1011466 4-3
1011478 16-7

2006 DS Golf Cars lllustrated Parts List

1011480
1011652
1011694
1011697
1011700
1011734
1011767
1011779

16-11

1-11

4-9, 4-11

1-5, 5-8, 8-7, 8-9, 12-15
4-9, 4-11

4-13

16-3

4-7

101187702 4-5

1011930
1011931
1011988
1012030
1012047
1012098
1012101
1012151
1012159
1012180
1012181
1012182
1012285
1012295
1012303
1012304
1012324
1012328
1012333
1012382
1012412
1012431
1012466
1012467
1012505
1012528
1012549
1012560
1012565
1012566
1012571
1012581
1012594
1012604
1012605
1012649
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830

5-7, 5-9

4-9, 4-11

8-3

511

1-13, 1-15
15-3, 15-5, 15-7, 15-9, 15-11
15-7, 15-9, 15-11
16-7

1-15

5-15, 5-17
5-15, 5-17
5-15, 5-17

8-9, 11-3, 11-11, 12-11, 12-17
6-7

5-11, 5-15, 5-17
5-15, 5-17

5-15

6-15

11-11

65

1-13, 1-15

6-7, 6-9, 11-9, 12-7
5-3

5-7

6-9, 12-7

9-3, 12-17

16-9

16-9

55

55

7-15

1-21

11-9

5-3

5-3

8-3

11-3

11-5

11-5

11-5

11-5

11-5

11-3

16-9

16-3

16-3

6-13, 8-9, 9-3

Page i-1



INDEX

1012836 10-7 1014050 10-3 1014645 1-7
1012896 11-3 1014051 10-3 1014727 11-9
1012987 11-9 1014052 10-3 1014771 2-3
1013001 6-11 1014055 10-3 1014807 6-7, 11-9
1013003 6-11 1014056 10-3 1014808 6-7
1013005 6-11 1014057 10-3 1014928 8-3
101301102 6-11 1014058 10-3 1014947 12-17
1013035 5-7 1014059 10-3 1014948 6-7, 12-17
1013042 5-7 1014062 10-3 1015064 11-9
1013044 5-7 1014063 10-3 1015072 12-15
1013051 5-7 1014065 6-7, 10-3, 11-9 1015075 1-3, 1-17
1013052 5-7 1014070 10-7 1015137 8-3, 8-7
1013061 11-3, 12-13 1014072 10-7 1015139 8-3
1013164 5-15, 5-17 1014078 10-7 1015143 8-3
1013207 5-17 1014080 10-7 101524001 6-13
1013216 1-21 1014089 11-9 1015330 7-9, 9-3
10132171 1-21 1014115 16-9 1015332 6-5, 7-3
1013218 1-21 1014116 8-3 1015371 6-7
1013343 1-7 1014119 6-7 1015372 6-7
1013344 1-7 1014125 5-3 1015373 6-7
1013494 1-7 1014126 5-3 1015405 6-7
1013531 4-7 1014145 6-7, 11-9 1015426 8-11
1013582 16-3 1014153 4-3 101547601 3-3
1013587 11-9 1014161 16-9 1015524 16-5
1013589 6-7, 11-9 1014162 16-9 1015525 1-21
1013590 11-9 1014198 3-3,3-5 1015545 5-3
1013591 11-9 1014201 13-3, 13-5, 13-7 1015583 5-11, 5-15, 5-17
1013593 16-7 1014207 11-7 1015597 5-7, 5-9, 5-13
1013609 6-7 1014211 5-3 1015649 7-3
1013656 1-17 1014212 5-3 101570501 2-3
1013687 8-3 1014213 5-3 101570507 2-3
1013700 8-9 1014214 5-3 101570512 2-3
1013734 9-3, 12-17 1014216 5-3 101570513 2-3
1013746 8-3, 8-7 1014217 5-3 1015707 2-3
1013754 1-17 1014259 16-9 1015720 6-9, 12-7
1013760 11-3 1014264 16-9 1015737 6-5, 6-7
1013768 11-7 1014276 5-11 1015741 6-7
1013769 11-7 1014287 10-3 1015752 6-7, 8-11, 12-9
1013770 11-7 1014288 5-3, 6-15, 10-3, 12-17 1015814 9-3
1013771 11-7 1014289 6-11 101584502 8-9
1013772 11-7 1014304 12-15 1015878 6-7
1013773 11-7 1014305 16-3 1015914 15-3, 15-7, 15-9, 15-11
1013774 11-7 1014306 1-13, 1-15 1015917 15-7, 15-9
1013787 11-7 1014375 6-15 1015920 6-5, 6-13
1013792 11-7 1014453 10-3 1015932 6-13
1013794 11-7, 14-3, 14-5 1014454 10-7 1015969 7-3
1013861 5-3 1014482 1-17 1016003 8-3
1013869 4-5 1014496 16-5 1016074 6-13
1013870 4-5 1014497 16-5 1016103 8-7
1013871 4-9, 4-11 1014498 16-5 101611003 16-9
1013876 4-5 1014507 16-5 1016154 5-5
1013924 4-3, 7-15 1014508 16-5 1016156 5-5
1013935 1-17 1014510 16-5 1016181 5-3
1013983 1-5 1014523 8-3 1016183 5-3
1014007 4-9, 4-11, 11-3 1014524 8-3 1016201 10-3, 11-9
1014049 10-3 1014555 5-15, 5-17 1016203 10-5

Page i-2 2006 DS Golf Cars lllustrated Parts List



1016214 5-5
1016219 5-5
1016263 5-3
1016269 5-3
1016289 10-3
1016337 11-5
1016338 11-5
1016341 11-3
1016342 11-9
1016346 5-9
1016349 5-9
1016350 5-9
1016353 5-9
1016379 1-5
1016384 5-11
1016385 5-9
1016386 5-11
1016387 5-11
1016389 5-11
101641002 16-5
101641101 16-11
101641201 16-9
101641202 16-3
1016413 16-9
1016414 16-9
1016415 16-9
1016416 16-3
1016417 16-3
1016418 16-7
101642572 8-5
101642575 8-5
101642578 8-5
101642580 8-5
101642582 8-5
1016429 7-7
1016430 7-9
1016431 7-9
1016432 7-7, 11-3
1016435 7-7
1016436 7-9
1016437 8-5
1016438 8-7
1016439 8-7
1016440 7-9, 8-7
1016441 8-7
1016443 7-3
1016444 8-7
1016445 7-5
1016446 7-9, 7-11
1016447 7-9
1016448 7-9
1016449 7-9
1016450 7-9
1016452 7-9
1016453 7-11
1016454 7-11

INDEX

1016455 7-5

1016456 7-3, 7-5, 7-11

1016457 7-7
1016458 7-9, 7-11
101645901 7-13
101645902 7-13
101645903 7-13
1016460 7-13
101646101 7-13
101646102 7-13
101646103 7-13
1016467 7-7
1016469 7-13
1016470 7-13
1016471 7-9
1016472 7-11
1016473 7-7
1016474 7-9
101647501 7-13
101647502 7-13
1016479 7-9
1016480 8-7
101648102 8-7
101648203 7-7
1016483 7-9
1016484 7-7
1016486 8-5
1016489 7-9
101649002 8-7
1016493 7-5
1016494 7-11
1016496 7-11
1016497 7-5
1016499 8-5
1016501 8-5
1016502 7-7
1016505 7-5
1016506 7-11
1016507 7-3
1016509 7-13
1016510 7-11
1016513 11-3
101651401 2-3
101651407 2-3
101651412 2-3
101651413 2-3
1016516 7-13
1016517 7-9
1016519 7-9
1016520 7-11
1016521 7-11
1016523 7-9
1016524 7-3
1016525 7-3
1016526 7-3
1016531 7-3

1016532
1016533
1016535
1016536
1016537
1016538
1016539
1016541
1016542
1016544
1016545
1016546
1016547
1016548
1016549
101655001
101655002
101655003
101655004
101655005
101655006
101655007
101655008
101655009
1016551
1016552
1016553
1016554
1016558
1016559
1016560
1016561
1016562
1016563
1016564
1016565
1016566
1016567
1016568
1016569
1016570
1016571
1016572
1016576
1016578
1016579
1016580
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
101660404

7-13
7-13
7-11
7-3
7-7
7-11
7-3
7-13
7-9
7-5,7-9, 7-11
7-9
8-9
7-3, 7-13, 8-7
7-5
7-9
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
16-11
16-11
16-11
16-11
7-13
7-13
7-9
7-5
7-5, 7-13
7-9
7-11
7-11
7-9
7-11
7-13
7-9
7-7
7-13
8-7
7-7
7-5
7-5
7-13
7-7
8-7
7-9
7-11
8-5
7-5
7-5
7-5
1-7

2006 DS Golf Cars lllustrated Parts List

Page i-3



1016622

1016627

1016630

1016663

1016672

1016801

1016849

1016851

1016859

1016868

1016874

1016875

1016876

1016883

1016916

101692501
101692502
101692504
101692506
101692509
101692510
101692511
101692512
101692513
101692514
101692515
101692601
101692602
101692604
101692606
101692609
101692610
101692611
101692612
101692613
101693301
101693302
101693304
101693306
101693309
101693310
101693311
101693312
101693313
101693901
101693902
101693904
101693906
101693908
101693909
101693910
101693911
101693912
101693913
101693914
1016947

Page i-4

5-3
16-7
6-9
5-5
11-7
10-3
6-9, 12-7
6-9, 12-7
6-9, 12-7
1-3
1-5
1-5
1-5
6-13
1-11
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-15
1-15
1-15
1-15
1-15
1-15
1-15
1-15
1-15
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
1-3
11-9

INDEX

1016952 1-9
101696201 1-15
101696202 1-15
101696204 1-15
101696206 1-15
101696208 1-13
101696209 1-13
101696211 1-13
101696213 1-13
101696215 1-13
101696216 1-13
101696217 1-15
101696218 1-15
101696219 1-13
101696220 1-13
101696221 1-13
101696222 1-15
101696223 1-15
101696224 1-15
1016967 1-3
1017029 4-5
101706702 1-23
1017079 1-5
1017080 1-3
1017082 11-3
101708301 1-9
1017141 1-13, 1-15
1017203 8-3
1017221 7-3
1017226 5-3
1017231 11-3
1017266 5-9
1017267 1-23
1017273 5-5
1017378 4-9, 4-11
1017380 4-9, 4-11
1017424 4-9, 4-11
1017448 7-5
1017455 7-5
1017456 7-7
1017461 8-5
1017466 8-7
1017468 7-5
1017507 7-7
101768202 1-23
101768204 1-23
10176821 1-23
1017686 10-7
1017689 9-3
101769302 2-3
1017696 4-9, 4-11
1017705 12-13
1017748 1-13, 1-15
101776201 1-23
101776301 1-23
1017774 1-17

2006 DS Golf Cars lllustrated Parts List

101779801
1017814

1017815

101791101
1017936

1017944

1017947

1017948

1017949

1017950

1017953

101795701
101796201
101796501
101796801
101801001
101802101
101802201
101802202
101802203
101804301
101805701
101808401
101809101
101811401
101811501
101811901
101812301
101813001
101813202
101815501
101815502
101816301
101816501
101816502
101817401
101818801
101820201
101821301
101821501
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101824401
101825101
101826201
101826301
101827101
101827601
101827801
101828301

1-23
1-15
1-15
4-3
1-13, 1-15
13-3, 13-5
13-3, 13-5
13-3
13-3, 135
13-3, 13-5
13-3, 13-5
12-5, 12-15
4-9, 4-11
12-13
12-13
12-13
12-13
15-7
15-7
15-7
8-11
8-13
16-3
16-5
8-13
8-13
8-11
8-11
8-11
16-3
4-3
4-3
4-3
4-3
4-3
4-9, 4-11
4-9
8-7
6-7
8-11
16-9
4-3
4-3
4-3
4-3
4-3
4-3
4-3
8-3
3-3, 35
12-7
6-9
7-15
6-7
12-17
15-7



INDEX

101828601 15-5, 15-7 101875301 6-11 101893901 11-5
101828801 15-5, 15-7 101875401 6-11 101894901 12-13
101828802 15-5, 15-7 101875501 6-11 101895401 14-3, 14-5
101828901 15-7, 15-9, 15-11 101875601 6-11 101895501 14-3, 14-5
101828902 15-7, 15-9, 15-11 101875701 6-11 101895601 14-3
101828903 15-7 101875802 6-11 101895701 14-3
101828904 15-5 101876001 6-11 101895801 14-3
101828905 15-5 101876202 6-11 101895901 14-3
101828906 15-5 101876301 6-11 101896501 6-11
101830601 6-9, 12-7 101876402 6-11 101896901 8-3
101830701 6-9, 12-7 101876501 6-11 101897001 14-3, 14-5
101831101 15-7 101877601 6-11 101897201 14-3, 14-5
101831503 15-9 101877701 6-11 101897401 14-3, 14-5
101831504 15-9 101878101 6-11 101897601 14-3, 14-5
101831701 15-9 101878201 4-5 101898001 6-15
101831801 16-5 101878302 5-7 101900801 4-7, 5-15
101831901 16-3 101879001 6-11 101900901 6-9
101832001 12-13 101879401 5-7 101903101 5-11
101832101 7-15 101879501 5-7 101903601 14-3, 14-5
101832202 8-9 101879601 5-7 101903701 14-3, 14-5
101832302 8-9 101879701 5-7 101905601 8-5
101832701 7-15 101879801 5-7 101906901 14-3, 14-5
101833201 7-15 101879901 5-7 101908101 12-11
101833401 10-7 101880001 5-7 101908401 12-11
101833601 11-3 101880101 5-7 101908601 3-5
101833701 6-11 101880201 5-7 101908701 12-17
101833902 10-3 101880301 5-7 101909201 7-5
101834001 10-7 101881101 7-5 101909301 7-5
101834502 6-9, 12-7 101881701 8-11 101909401 7-5
101834601 7-15 101884801 7-15 101909701 7-3
101834801 11-3 101886101 11-3 101910401 1-17,12-17
101835601 1-19 101887101 16-3 101910501 11-7
101836201 10-7 101887601 7-3, 8-7 101912401 4-13
101837101 8-11 101889401 11-5 101914401 15-7, 15-9
101837301 6-5, 6-13 101890001 11-5 101915201 3-3
101838201 15-9 101890101 11-3 101915401 7-11
101838301 15-9 101890201 11-3 101915501 7-13
101838401 15-9, 15-11 101890501 11-3 101915601 7-3
101838501 15-9 101890601 11-3 101915801 7-5
101838601 15-9, 15-11 101890901 11-7 101916701 6-13, 10-3
101850301 8-13 101891001 11-7 101917601 8-11
101851101 6-9, 12-7 101891301 11-3 101917701 8-13
101855002 12-11 101891401 11-7 101920101 12-9, 12-11, 13-3, 13-5, 13-7
101855801 11-11 101891501 11-7 101921501 8-11
101856002 12-11 101891601 11-5 101922101 14-3, 14-5
101856102 6-7 101891901 11-5 101922201 14-3, 14-5
101856201 8-13 101892001 11-5 101922301 7-13
101859301 9-3 101892201 11-5 101922501 12-11
101861901 4-9, 4-11 101892301 11-5 101923001 14-3, 14-5
101862001 4-11 101892401 11-5 101923201 14-3, 14-5
101869302 6-11 101892501 11-5 101923501 14-3, 14-5
101871001 16-3 101892601 11-5 101923701 14-3, 14-5
101874901 6-11 101892701 11-7 101923901 14-3, 14-5
101875001 6-11 101892901 11-3 101925701 8-11
101875102 6-11 101893201 11-5 101926901 11-3
101875201 6-11 101893801 11-3 101927101 11-3

2006 DS Golf Cars lllustrated Parts List Page i-5



101927201
101927301
101927501
101927601
101927701
101927901
101928001
101928101
101928301
101928601
101928701
101929301
101929802
101931501
101932401
101932501
101932601
101932701
101933101
101935501
101936801
101939901
101942301
101951501
101953101
101953901
101954301
101956201
101956202
101958101
101958201
101958301
101959902
101960501
101960601
101963401
101965205
101971301
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972101
101972201
101972801
101973101
101973201
101973501
101976601
101979101

Page i-6

11-3
11-3
11-5
11-5
11-5
11-5
11-5
11-5
11-7
11-3
11-3, 14-3, 14-5, 16-7
7-5
10-3
3-5, 12-17
12-11
12-11
12-17
12-17
16-7
12-7
12-9
6-11
12-11, 13-3, 13-5, 13-7
11-11
4-7

7-3
1-11
15-11
15-11
8-13
15-11
15-11
3-5

3-3
3-3,3-5
7-15
12-17
8-11
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
14-3, 14-5
14-3, 14-5
8-11
8-5

8-5
15-11
15-11
11-9

2006 DS Golf Cars lllustrated Parts List

101980801
101980901
101981001
101984801
101985502
101987501
101987602
101987701
101990801
101998211
101998212
101998214
101998215
101998501
102003201
102022101
102026001
102031901
102045901
102060511
102060512
102060514
102060515
102061201
102061301
102061302
102063901
102064601
102065501
102065901
102076701
102099101
102101001
102101101
102155501
102169401
102174201
102174202
102174204
102174205
102186001
102186101
102186201
102186301
102186401
102186701
102186801
102186901
102187001
102187101
102187201
102196901
102198301
102221201
102235201
102236601

INDEX

11-5
11-5
11-5
5-3
1-11
15-11
1-11
8-3
4-7
1-11
1-11
1-11
1-11
1-11
8-3
4-7
4-9, 4-11
11-7
11-3, 11-11
1-17
1-17
1-17
1-17
16-9
1-19
1-19
1-19
1-19
1-19
7-15
1-17, 1-19
1-19
12-9
12-9
1-19
16-7
1-11
1-11
1-11
1-11
13-7
13-7
13-7
13-7
13-7
13-7
13-7
13-7
13-7
13-7
13-7
12-11
1-19
1-5, 1-13, 1-15
13-3, 13-5, 13-7
1-17

102236703
102237001
102238301
102238302
102238304
102238305
102240104
102240501
102241501
102241502
102242101
102242401
102243402
102243403
102248803
102249901
102251501
102251901
102259801
102263601
102263701
102265501
102265601
102265701
102265901
102266001
102266101
102266501
102266601
102266701
102267001
102273201
102273301
102273401
102273501
102273601
102273701
102273801
102273901
102274001
102278001
102304701
102310701
102323101
102323201
102327801
102330901
102336001
102336101
102353201
102353301
102353401
102354103
102354203
102355301
102356601

1-17

1-17

1-17

1-17

1-17

1-17

13-5
12-17
16-7

16-7

10-7

1-17

16-7
13-3, 13-5, 13-7
16-7

16-3

16-7

13-3
12-17
12-17
12-17
13-3
13-3, 13-5
13-3, 13-5
13-3, 13-5
13-3, 13-5
13-3, 13-5
12-17
12-11
12-11
13-3, 13-5
15-5

15-5

15-5

15-5

15-5
15-3, 15-5
15-3, 15-5
15-3, 15-5
15-5

5-3

7-9

1-5

4-5

4-5

13-3

16-9

8-9

8-9

5-13

5-13

5-13

5-13

5-13

6-15
14-3, 14-5



102356801
102357001
102357701
102453001
102453101
102511301
102511302
102518001
102519201
102540301
102555501
102562401
102569304
102570401
102588501
102601501
102603501
102605201
102606101
102607501
102668801
102669901
102674001
102674101
102674201
102674401
102674601
102675001
102675101
102675201
102675301
102675401
102686101
102704701
102704801
102704901
102705001
102711201
102751601
102753401
102771701
102777401
102806201
102832601
102865101
102886301
102886401
102886501
102886601
102913301
103282601
103316701
103316801
103316901
103325501
103325601

14-3, 14-5
14-3, 14-5
5-13
11-5
11-5
12-15
12-15
3-5
3-3
7-15
16-3
16-3
2-3
16-11
5-15, 5-17
16-5
16-5
16-5
16-5
16-5
16-9
16-7
16-5
16-5
16-5
16-9
16-9
16-5
16-5
16-5
16-5
16-5
16-3
13-7
13-7
13-7
13-7
6-7
8-3
7-9
14-5
12-15
12-17
12-15
8-3
14-5
14-5
14-5
14-5
12-5
12-17
12-17
12-17
12-17
13-5
13-5

INDEX

103325701 13-5
103332302 6-5, 6-7
103337601 13-5
103345701 10-3
103351001 5-9
103359401 12-17
103359501 12-17
103428501 15-3
103428601 15-3
103428701 15-3
103428801 15-3
103429001 15-3
103429101 15-3
103429201 15-3
103429301 15-3
103429501 15-3
103429601 15-3
103429701 15-3
103434001 15-3
103439901 15-3
103499101 15-3
103499102 15-3
103499103 15-3
96704416 7-15

A

absorber, rear shock 5-15, 5-17
ACcord 15-5, 15-7, 15-9, 15-11
AC cord bushing 15-3, 15-5
AC cord receptacle 15-11
AC cordset 15-3
accelerator bracket and bearing assembly
4-9, 4-11
accelerator cable 8-9
accelerator pedal 4-9, 4-11
accelerator pedal adjustment tool 16-3
accelerator pivotrod 4-9, 4-11
accelerator return spring  4-9, 4-11
accelerator rod 4-13
access door 1-21
adapter
cable (IQDM) 16-7
adhesive, guide ring  16-3
adjuster
hydraulic brake 16-7
airbox 8-11
air box top  8-11
air duct assembly  8-13
air filter  8-11
air intake hose 8-11
ammeter 15-3, 15-5, 15-7, 15-9, 15-11
A-plate strap 5-9
A-plate, delta 5-9
arbor 16-3
arm
governor 11-3

pivot 11-3
rocker 7-9
armature 6-11, 13-3, 13-5, 13-7
armature conversion kit  6-11
armrest  1-11
assembly
accelerator bracket and bearing 4-9,
4-11
accelerator pivotrod 4-9, 4-11
airbox 8-11
air box top 8-11
air duct  8-13
armature 6-11
axle 11-7
bearing, steering shaft 5-3
brake lever 4-3
brush connector 6-11
brush holder 6-11
carburetor 8-5
connecting rod  7-13
delta A-plate  5-9
delta shock and gear support 5-9
drive hub  10-3
driven clutch  10-7
driven clutch fixed-face 10-7
field coil 6-11
float 8-5
Forward/Reverse shifter 11-9
frame and field (motor) 13-7
fuel tank vent  8-3
governor 11-5
idle screw 8-5
inner ball joint 5-7
kingpin  5-11
moveable-face  10-3, 10-7
pilot air screw  8-5
ratchet 4-5
score card plate 5-5
secondary clutch weight 10-3
steering shaft 5-3
steering wheel 5-5
axle 11-7,14-3, 14-5
axle shaft oil seal 11-7, 14-3, 14-5
axle tube 14-3, 14-5

B

backing plate, brake 4-3

bag hoop 1-17

bag strap assembly 1-17

bag strap buckle 1-17

bag well protector 1-23

bag, desiccant 10-3

bagwell protector 1-23

ball joint 4-5, 4-13, 5-7, 5-9, 11-11
ball joint, left-hand thread 5-7, 5-9
ball stud 6-7, 11-3, 11-9

2006 DS Golf Cars lllustrated Parts List Page i-7



ball, shifter 11-5

ball, steel pressure relief  7-7

band, RPM limiter mount 7-5

bar, drive 12-9

barb, vent 8-3

barrel, plastic 1-17, 1-23

basket, sweater 1-17

battery charger 15-5, 15-7, 15-9, 15-11

battery charger case 15-5, 15-7, 15-9,
15-11

battery charger handle 15-5
battery charger transformer
15-9, 15-11
battery clamp 6-15
battery discharge machine 16-3
battery hold-down, 12-volt 12-15
battery terminal protector spray 16-3
battery thermometer 16-3
battery warning light 12-7
battery, 12-volt 6-15
battery, 12-volt, Trojan T1275, moist
battery, 12-volt, Trojan T1275, wet
bearing 14-3, 14-5
ball (motor) 13-7
ball (steering pinion) 5-7
idler 10-3
inner axle tube 11-7, 14-3, 14-5
lower pinion (steering) 5-7
needle 11-5
outer axle tube 11-7
pivot support  4-9, 4-11
steering shaft 5-3
thrust 5-11
bearing and oil seal remover 16-3
bearing driver set 16-3
bearing puller 16-3
bearing puller wedge 16-3
bearing retainer 13-3, 13-5
bearing seal 5-3
bearing seat 5-3
bell crank 6-7, 11-9
bellows 5-7
belt, drive 10-5
belt, starter/generator
beverage holder 1-9
block, brake-mounting 4-5
block, fuse 6-7

15-5, 15-7,

12-15
12-15

6-13, 10-3

body kick plate 1-13, 1-15
body, front 1-3

body, rear 1-13, 1-15
bolt, - 12-15

boot, steering column  5-3
boot, switch  12-11
bottom, air box 8-11
box

air 8-11

Page i-8

INDEX

electrical component  6-7
steering gear 5-7
bracket 7-3
accelerator cable 8-9
adjustable starter/generator 6-13
governor cable 8-9
muffler mounting 9-3
oil filter mount  7-7
oil level switch  7-11
relay mounting 15-9
RPM limiter 7-5
shifter 11-3, 11-11
shock absorber 5-15, 5-17
shock mounting 5-15, 5-17
snubber 7-15
starter/generator mounting 6-13
steering column  5-3
steering column mounting  5-3
throttle spring return  8-7
Tow/Run switch  12-11
brake adjusting mechanism 4-3
brake adjustment tool 16-3
brake backing plate 4-3
brake cable 4-7
brake cable equalizer 4-7
brake cable hanger 4-7, 5-15, 5-17
brake cable release tool 16-3
brake cluster 4-3
brake drum 4-3
brake lever 4-3
brake mounting block 4-5
brake pedal 4-5
brake pedal adjustment tool 16-3
brake pedal pad 4-5
brake pedal tension tool 16-3
brake return spring 4-7
brake self-adjusting mechanism 4-3
brake shoe 4-3
brake spring 4-3
breaker, circuit
15-11
breather 11-3, 14-3, 14-5
brush 13-3, 13-5, 13-7
brush and screw set 6-11
brush box assembly 13-7
brush connector 6-11
brush holder 6-11
brush inspection port cover 6-11
brush port cover 6-11
brush rigging 13-3, 13-5, 13-7
brush spring 13-3, 13-5, 13-7
brush spring set 6-11
buckle, bag strap 1-17
bumper
drive unit (motor)
front 1-3

15-3, 15-5, 15-7, 15-9,

13-3, 13-5, 13-7

2006 DS Golf Cars lllustrated Parts List

front, kit 1-3

rear 1-5

rubber 4-5

side trim  1-5

spring return  4-9, 4-11
bumper mounting 1-5
bushing 10-3

ACcord 15-3, 15-5

bronze 5-13

nylon 4-5

spindle 5-13

steel 5-11, 5-15, 5-17

urethane 5-9, 5-11, 5-15, 5-17
bushing, insulated 13-3, 13-5
button, choke 8-13
button, drive  10-7
buzzer, reverse 6-9, 12-7

C

cable
accelerator 8-9
brake 4-7
FNR shifter 11-11
governor 8-9
IQDM  16-7
transmission 11-11

cable retainer 11-11

calibration test module  16-3
cam
driven clutch 10-7
electrical component box 6-7
neutral lockout 11-9
cam installation tool 16-3
camshaft 7-11
canopy 1-19
canopy support 1-19
cap
dust 12-11
fuel tank 8-3
key switch 6-9, 12-7
spark plug 7-5
carburetor 8-5
carburetor float level tool  16-7
carburetor insulator 8-7, 13-3, 13-5
carburetor mounting gasket 8-7
card, safety first 16-9
case
battery charger 15-5, 15-7, 15-9, 15-11
differential gear 11-7
FNR switch 12-11
gear 11-3,14-3, 14-5
rocker 7-9
case, charger 15-3
charger bezel tool 16-3
charger board relay 15-3
charger case 15-3



charger hardware 15-3
charger legs 15-3

charger wires  15-3
charger, battery  15-5, 15-7
choke button 8-13

choke lever 8-13

choke lever guide 8-13
choke positioner 8-13
choke valve 8-11

circuit breaker 15-3, 15-5, 15-7, 15-9,

15-11
clamp

battery 6-15

cable retaining 8-9

hose 8-3, 8-7, 8-11

muffler hose 9-3
clevis, upper delta 5-11
clip, score card 5-5
cluster idler gear 11-5
cluster, brake 4-3
clutch alignment tool  16-5
clutch pulley 10-3
clutch removal tool  16-3
clutch repair kit 10-7
clutch tool kit  16-5
clutch weight  10-3
clutch, drive  10-3
clutch, driven  10-7

coil, field 6-11
coil, ignition  7-5
collet 7-9

column, steering 5-3
communication display module 16-5
component box, electrical 6-7
component mounting plate 12-17
compression gauge 16-5
compression lug  12-17
compression spring  8-13
compressor, piston ring  16-9
compressor, valve spring  16-11
computer, onboard 12-17
connecting rod  7-13
connector, a- 6-11
connector, four-pin  12-11
connector, speed controller 12-17
continuity tester  16-5
controller cover 12-17
controller cover gasket 12-17
controller, motor speed 12-17
cord connector  7-11
cord set, DC 15-5
cord, AC 15-5, 15-7, 15-9, 15-11
cord, DC 15-7, 15-9, 15-11
Cordset

PD3, Ac 114" 15-3

PD3, Ac 80" 15-3

INDEX

PD3, DC 113" 15-3

PD3, DC 154" 15-3

PD3, DC 205" 15-3
counterbalance guide shaft 7-13
counterbalance weight 7-13
cover

brush inspection port 6-11

brush port 6-11

crankcase 7-11

dust 4-3,5-3

electrical box 6-7

oil pump  7-7

screw head 1-7

steering column tube 5-3
cover gasket, controller 12-17
cover plate 13-7
cover, controller 12-17
cover, speed controller 12-17
cowl 1-3
crank, bell 11-9
crankcase 7-13
crankcase cover gasket 7-9, 7-11
crankcase vent tube 8-7
crankshaft 7-13
crankshaft seal 7-11
crankshaft shim 7-13
C-type stop ring  5-7
cup holder 1-9
cup, spring 4-9, 4-11
current limiter  15-11
cushion, shock absorber 5-15, 5-17
cutter, valve seat 16-5, 16-11

D

damper, RPM limiter 7-5
dash component 1-7
dash panel 1-7
DCcord 15-7, 15-9, 15-11
DC cord set 15-5
DC cordset 15-3
decal
component cover 3-5, 12-17
dash warning 3-3, 3-5
driver/passenger 3-3
frame ground 3-3
motor braking 3-5
on/off 3-3, 3-5
operating instructions (electric) 3-5
operating instructions (gas) 3-3
rotating parts  3-3
Tow/Run switch warning  3-5
delta A-plate  5-9
delta A-plate sub-assembly 5-9
delta shock and gear support  5-9
desiccant bag 10-3
DF-terminal insulator  6-11

2006 DS Golf Cars lllustrated Parts List

diesel tachometer probe 16-9

differential  14-3
drive unit  14-5

differential gear 11-7, 14-3, 14-5

differential gear case 11-7

differential housing 14-3, 14-5

differential idler gear 11-7

differential pin  11-7

diode 6-7,12-17

diode, rectifier 15-5

dipstick  7-3

door, access 1-21

drain plug 7-7

drain plug gasket 7-7, 11-3

drink holder 1-9

drive bar 12-9

drive belt 10-5

drive button  10-7

drive clutch  10-3

drive clutch button 10-3

drive clutch fixed sheave tool 16-5

drive clutch fixed-face 10-3

drive clutch holder tool 16-5

drive clutch hub puller 16-5

drive clutch puller 16-5

drive clutch spider removal tool 16-5

drive clutch spring  10-3

drive clutch weight  10-3

drive hub  10-3

drive unit  14-3

drive unit bumper 13-3, 13-5, 13-7

driven clutch  10-7

driven clutch button 10-7

driven clutch cam 10-7

driven clutch cam puller 16-5

driven clutch fixed-face assembly  10-7

driven clutch puller plug  16-5

driven clutch spring compression base tool
16-5

driven clutch spring compression collar tool
16-5

driven clutch spring compression nut tool
16-5

driver, drive clutch 10-3

drum, brake 4-3

dry moly lubricant  16-7

dustcap 12-11

dust cover 4-3, 5-3

E
eccentric adjustment screw 5-11
E-clip 4-7

electrical box cover 6-7
electrical component box 6-7
end bell, commutator 6-11
end bell, output shaft 6-11

Page i-9



end cap, motor 13-3, 13-5, 13-7
end shield

motor  13-3, 13-5
engine 7-3
engine mounting plate  7-15
engine shroud 7-3
engine valve spring  7-9
equalizerrod 4-7
equalizer, brake cable 4-7
exhaust system 9-3
exhaust valve 7-9
extrusion 12-17

F

face, moveable 10-3, 10-7
fan housing 7-3

fan shroud 7-3

fan, flywheel 7-5

fender, inner 1-13, 1-15

field coil 6-11
field coil housing 6-11
fill plug 11-3
filter
air 8-11
fuel 8-3
oil 7-7

fitting, thread-forming grease  5-7, 5-9, 5-13
fixed-face, drive clutch 10-3
fixed-face, driven clutch  10-7

float 8-5
floor mat 1-7, 1-13, 1-15
flywheel 7-5

flywheel fan plate  7-5
flywheel puller 16-7

FNR handle 11-9

FNR shifter base 11-9

FNR shifter cable 11-11
FNR switch case 12-11
foam, seat 1-11

fork, shift 11-5
Forward/Reverse shifter 11-9
frame and field assembly (motor) 13-7
front body 1-3

front body support  1-13, 1-15
front bumper 1-3

front bumper kit  1-3
fronthub 5-13

front spring retainer plate 5-11
F-terminal hardware 6-11
f-terminal insulator 6-11

fuel filter  8-3

fuel line 8-3, 8-7

fuel pump, impulse 8-3

fuel tank  8-3

fuel tank cap 8-3

fuel tank strap  8-3

Page i-10

INDEX

fuel tank vent  8-3

fuse 12-13, 15-7, 15-9, 15-11
10-amp 6-7
3/8-amp 12-13
charger 15-3, 15-5

fuse block 6-7

G
gasket 14-3, 14-5
carburetor mounting 8-5, 8-7
crankcase cover 7-9, 7-11
drain plug 7-7, 11-3
exhaust 7-9, 9-3
head 7-9
insulator  7-9, 8-7
liguid 11-3, 14-3, 14-5, 16-7
oil pump 7-7
rocker case 7-9
seat 1-11
gasket kit, FE290 7-9
gasket, controller cover 12-17
gauge, compression 16-5
gear
case 11-3,14-3, 14-5
cluster idler 11-5
differential 11-7, 14-3, 14-5
differential idler 11-7, 14-3, 14-5
differential output  14-3, 14-5
helical 7-13, 11-5, 11-7
spur 7-13, 11-5
synchro 11-5
gear yoke 16-7
governor 11-5
governor arm 11-3
governor cable 8-9
governor cable bracket 8-9
governor shaft installation tool 16-7
governor shield 8-7
grip, pencil  5-5
grommet 8-3
guide
choke lever 8-13
intake valve 7-9
valve seat cutter 16-11
guide ring adhesive 16-3

H

handle, battery charger 15-5
handle, FNR 11-9

hanger, brake cable 4-7, 5-15, 5-17
hardware kit, charger 15-3
hardware, F-terminal 6-11
harness, wire 6-5, 6-7, 12-5

head gasket 7-9

head, FE290 7-9

2006 DS Golf Cars lllustrated Parts List

heatsink 15-5

heatsink and rectifier 15-3, 15-7, 15-9,
15-11
helical gear 7-13, 11-5, 11-7
hill brake rod 4-5
hill brake weld assembly 4-5
hinge plate 1-11, 1-13, 1-15
hold-down, battery, 12-volt 12-15
holder, cup 1-9
hoop, bag 1-17
hose, air intake 8-11
hose, fuel 8-3
housing
2-pin  12-9
3-pin  12-9, 12-11, 13-3, 13-5, 13-7
4-pin  12-11
6-pin  12-17
differential 14-3, 14-5
fan 7-3
field coil 6-11
hub 5-13
hub and spindle  5-13
hub, front 5-13
hub, synchronizer clutch 11-5
hubcap 5-13
hydraulic brake adjuster 16-7
hydrometer 16-7

idle screw assembly 8-5

idler bearing 10-3

idler gear, differential 14-3, 14-5
ignition coil  7-5

inner frame snubber 7-15

input shaft 14-3, 14-5

insert, synchronizer 11-5
instrument panel 1-7

insulated bushing 13-3, 13-5
insulator gasket 7-9, 8-7
insulator, carburetor 8-7, 13-3, 13-5
intake pipe 8-7

intake valve  7-9

intermediate shaft 14-3, 14-5
intermediate steering shaft 5-3
internal retaining ring pliers 16-7
1Q display module (IQDM) 16-7

J

J-bolt 12-15

jet, main  8-5

jet, pilot  8-5

joint
ball 4-5,4-13, 5-9, 11-11
left-hand thread ball 5-7, 5-9



key
crankshaft 7-5, 7-13
driven clutch 10-7
On/Off 6-9, 12-7
square 10-7
starter/generator 6-11
woodruff  11-3
key switch  6-9
key switch cap 6-9, 12-7
key switch, On/Off 12-7
kick plate, body 1-13, 1-15
kingpin  5-11
Kit
PD3 Cordest, AC 114" 15-3
PD3 Cordest, AC 80" 15-3
PD3 Cordest, DC 113" 15-3
PD3 Cordest, DC 154" 15-3
PD3 Cordest, DC 205" 15-3
kit
2-pin housing  12-9
3-pin housing 12-9, 12-11, 13-3, 13-5,
13-7
4-pin housing 12-11
6-pin housing 12-17
accelerator pivotrod 4-9, 4-11
brake cable 4-7
brake pedal 4-5
brake pedal adjustment tool 16-3
brake shoe retainer 4-3
clutch repair  10-7
differential gear case 11-7
drive clutch button 10-3
drive clutch weight  10-3
driven clutch button  10-7
front hub replacement  5-13
impulse fuel pump rebuild 8-3
1Q display module (IQDM) 16-7
magnet and bearing 13-3, 13-5
motor brush  13-7
motor brush spring  13-7
motor cover plate 13-7
motor speed sensor  13-7
motor terminal hardware  13-7
neutral lockout cam 11-9
park brake latch 4-5
park brake pedal 4-5
PD3 hardware 15-3
PD3 wiring 15-3
reverse buzzer 6-9, 12-7
shock absorber 5-15, 5-17
shock absorber cushion 5-15, 5-17
steering column rebuild  5-3
tune-up 16-9

INDEX

L

latch, air box 8-11
latch, park brake 4-5
L-bracket, motor 13-7
leaf spring 5-11, 5-15, 5-17
legs, charger 15-3
lever
change 11-3
choke 8-11, 8-13
transmission shifter 11-3

light
battery warning 12-7
oil 6-9
limit switch  6-7, 11-9
limiter
current 15-11
RPM 7-5
line, fuel 8-3, 8-7

link, rack and pinion drag 5-7

liquid gasket 11-3, 14-3, 14-5, 16-7

low oil warning light 6-9

lubricant, dry moly 16-7

lubricant, moly-teflon  13-3, 13-5, 13-7, 16-7
lug nut 2-3

lug stud 5-13, 11-7, 14-3, 14-5

lug, compression 12-17

M

magnet and bearing kit
magnet, speed sensor
main jet 8-5
main nozzle 8-5
mat, floor 1-7, 1-13, 1-15
MCOR 12-9
mechanism, brake adjusting 4-3
meter, volt ohm 16-11
module

calibration test 16-3

communication display 16-5
moly-teflon lubricant  16-7
motor

48-volt 13-5

48-volt IQ 13-3, 13-7
motor armature  13-3, 13-5
motor brush 13-3, 13-5
motor brush kit  13-7
motor brush spring kit 13-7
motor bumper 13-3, 13-5, 13-7
motor end cap 13-3, 13-5, 13-7
motor end shield 13-3, 13-5
motor L-bracket 13-7

13-3, 13-5
13-3, 13-5, 13-7

motor magnet, speed sensor 13-3, 13-5,
13-7

motor speed controller 12-17

motor speed sensor  13-3, 13-5, 13-7

2006 DS Golf Cars lllustrated Parts List

motor speed sensor kit 13-7

motor stator shell and winding 13-3, 13-5
motor terminal hardware kit 13-7
mounting block, brake 4-5
moveable-face  10-3, 10-7

muffler hose clamp 9-3

N

nameplate kit, amber 3-3, 3-5
needle bearing 11-5

neutral lockout cam 11-9
nozzle, main 8-5

nut, lug 2-3
@)
OBC 12-17

OBC, onboard computer 12-17
oil filler tube  7-3

oil filter  7-7

oil filter mount bracket 7-7
oil filter screen  7-11

oil filter screen plate  7-11

oil level sensor 7-11

oil level switch bracket 7-11
oil pump and rotor  7-7

oil pump cover 7-7

oil pump gasket 7-7

oil pump plate 7-7

oil seal 7-9,7-13, 11-3, 11-5
oil warning light, low  6-9
onboard computer 12-17
O-ring 7-3, 7-9, 7-11, 7-13

P

pad
accelerator pedal
brake pedal 4-5
park brake 4-5
wear 1-5,1-13, 1-15

paint, touch-up 16-7

park brake latch 4-5

park brake pedal 4-5

park brake rod sleeve 4-5

park brake spacer 4-5

park brake torsion spring 4-5

pawl 4-5

pedal, accelerator 4-9, 4-11

pedal, brake 4-5

pedal, park brake 4-5

pencil grip  5-5

pilot air screw  8-5

pilot jet 8-5

pin, differential 11-7

pin, piston 7-13

pinion, steering 5-7

4-9, 4-11

Page i-11



pipe, intake 8-7
piston 7-13
pistonring 7-13
piston ring compressor  16-9
piston ring pliers  16-9
pivotarm 11-3
pivot support bearing  4-9, 4-11
plate
backing (brake) 4-3
body kick 1-13, 1-15
bumper mounting 1-5
component mounting 12-17
cover 13-7
engine mounting  7-15
flywheel fan  7-5
front spring retainer 5-11
hinge 1-11, 1-13, 1-15
oil filter screen  7-11
oil pump 7-7
receptacle backing 12-13
score card 5-5
spring mounting  5-11
thrust 11-5, 11-7
pliers
internal retaining ring  16-7
pistonring 16-9
retaining ring  16-9

plug
4-pin  12-11
6-pin 12-17
drain  7-7
driven clutch puller 16-5
fill 11-3
spark 7-5
pole set 6-11

positioner, choke 8-13
press weldment  16-5
protector spray, battery terminal  16-3

puller
bearing 16-3
clutch 16-3

drive clutch  16-5
drive clutch hub  16-5
driven clutch cam 16-5
flywheel 16-7

seal 16-9

special use tool 16-9
pulley

clutch 10-3
starter-generator 6-11
pump, impulse fuel 8-3
pushrod 7-9

R

rack and pinion drag link 5-7
rack guide pressure spring 5-7

Page i-12

INDEX

rack, steering 5-7

ratchet, park brake 4-5
reamer, valve guide 16-9

rear bumper 1-5

rear spring shackle 5-15, 5-17
receptacle 12-13

receptacle backing plate 12-13
receptacle, AC cord 15-11
rectifier diode 15-5

rectifier with heatsink 15-3, 15-7, 15-9,
15-11
regulator, voltage 6-7
relay 15-9, 15-11
relay mounting bracket 15-9
relay, 48-volt 15-5, 15-7
relay, charger board 15-3
remover, bearing and oil seal 16-3
resistor assembly 12-17
retainer
accelerator pedal spring  4-9, 4-11
bearing 13-3, 13-5
brake shoe 4-3
cable 11-11
shock absorber cushion  5-15, 5-17
spring (drive clutch) 10-3
valve spring 7-9
retaining ring  5-3
retaining ring pliers  16-9
return spring bumper  4-9, 4-11
reverse buzzer 6-9, 12-7
rigging, brush  13-3, 13-5
rim, wheel, white 2-3
ring
piston 7-13
retaining 5-3, 6-7, 10-3, 10-7, 11-9
snap 5-7,7-9, 7-13
spiral backup 10-3
synchronizer 11-5
ring, C-type stop 5-7
rivet, blind push 1-3
rocker arm  7-9
rocker case 7-9
rocker case gasket 7-9
rocker shaft 7-9
rocker switch 12-11
rod
accelerator 4-13
accelerator pivot 4-9, 4-11
connecting 7-13
crankshaft 7-13
equalizer 4-7
hill brake 4-5
push 7-9
shift 11-5
tie 5-9
rotor, oil pump and  7-7

2006 DS Golf Cars lllustrated Parts List

RPM limiter 7-5

RPM limiter bracket 7-5
RPM limiter damper 7-5
RPM limiter mount band  7-5

S

safety firstcard 16-9
score card clip 5-5
score card plate 5-5
screen, oil filter 7-11
screw, eccentric adjustment  5-11
screw, valve clearance adjuster 16-9
scuff guard 1-23
scuff guard kit, rear body 1-23
seal
bearing 5-3
crankshaft 7-11
intake 8-11
lip 14-3, 14-5
oil 7-9, 7-13, 11-3, 11-5, 11-7, 14-3,
14-5
steering pinion dust  5-7
vertical socket dust 5-7, 5-9
seal puller 16-9
sealant 11-3, 14-3, 14-5

seat
spring  7-9
valve 7-7

seat back 1-17

seat back cap 1-17

seat bottom assembly 1-11

seat bottom cover 1-11

seat cover, vinyl 1-11

seat cover, white  1-11

seat foam 1-11

seat gasket 1-11

seat, bearing 5-3

sensor, motor speed 13-3, 13-5, 13-7

sensor, oil level 7-11

sensor, speed 13-3, 13-5

set, brush and screw 6-11

set, pole 6-11

shackle, rear spring 5-15, 5-17

shaft
change 11-3
counterbalance guide 7-13
input 14-3, 14-5
intermediate  14-3, 14-5
intermediate steering 5-3
rocker 7-9
transmission 11-5

shield, governor 8-7

shift fork  11-5

shiftrod 11-5

shifter base, FNR 11-9

shifter bracket 11-3, 11-11



shim, crankshaft 7-13

shock absorber 5-9

shock absorber (rear) 5-15, 5-17
shock absorber cushion 5-15, 5-17

shock absorber cushion retainer 5-15, 5-17

shock mounting bracket 5-15, 5-17
shoe, brake 4-3
shroud, engine 7-3
shroud, fan  7-3
sleeve
delta A-plate  5-9
governor 11-5
park brake rod 4-5
synchronizer 11-5
snapring 5-7,7-9, 7-13
snubber bracket 7-15
snubber, inner frame  7-15
socket 5-7,5-9
solenoid, 12-volt 6-7
solenoid, 48-volt 12-17
spacer
accelerator pivotrod 4-9, 4-11
park brake 4-5
spanner wrench  16-9
spark plug 7-5
spark plug cap 7-5
speed controller 12-17
speed controller connector 12-17
speed controller cover 12-17
speed sensor  13-3, 13-5, 13-7
speed sensor magnet 13-3, 13-5, 13-7
speed sensor, motor  13-3, 13-5, 13-7
spindle 5-13
spindle and hub  5-13
spiral backup ring  10-3
spray, battery terminal protector 16-3

spring
accelerator return  4-9, 4-11
brake 4-3

brake return 4-7
brush 6-11, 13-3, 13-5, 13-7
compression 5-5, 8-13
drive button  10-3
drive clutch  10-3
driven clutch  10-7
engine valve 7-9
extension return  8-11
forward/reverse cam 11-9
leaf 5-11, 5-15, 5-17
park brake torsion 4-5
rack guide pressure 5-7
shifter 11-5
steering shaft compression 5-3
synchronizer 11-5
throttle return  8-7

spring cup 4-9, 4-11

INDEX

spring mounting plate 5-11
spur gear 7-13, 11-5
stand-offs, plastic 15-3
starter/generator 6-11
starter/generator belt 6-13, 10-3
starter/generator mounting bracket 6-13
starter/generator pulley 6-11
stator shell and winding 13-3, 13-5
steel bushing 5-11, 5-15, 5-17
steel pressure relief ball  7-7
steering column  5-3
steering column bearing press tool 16-9
steering column retaining ring tool  16-9
steering gear box 5-7
steering pinion 5-7
steering pinion dust seal 5-7
steering rack 5-7
steering shaft assembly 5-3
steering shaft column 5-3
steering shaft compression spring  5-3
steering wheel 5-5
steering wheel puller tool 16-9
stem, valve 2-3
stiffener, flywheel side  7-15
strap, A-plate 5-9
strap, fuel tank 8-3
stud 7-15

ball 6-7,11-3, 11-9

lug 5-13, 11-7, 14-3, 14-5
support yoke (steering) 5-7
support, front body 1-13, 1-15
suppressor, voltage 15-7, 15-9, 15-11
sweater basket 1-17
switch

four-position  15-9, 15-11

key 6-9, 12-7

limit 6-7, 11-9

rocker 12-11

Tow/Run 12-11
switch rubber boot 12-11
synchro gear 11-5
synchronizer clutch hub  11-5
synchronizer insert 11-5
synchronizer sleeve 11-5
synchronizer spring 11-5
system, exhaust 9-3

T

12-volt battery  6-15

12-volt solenoid 6-7
tachometer 16-9
tachometer probe, diesel 16-9
tank, fuel 8-3

tappet 7-11

terminal block 12-17

tester, continuity  16-5

2006 DS Golf Cars lllustrated Parts List

thermometer, battery 16-3

thread-forming grease fitting 5-7, 5-9, 5-13

throttle return spring  8-7
throttle spring return bracket 8-7
thrust bearing 5-11
thrust plate 11-5, 11-7
tierod 5-9
tie wrap 5-7, 6-7, 12-7, 12-11, 12-17
tire 2-3
tire and wheel assembly 2-3
tool
accelerator pedal adjustment 16-3
belt tensioning, starter/generator 16-11
brake adjustment 16-3
brake cable release 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 16-3
carburetor float level 16-7
charger bezel 16-3
clutch alignment  16-5
cT-wrench 16-5
drive clutch fixed sheave 16-5
drive clutch holder 16-5
drive clutch spider removal 16-5

driven clutch spring compression base

16-5

driven clutch spring compression collar

16-5

driven clutch spring compression nut

16-5
governor shaft installation  16-7
puller, special use 16-9
steering column bearing press 16-9
steering column retaining ring  16-9
steering wheel puller  16-9
transaxle axle seal 16-9
transaxle pinion seal 16-9
transmission  16-9
valve guide driver 16-9
valve seat cutter 16-5
tool kit, clutch  16-5
touch-up paint 16-7
Tow/Run switch  12-11
Tow/Run switch bracket 12-11
transaxle 14-3, 14-5
transaxle axle seal tool 16-9
transaxle housing 14-3, 14-5
transaxle pinion seal tool 16-9
transaxle, unitized 11-3
transformer  15-3

transformer, battery charger 15-5, 15-7,

15-9, 15-11
transmission cable 11-11
transmission shaft 11-5
transmission tool  16-9

Page i-13



INDEX

trim wire harness 6-5, 6-7, 12-5
cowl 1-3 wiring, charger 15-3

tube woodruff key 11-3
crankcase vent 8-7 wrap, tie  5-7, 6-7, 12-7, 12-11, 12-17
oil filler 7-3 wrench, spanner 16-9

tune-up kit 16-9

T-wrench tool  16-5 Y

yoke, gear 16-7
U yoke, support (steering) 5-7
u-bolt 5-15, 5-17
unitized transaxle 11-3
upper delta clevis 5-11
urethane bushing 5-9, 5-11, 5-15, 5-17

\Y,

valve

choke 8-11

exhaust 7-9

fuel pickup tube 8-3

intake 7-9

reed 7-9
valve clearance adjuster screw 16-9
valve guide driver tool 16-9
valve guide reamer 16-9
valve guide, intake 7-9
valve seat 7-7
valve seat cutter 16-5, 16-11
valve seat cutter guide 16-11
valve seat cutter tool 16-5
valve seat t-wrench  16-11
valve spring compressor 16-11
valve spring retainer 7-9
valve stem 2-3
vent barb  8-3
vertical socket dust seal 5-7, 5-9
volt ohm meter 16-11
voltage regulator 6-7
voltage suppressor 15-7, 15-9, 15-11

W
warning light, low oil  6-9
wear pad 1-5, 1-13, 1-15
wedge, bearing puller 16-3
weight
clutch 10-3
counterbalance 7-13
secondary clutch  10-3
weldment
press 16-5
wheel 2-3
wheel and tire assembly  2-3
wheel rim, white  2-3
wheel, steering 5-5
windshield frame 1-19
windshield frame pad 1-19

Page i-14 2006 DS Golf Cars lllustrated Parts List






@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc.

P.O. Box 204658
Augusta, GA 30917-4658
USA

Web  www.clubcar.com
Phone 1.706.863.3000
1.800.ClubCar
Int’l +1 706.863.3000
Fax 1.706.863.5808



	Body and Trim
	Front Body
	Rear Body Trim
	Dash Components
	Beverage Holder
	Seat Bottom and Armrests
	Rear Body and Fender - Gasoline Vehicle
	Rear Body and Fender - Electric Vehicle
	Seat Back and Bag Hoop
	Canopy
	Rear Access Door
	Scuff Guard and Bagwell Protector Kits

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals - Gasoline Vehicle
	Decals - Electric Vehicle

	Brakes, Pedal, and Cable Assemblies
	Brake Assembly
	Brake Pedal Assembly
	Brake Cable, Equalizer, and Equalizer Rod
	Accelerator Pedal Assembly - Gasoline Vehicle
	Accelerator Pedal Assembly - Electric Vehicle
	Accelerator Rod - Gasoline Vehicle

	Steering, Front and Rear Suspension
	Steering Column
	Steering Wheel
	Steering Gear Assembly
	Front Suspension, Upper
	Front Suspension, Lower
	Front Spindles and Hubs
	Rear Suspension - Gasoline Vehicle
	Rear Suspension - Electric Vehicle

	Electrical System - Gasoline Vehicle
	Wiring
	Electrical Component Box
	Electrical Components, Front Body
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery

	FE290 Engine
	Shrouds and Brackets
	Ignition Components and Flywheel
	Oil Circulation
	Cylinder Head
	Crankcase, Camshaft, and Oil Sensor
	Crankcase and Crankshaft
	Engine Mounting

	Fuel, Intake, and Governor Systems
	Fuel System
	Carburetor Assembly
	Carburetor Installation
	Governor and Accelerator Cables
	Air Box and Intake Hose
	Intake System

	Exhaust System
	Exhaust System

	Torque Converter
	Drive Clutch
	Drive Belt
	Driven Clutch

	Transaxle - Gasoline Vehicle
	Transaxle - Gear Cases and Brackets
	Transaxle - Transmission and Gear Reduction
	Transaxle - Differential and Axles
	Forward/Reverse Shifter Assembly
	Forward/Reverse Shifter Cable

	Electrical System - Electric Vehicle
	Wiring
	Electrical Components, Front Body
	Motor Controller Output Regulator (MCOR)
	Forward/Reverse Switch, Tow/Run Switch
	Battery Charger Receptacle
	Batteries
	Computer, Controller, and Solenoid - Electric Vehicle

	Electric Motor
	Motor (Model 5BC59JBS6365)
	Motor (Model 5BC59JBS6365A) - Electric Vehicle (Later Version)
	Motor (Model EJ4-4001)

	Transaxle - Electric Vehicle
	Transaxle - Earlier Version
	Transaxle - Later Version

	Battery Charger
	PowerDrive 3 Battery Charger, Domestic
	PowerDrive 2 Battery Charger (Model 22110), Domestic
	PowerDrive Battery Charger (Model 17930), Domestic
	PowerDrive Battery Charger (Model 18780), Export
	PowerDrive Battery Charger (Model 20310), European

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y



